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1 Certificate

Product: 2TX 11be (WiFi7) BW320 + BT/BLE Combo Card
Brand: MediaTek
Test Model: MT7927
Sample Status: Engineering sample
Applicant: MediaTek Inc.
Test Date: 2022/11/9 ~ 2023/1/31
Standard: 47 CFR FCC Part 15, Subpart E (Section 15.407)

Measurement ANSI| C63.10-2013
procedure: | np 987594 D02 U-NII 6 GHz EMC Measurement vO1v01
KDB 789033 D02 General UNII Test Procedure New Rules v02r01
KDB 662911 D01 Multiple Transmitter Output v02r01

The above equipment has been tested by Bureau Veritas Consumer Products Services (H.K.) Ltd., Taoyuan Branch,
and found compliance with the requirement of the above standards. The test record, data evaluation & Equipment Under
Test (EUT) configurations represented herein are true and accurate accounts of the measurements of the sample’s RF

characteristics under the conditions specified in this report.

Report No.: RFBARR-WTW-P22060042A-8 Page No. 5 / 969 Report Format Version: 7.1.0
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47 CFR FCC Part 15, Subpart E (Section 15.407)

Clause Test Item Result Remark
15.407(a)(7)(8) |RF Output Power Pass Meet the requirement of limit.
15.407(a)(7)(8) |Power Spectral Density Pass Meet the requirement of limit.

15.407(a)(10) Occupied Bandwidth Pass Meet the requirement of limit.
. Minimum passing margin is -8.31 dB at
15.407(b)(9) AC Power Conducted Emissions Pass 25 12500 MHz
- Minimum passing margin is -3.4 dB at
15.407(b)(9) Unwanted Emissions below 1 GHz Pass 199.59, 199.80, 299.29, 896.45 MHz
15.407(b)(6) . Minimum passing margin is -15.0 dB at
15.407(b)(10) Unwanted Emissions above 1 GHz Pass 18315.00 MHz
15.407(b)(7) In-Band Emission Mask Pass Meet the requirement of limit.
15.407(d)(6) Contention-based Protocol Pass Refer to Note 2 below
15.407(g) Frequency Stability NA Refer to Note 1 below
15.407(d) ((;pgratlonal restrictions for 6 GHz U-NII Pass Declaration by applicant
evices
15.203 Antenna Requirement Pass Antenna connector is ipex(MHF) not a
standard connector.
- Emission Bandwidth Pass Meet the requirement of limit.

Notes:

1. All test items (expect Frequency Stability) were performed for this addendum. The others testing data refer to
original test report.

@ N

measurement instrumentation uncertainty.

2.1 Measurement Uncertainty

Contention-based Protocol test items refer to original test report (Report No.: RFBARR-WTW-P22060042A-2).
Determining compliance based on the results of the compliance measurement, not taking into account

Where relevant, the following measurement uncertainty levels have been estimated for tests performed on the EUT as
specified in CISPR 16-4-2:

o L Expanded Uncertainty (k=2)
Measurement Specification )
AC Power Conducted Emissions 150 kHz ~ 30 MHz 1.9dB
9 kHz ~ 30 MHz 3.1dB
Emissi low 1 GH
Unwanted Emissions below 1 GHz 20 MHz ~ 1 GHa g
Unwanted Emissions above 1 GH 1 GHz ~ 18 GHz 5.1dB
w issi Y z
18 GHz ~ 40 GHz 5.3dB

The other instruments specified are routine verified to remain within the calibrated levels, no measurement uncertainty is
required to be calculated.

2.2 Supplementary Information

There is not any deviation from the test standards for the test method, and no modifications required for compliance.

Report No.: RFBARR-WTW-P22060042A-8 Report Format Version: 7.1.0

Reference No.: BARR-WTW-P22100058
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3.1 General Description of EUT

Product 2TX 11be (WiFi7) BW320 + BT/BLE Combo Card
Brand MediaTek
Test Model MT7927

Status of EUT

Engineering sample

Power Supply Rating

3.3Vdc from host equipment

Modulation Type

64QAM, 16QAM, QPSK, BPSK for OFDM
1024QAM for OFDMA in 11ax mode
4096QAM for OFDMA in 11be mode

Modulation Technology

OFDM, OFDMA

Transfer Rate

802.11a: up to 54 Mbps
802.11ax: up to 1201.0 Mbps
802.11be: up to 5764.8 Mbps

Operating Frequency

5.955 ~ 6.425GHz, 6.525 ~ 6.875GHz

Number of Channel

802.11a/ax (HE20), 802.11be (EHT20): 41
802.11ax (HE40), 802.11be (EHT40): 20
802.11ax (HE80), 802.11be (EHT80): 9
802.11ax (HE160), 802.11be (EHT160): 4
802.11be (EHT320): 2

Resource Unit (RU)

Single RU: 26-tone, 52-tone, 106-tone, 242-tone, 484-tone, 996-tone
Multi-RU(Small RU):52-tone + 26-tone, 106-tone + 26-tone
Multi-RU (Large RU):484-tone + 242-tone, 996-tone + 484-tone, 2 * 996-tone

5.955 GHz ~ 6.425 GHz : EIRP: 984.341 mW (29.93 dBm)

el 6.525 GHz ~ 6.875 GHz : EIRP: 945.29 mW (29.76 dBm)
EUT Category Client Device (controlled of an standard power AP)
Note:

1. This is a supplementary report of Report No: RFBARR-WTW-P22060042-2 R1. The differences between them are as

below information:

€ Add dual client (6CD).

2. According to above conditions, all test items (expect Frequency Stability & Contention-based Protocol) need to be
performed. And all data are verified to meet the requirement.

3. Indoor client refer RFBARR-WTW-P22060042-2 R1 & RFBARR-WTW-P22060042A-2.

4. There are Bluetooth and WLAN (2.4GHz & 5GHz & 6GHz) technology used for the EUT.
5. Simultaneously transmission condition.

Condition Technology
1 WLAN (5GHz or 5.9GHz) Bluetooth
2 WLAN (6GHz) Bluetooth
3 WLAN (2.4GHz) WLAN (5GHz or 5.9GHz)
4 WLAN (2.4GHz) WLAN (6GHz)

Note: The emission of the simultaneous operation has been evaluated and no non-compliance was found.

Report No.: RFBARR-WTW-P22060042A-8 Page No. 7 / 969 Report Format Version: 7.1.0
Reference No.: BARR-WTW-P22100058
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6. The EUT support MRU mode is listed as below.
Small size Large size
BW 26+52 26+106 484+242 996+484 9962+44284+ 996*2+484 996*3 996*3+484
20MHz \Y \Y - - - - -
40MHz \ v - - - - - -
80MHz v v v - - - - -
160MHz \Y \ \Y v % - - -
320MHz \ \ \Y \Y% v v v \%

7. The above EUT information is declared by manufacturer and for more detailed features description, please refers to
the manufacturer's specifications or user's manual.

Report No.: RFBARR-WTW-P22060042A-8
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3.2 Antenna Description of EUT
1. The antenna information is listed as below.
Antenna |RF Chain Antenn_a Frequency Antenna | Connector Celpls
Set No No Brand Model Net G_aln Range (GHz) Tpe e Length
' (dBi) (mm)
3.18 2.4~2.4835
Chain0 | PSA | RFMTA340718EMLB302 PIFA | ipex(MHF) | 200
1 am 492 | 5.15-5.895 Ipex(MHF)
3.18 2.4~2.4835
Chain1 | PSA | RFMTA340718EMLB302 PIFA | ipex(MHF) | 200
am 492 | 5.15-5.895 Ipex(MHF)
1.71 2.4~2.4835
4.82 5.15~5.895
Chain0 | PSA | RFMTA311020EMMB301 4.76 9.925~6.425 | pIFA | ipex(MHF) | 200
4.29 6.425~6.525
4.61 6.525~6.875
) 4.09 6.875~7.125
1.71 2.4~2.4835
4.82 5.15~5.895
Chain1 | PSA | RFMTA311020EMMB301 4.76 5.925~6.425 | pIFA | ipex(MHF) | 200
4.29 6.425~6.525
4.61 6.525~6.875
4.09 6.875~7.125
3 Chain0 | PSA | RFMTA421208IMMB701 499 | 5.925~7.125 | PIFA |i-pex(MHF)| 300
Chain1 | PSA | RFMTA421208IMMB701 499 | 5.925~7.125 | PIFA |i-pex(MHF)| 300
Note:

1. From the above transmission chains, the worse case was found in transmission on Chain 0 for 1TX diversity sample.
Therefore only the test data of the mode was recorded in this report.
2. Max. gain was selected for the final test.

* Detail antenna specification please refer to antenna datasheet and/or antenna measurement report.

Report No.: RFBARR-WTW-P22060042A-8
Reference No.: BARR-WTW-P22100058
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6GHz Band
MODULATION MODE TX configuration CDD mode Beamforming mode

802.11a 1TX Not Support Not Support
802.11ax (HE20) 1TX Not Support Not Support
802.11ax (HE40) 1TX Not Support Not Support
802.11ax (HE80) 1TX Not Support Not Support
802.11ax (HE160) SISO 1TX Not Support Not Support
802.11be (EHT20) 1TX Not Support Not Support
802.11be (EHT40) 1TX Not Support Not Support
802.11be (EHT80) 1TX Not Support Not Support
802.11be (EHT160) 1TX Not Support Not Support
802.11be (EHT320) 1TX Not Support Not Support
802.11a 2TX Support Not Support
802.11ax (HE20) 2TX Support NSS2 Not Support
802.11ax (HE40) 2TX Support NSS2 Not Support
802.11ax (HE80) 2TX Support NSS2 Not Support
802.11ax (HE160) MIMO 2TX Support NSS2 Not Support
802.11be (EHT20) 2TX Support NSS2 Not Support
802.11be (EHT40) 2TX Support NSS2 Not Support
802.11be (EHT80) 2TX Support NSS2 Not Support
802.11be (EHT160) 2TX Support NSS2 Not Support
802.11be (EHT320) 2TX Support NSS2 Not Support

Note: The modulation and bandwidth are similar for 802.11ax mode for 20MHz (40MHz, 80MHz, 160MHz) and 802.11be
mode for 20MHz (40MHz, 80MHz, 160MHz) therefore the manufacturer will control the power for 802.11ax/be
mode and investigated worst case to representative mode in test report. (Final test mode refer to section 3.4)

Report No.: RFBARR-WTW-P22060042A-8
Reference No.: BARR-WTW-P22100058
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3.3 Channel List
U-NII-5
24 channels are provided for 802.11a, 802.11ax (HE20), 802.11be (EHT20):
Channel Frequency Channel Frequency Channel Frequency Channel Frequency
1 5955 MHz 5 5975 MHz 9 5955 MHz 13 6015 MHz
17 6035 MHz 21 6055 MHz 25 6075 MHz 29 6095 MHz
33 6115 MHz 37 6135 MHz 41 6155 MHz 45 6175 MHz
49 6195 MHz 53 6215 MHz 57 6235 MHz 61 6255 MHz
65 6275 MHz 69 6295 MHz 73 6315 MHz 77 6335 MHz
81 6355 MHz 85 6375 MHz 89 6395 MHz 93 6415MHz
12 channels are provided for 802.11ax (HE40), 802.11be (EHT40):
Channel Frequency Channel Frequency Channel Frequency Channel Frequency
3 5965 MHz 11 6005 MHz 19 6045 MHz 27 6085 MHz
35 6125 MHz 43 6165 MHz 51 6205 MHz 59 6245 MHz
67 6285 MHz 75 6325 MHz 83 6365 MHz 91 6405 MHz
6 channels are provided for 802.11ax (HE80), 802.11be (EHT80):
Channel Frequency Channel Frequency Channel Frequency Channel Frequency
7 5985 MHz 23 6065 MHz 39 6145 MHz 55 6225 MHz
71 6305 MHz 87 6385 MHz
3 channels are provided for 802.11ax (HE160), 802.11be (EHT160):
Channel Frequency Channel Frequency Channel Frequency
15 6025 MHz 47 6185 MHz 79 6345 MHz

2 channels are provided for 802.11be (EHT320):

Channel

Frequency

Channel

Frequency

31

6105 MHz

63

6265 MHz

Report No.: RFBARR-WTW-P22060042A-8
Reference No.: BARR-WTW-P22100058
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U-NII-7
17 channels are provided for 802.11a, 802.11ax (HE20), 802.11be (EHT20):
Channel Frequency Channel Frequency Channel Frequency Channel Frequency
117 6535 MHz 121 6555 MHz 125 6575 MHz 129 6595 MHz
133 6615 MHz 137 6635 MHz 141 6655 MHz 145 6675 MHz
149 6695 MHz 153 6715 MHz 157 6735 MHz 161 6755 MHz
165 6775 MHz 169 6795 MHz 173 6815 MHz 177 6835 MHz
181 6855 MHz
8 channels are provided for 802.11ax (HE40), 802.11be (EHT40):
Channel Frequency Channel Frequency Channel Frequency Channel Frequency
123 6565 MHz 131 6605 MHz 139 6645 MHz 147 6685 MHz
155 6725 MHz 163 6765 MHz 171 6805 MHz 179 6845 MHz
3 channels are provided for 802.11ax (HE80), 802.11be (EHT80):
Channel Frequency Channel Frequency Channel Frequency
135 6625 MHz 151 6705 MHz 167 6785 MHz

1 channels are provided for 802.11ax (HE160), 802.11be (EHT160):

Channel

Frequency

143

6665 MHz

Note: * mean this’s straddle channel.

Report No.: RFBARR-WTW-P22060042A-8
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. |1. EUT can be used in the following ways: X-axis/ Y-axis/ Z-axis. Pre-scan these ways and find the
Pre-Scan: : "
worst case as a representative test condition.
Worst Case: |1. In the original report: X-axis/ Y-axis/ Z-axis Worst Condition: Z-axis

Following channel(s) was (were) selected for the final test as listed below:

Test Item =L Conifgie Mode SIgre! Tested Channel Modulation DEWE RELD
Mode Mode Parameter
802.11a 1TX/ 2TX 1,45, 9:3,81117, 149, BPSK 6Mb/s
1T1S/
802.11ax (HE20) 2T2S 1, 93, 117, 181 BPSK MCSO0
802.11ax (HE40) TS/ 3,91,123,179 BPSK MCSO0
2T2S
802.11ax (HE80) | 1S/ | 7 87 135, 167 BPSK MCSO0
2T2S
1T1S/
802.11ax (HE160) 2T2S 15,79, 143 BPSK MCSO0
1T1S/ |1, 45,93, 117, 149,
802.11be (EHT20) 2T2S 181 BPSK MCSO0
1T1S/ | 3,43, 91, 123, 155,
802.11be (EHT40) | 1o 179 BPSK MCS0
1T1S/ |7, 39, 87, 135, 151,
802.11be (EHT80) 2T2S 167 BPSK MCSO0
802.11be (EHT160) 121:'.1288/ 15, 47,79, 143 BPSK MCSO0
1T1S/
802.11be (EHT320) 2T2S 31,63 BPSK MCSO0
20 MHz Preamble 1T1S/ | 1(26/0), 93(26/8),
Eg Oe‘:tg:gt‘r’;‘l’e” . 802.11ax (RU26) | 2T2S |117(26/0), 181(26/8)] " oK MCSO
W
Density 20 MHz Preamble | 1T1s/ |1(82/37), 93(52/40),
802.11ax (RU52) 2T2S 117(52/37), BPSK MCSO0
' 181(52/40)
1(106/53),
20 MHz Preamble 1T1S/ 93(106/54),
802.11ax (RU106) | 2T2S 117(106/53), BPSK MCS0
181(106/54)
20 MHz Preamble 1T1S/ 1(7843(;)(’7%:/3%?/72)’ BPSK MCSO
802.11be (RU52+26)| 2T2S 181(78/72)
20 MHz Preamble 1(132/82),
1T1S/ 93(132/83),
802.11be BPSK MCSO0
(RU106+26) 2T28 117(132/82),
181(132/83)
80 MHz Preamble 1T1S / 7(726/93),
802.11be 2723 87(726/90), BPSK MCS0
(RU484+242) 135(726/93)
160 MHz Preamble 1T1S / 15(1480/95-1),
802.11be 2723 79(1480/94-0%), BPSK MCSO0
(RU996+484) 143(1480/95-1)
160 MHz Preamble 1T1S | 15(1722/99-1),
802.11be 2723 79(1722/96-0), BPSK MCSO0
(RU996+484+242) 143(1722/99-1)
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Test Item =L G Mode SIgre! Tested Channel Modulation DEWE RELD
Mode Mode Parameter
320 MHz Preamble | 1145/ | 31(2476/101-1/0),
802.11be 2T2S | 63(2476/102-011) | BPSK MCS0
(RU996+*2+484)
320 MHz Preamble | 1T1S/ | 31(2988/104-1/1),
802.11be (RU996*3) | 2T2S | 63(2988/104-0/0) | °FoK MCS0
320 MHz Preamble | 1145/ | 31(3472/106-1/1),
802.11be 2T2S | 63(3472/105-0/0) | BPoK MCS0
(RU996+3+484)
802.11a 17X/ 21x| b 4% 9:;"81117’ 149, Bpsk 6Mbrs
1T1S /
802.1ax (HE20) | o>/ | 1,93,117, 181 BPSK MCSO
1T1S /
802.1ax (HE40) | LT>0 | 3,91,123,179 BPSK MCSO
1T1S /
802.11ax (HEB0) | 1>/ | 7,87,135, 167 BPSK MCSO
1T1S /
802.11ax (HE160) | 11 15,79, 143 BPSK MCSO
802.11be (EHT20) 12TT12SS’ 1,45, 9?’81117’ 149, Bpsk MCSO
802.11be (EHT40) 12TT12SS’ 3,43, 911’71923’ 1551 Bpsk MCSO
802.11be (EHT80) 12TT12%/ 7,39, 871’61735' 1511 Bpsk MCS0
1T1s/
802.11be (EHT160) | 1> | 15,47,79, 143 BPSK MCSO
802.11be (EHT320) 12TT12%’ 31, 63 BPSK MCSO
20 MHz Preamble | 1T1S/ | 1(26/0), 93(26/8),
o Bandwidth A 802.11ax (RU26) | 2T2S |117(26/0), 181(26/8)| oK MCS0
ISSI Wi
20 MHz Preamble 1T1S/ 1(52{]:277)(’52:7:5%/40)’ BPSK MCSO
802.11ax (RU52) | 2T28 (o1 a1a0)
1(106/53),
20 MHz Preamble | 1T1S/ 93(106/54),
802.11ax (RU106) | 2T2S 117(106/53), BPSK MCS0
181(106/54)
20 MHz Preamble | 1T1S/ 1(78432)(’7%%?/ 72), BPSK MCSO
802.11be (RU52+26)| 2T2S rerrorD)
1(132/82),
20 MHz preamble | 414q, 93(132/83),
802.11be BPSK MCSO
(RU106+26) 2728 117(132/82),
181(132/83)
80 MHz Preamble 1T1S / 7(726/93),
802.11be Al 87(726/90), BPSK MCSO
(RU484+242) 135(726/93)
160 MHz Preamble 1T1S / 15(1480/95-1),
802.11be s | 79(1480/94-0%), BPSK MCSO
(RU996+484) 143(1480/95-1)
160 MHz Preamble | o |  15(1722199-1),
802.11be e | 79(1722196-0), BPSK MCSO
(RU996+484+242) 143(1722/99-1)
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Test Item =L G Mode SIgre! Tested Channel Modulation DEWE RELD
Mode Mode Parameter
320 MHz Preamble | 1145/ | 31(2476/101-1/0),
802.11be 2T2S | 63(2476/102-011) | BPSK MCS0
(RU996*2+484)
320 MHz Preamble | 1T1S/ | 31(2988/104-1/1),
802.11be (RU996*3) | 2T2S | 63(2988/104-0/0) | °FoK MCS0
320 MHz Preamble | 1145/ | 31(3472/106-1/1),
802.11be 2T2S | 63(3472/105-0/0) | BPoK MCS0
(RU996*3+484)
802.11a 1x/21x| 1 4% 9% M7 1991 gpgk 6Mbrs
802.11ax (HE20) | 1S/ | 4 93 117, 181 BPSK MCS0
: 2T2S 99 1
1T1S /
802.11ax (HE40) 3,91, 123, 179 BPSK MCS0
2T2S
1T1S /
802.11ax (HES0) 7,87, 135, 167 BPSK MCS0
2T2S
802.11ax (HE160) | 1S/ 15, 79, 143 BPSK MCS0
: 2T2S 19,
1T1S/ |1, 45,93, 117, 149,
802.11be (EHT20) | 'yroe. 181 BPSK MCSO0
1T1S/ |3, 43, 91, 123, 155,
802.11be (EHT40) | 'yroe. 79 BPSK MCSO0
1T1S/ |7, 39, 87, 135, 151,
802.11be (EHT80) | 'yroe 57 BPSK MCS0
1T1S /
802.11be (EHT160) | oo | 15,47,79,143 BPSK MCS0
1T1S /
802.11be (EHT320) | roe 31,63 BPSK MCS0
20 MHz Preamble | 1T1S/ | 1(26/0), 93(26/8),
In-Band Emission A 802.11ax (RU26) | 2T2S |117(26/0), 181(26/8)| oK MCS0
Mask 20 MHz Preamble | 1T1s/ |1 (52/37), 93(52/40),
B02.11ax (RUSZ) | 2728 117(52/37), BPSK MCS0
: 181(52/40)
1(106/53),
20 MHz Preamble | 1T1S/ 93(106/54),
802.11ax (RU106) | 2T2S 117(106/53), BPSK MCS0
181(106/54)
20 MHz Preamble | 1T1S/ 1(78432)(’7%?%3/ 72), BPSK MCSO
802.11be (RU52+26)| 2T2S 181782
20 MHz Preamble 1(132/82),
1T1S / 93(132/83),
802.11be BPSK MCS0
(RU106+26) 2T2S 117(132/82),
181(132/83)
80 MHz Preamble 1T1S / 7(726/93),
802.11be AN 87(726/90), BPSK MCS0
(RU484+242) 135(726/93)
160 MHz Preamble 1T1S / 15(1480/95-1),
802.11be oros | 79(1480194-0%) BPSK MCSO0
(RU99G+484) 143(1480/95-1)
160 MHz Preamble | —.o | 15(1722/99-1),
802.11be oros | 79(1722/96-0) BPSK MCS0
(RU996+484+242) 143(1722/99-1)
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Test Item =L G Mode SIgre! Tested Channel Modulation DEWE RELD
Mode Mode Parameter
320 MHz Preamble | 1145/ | 31(2476/101-1/0),
802.11be 2T2S 63(2476/102-0/1) BPSK MCSO
(RU996*2+484)
320 MHz Preamble 1T1S/ | 31(2988/104-1/1),
802.11be (RU996*3) | 2T2S 63(2988/104-0/0) BPSK MCSO
320 MHz Preamble | 1145/ | 31(3472/106-1/1),
802.11be 2T2S 63(3472/105-0/0) BPSK MCSO
(RU996*3+484)
802.11a 1x/21x| 1 4% 9% M7 1991 gpgk 6Mb/s
802.11ax (HE20) 1T1S/ 1, 93, 117, 181 BPSK MCSO0
) 2T2S T ’
1T1S/
802.11ax (HE40) 3,91,123,179 BPSK MCSO0
2T2S
1T1S/
802.11ax (HE80) 7,87,135, 167 BPSK MCSO0
2T2S
802.11ax (HE160) 1T1S/ 15,79, 143 BPSK MCSO0
' 2T2S 7
1T1S/ |1, 45,93, 117, 149,
802.11be (EHT20) 2T2S 181 BPSK MCSO0
1T1S/ |3, 43, 91, 123, 155,
802.11be (EHT40) 2T2S 179 BPSK MCSO0
1T1S/ |7, 39, 87, 135, 151,
802.11be (EHT80) 2T2S 167 BPSK MCSO0
1T1S/
802.11be (EHT160) 2T2S 15, 47,79, 143
1T1S/
802.11be (EHT320) 2T2S 31,63 BPSK MCSO0
20 MHz Preamble | 1T1S/ | 1(26/0), 93(26/8),
Occupied A 802.11ax (RU26) 2T2S  |117(26/0), 181(26/8) BPSK MCS0
Bandwidth 20 MHz Preamble | 1715/ |1(52/37), 93(52/40),
802.11ax (RU52) 2T2S 117(52/37), BPSK MCSO0
' 181(52/40)
1(106/53),
20 MHz Preamble 1T1S/ 93(106/54),
802.11ax (RU106) | 2T2S 117(106/53), BPSK MCS0
181(106/54)
20 MHz Preamble | 1T1S/ 1(7842‘;)(’7%?%?72% BPsK CSO
802.11be (RU52+26)| 2T2S 181(78/72)
20 MHz Preamble 1(132/82),
1T1S/ 93(132/83),
802.11be BPSK MCSO0
(RU106+26) 2T2S 117(132/82),
181(132/83)
80 MHz Preamble 1T1S / 7(726/93),
802.11be 2723 87(726/90), BPSK MCSO0
(RU484+242) 135(726/93)
160 MHz Preamble 1T1S / 15(1480/95-1),
802.11be 2723 79(1480/94-0%), BPSK MCSO0
(RU996+484) 143(1480/95-1)
160 MHz Preamble 1T1S | 15(1722/99-1),
802.11be 2723 79(1722/96-0), BPSK MCSO0
(RU996+484+242) 143(1722/99-1)
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Test ltem 20U CEmigTE Mode SIgEl Tested Channel Modulation Data Rate
Mode Mode Parameter
320 MHz Preamble | 4115, | 342476/101-1/0),
802.11be 2T2S 63(2476/102-0/1) BPSK MCSO
(RU996*2+484)
320 MHz Preamble 1T1S/ | 31(2988/104-1/1),
802.11be (RU996*3) | 2T2S 63(2988/104-0/0) BPSK MCSO
320 MHz Preamble | 4115, | 34(3472/106-1/1),
802.11be 2T2S 63(3472/105-0/0) BPSK MCSO
(RU996*3+484)
AC Power 802.11a 1TX 1 BPSK 6Mb/s
Conducted B
Emissions 802.11be (EHT40) 2T2S 43 BPSK MCSO0
Unwanted 802.11a 1TX 1 BPSK 6Mb/s
Emissi below 1 A, B
o Pew 802.11be (EHT40) | 2T2S 43 BPSK MCS0
802.11a 17x/ 27x| 1 4% 9% 317 149, 1 gpk 6Mb/s
802.11ax (HE20) 1T1S/ 1, 93, 117, 181 BPSK MCSO0
) 2T2S T ’
1T1S/
802.11ax (HE40) 3,91,123, 179 BPSK MCSO0
2T2S
1T1S/
802.11ax (HE80) 7,87,135, 167 BPSK MCSO0
2T2S
802.11ax (HE160) 1T1S/ 15,79, 143 BPSK MCSO0
) 2T2S 7
1T1S/ | 1,45, 93, 117, 149,
802.11be (EHT20) 2T2S 181 BPSK MCSO0
1T1S/ |3, 43,91, 123, 155,
802.11be (EHT40) 2T2S 179 BPSK MCSO0
1T1S/ |7, 39, 87, 135, 151,
802.11be (EHT80) 2T2S 167 BPSK MCSO0
1T1S/
802.11be (EHT160) 2T2S 15, 47,79, 143 BPSK MCSO0
Unwanted 1T1S /
Emissions above 1 A, B 802.11be (EHT320) 2T2S 31,63 BPSK MCSO0
GH
z 20 MHz Preamble | 1T1S/ | 1(26/0), 93(26/8), BPSK MCSO
802.11ax (RU26) 2T2S  |117(26/0), 181(26/8)
20 MHz Preamble | 1T1s/ |1(02/37), 93(52/40),
802.11ax (RU52) 0TS 117(52/37), BPSK MCS0
: 181(52/40)
1(106/53),
20 MHz Preamble 1T1S/ 93(106/54),
802.11ax (RU106) | 2T2S 117(106/53), BPSK MCS0
181(106/54)
20 MHz Preamble | 1T1S/ 1(7843‘;)(’72?%"72)’ BPsK CSO
802.11be (RU52+26)| 2T2S 181(78/72)
20 MHz Preamble 1(132/82),
1T1S/ 93(132/83),
802.11be BPSK MCSO0
(RU106+26) 2T2S 117(132/82),
181(132/83)
80 MHz Preamble 1T1S / 7(726/93),
802.11be 2723 87(726/90), BPSK MCSO0
(RU484+242) 135(726/93)
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Test Item =L G Mode SIgre! Tested Channel Modulation DEWE RELD
Mode Mode Parameter
160 MHz Preamble 1T1S / 15(1480/95-1),
802.11be 2T2S 79(1480/94-0%), BPSK MCSO0
(RU996+484) 143(1480/95-1)
160 MHz Preamble 1T1S / 15(1722/99-1),
802.11be 2T2S 79(1722/96-0), BPSK MCSO0
(RU996+484+242) 143(1722/99-1)
S2O NIz DroamPle | 4TS /| 31(24761101-100), | poc SO
(RU996*2+484) 2T2S 63(2476/102-0/1)
320 MHz Preamble | 1T1S/ | 31(2988/104-1/1),
802.11be (RU996*3) | 2T2S 63(2988/104-0/0) BPSK MCSO
320 '\ggzz ﬁf:mb'e 1T1S/ | 31(3472/106-1/1), BPSK MCSO
. 2T2S 63(3472/105-0/0)
(RU996*3+484)
EUT Configure A EUT only (w/o antenna)
Mode: B EUT with 50 ohm terminator
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3.5 Duty Cycle of Test Signal

802.11a SP Client 1TX: Duty cycle =2.018 ms / 2.154 ms x 100% = 93.7%, duty factor = 10 * log (1/Duty cycle) = 0.28
dB

802.11ax (HE20) SP Client 1T1S: Duty cycle = 3.938 ms / 4.079 ms x 100% = 96.5%, duty factor = 10 * log (1/Duty
cycle) =0.15dB

802.11ax (HE40) SP Client 1T1S: Duty cycle = 3.955 ms / 4.081 ms x 100% = 96.9%, duty factor = 10 * log (1/Duty
cycle) =0.14 dB

802.11ax (HE80) SP Client 1T1S: Duty cycle = 1.928 ms / 2.048 ms x 100% = 94.1%, duty factor = 10 * log (1/Duty
cycle) = 0.26 dB

802.11ax (HE160) SP Client 1T1S: Duty cycle = 1.008 ms / 1.124 ms x 100% = 89.7%, duty factor = 10 * log (1/Duty
cycle) =0.47 dB

802.11be (EHT20) SP Client 1T1S: Duty cycle = 4.642 ms / 4.767 ms x 100% = 97.4%, duty factor = 10 * log (1/Duty
cycle) =0.12 dB

802.11be (EHT40) SP Client 1T1S: Duty cycle = 4.658 ms / 4.775 ms x 100% = 97.5%, duty factor = 10 * log (1/Duty
cycle) = 0.11 dB

802.11be (EHT80) SP Client 1T1S: Duty cycle = 2.268 ms / 2.39 ms x 100% = 94.9%, duty factor = 10 * log (1/Duty
cycle) =0.23 dB

802.11be (EHT160) SP Client 1T1S: Duty cycle = 1.175 ms / 1.294 ms x 100% = 90.8%, duty factor = 10 * log (1/Duty
cycle) =0.42 dB

802.11be (EHT320) SP Client 1T1S: Duty cycle = 0.627 ms / 0.745 ms x 100% = 84.2%, duty factor = 10 * log (1/Duty
cycle) =0.75dB

802.11ax (HE) 26-tone RU SP Client_1T1S: Duty cycle = 0.583 ms /0.7 ms x 100% = 83.3%, duty factor = 10 * log
(1/Duty cycle) = 0.79 dB

802.11ax (HE) 52-tone RU SP Client_1T1S: Duty cycle = 0.499 ms / 0.617 ms x 100% = 80.9%, duty factor = 10 * log
(1/Duty cycle) = 0.92 dB

802.11ax (HE) 106-tone RU SP Client_1T1S: Duty cycle = 0.436 ms / 0.553 ms x 100% = 78.8%, duty factor = 10 * log
(1/Duty cycle) = 1.03 dB

802.11be (EHT20) 52+26-tone MRU SP Client_1T1S: Duty cycle = 0.468 ms / 0.585 ms x 100% = 80.0%, duty factor =
10 * log (1/Duty cycle) = 0.97 dB

802.11be (EHT20) 106+26-tone MRU SP Client_1T1S: Duty cycle = 0.468 ms / 0.585 ms x 100% = 80.0%, duty factor =
10 * log (1/Duty cycle) = 0.97 dB

802.11be (EHT80) 484+242-tone MRU SP Client_1T1S: Duty cycle = 0.358 ms / 0.476 ms x 100% = 75.2%, duty factor
=10 * log (1/Duty cycle) = 1.24 dB

802.11be (EHT160) 996+484-tone MRU SP Client_1T1S: Duty cycle = 0.346 ms / 0.463 ms x 100% = 74.7%, duty factor
=10 * log (1/Duty cycle) = 1.27 dB

802.11be (EHT160) 996+484+242-tone MRU SP Client_1T1S: Duty cycle = 0.346 ms / 0.463 ms x 100% = 74.7%, duty
factor = 10 * log (1/Duty cycle) = 1.27 dB

802.11be (EHT320) 2x996+484-tone MRU SP Client 1T1S: Duty cycle = 0.343 ms / 0.46 ms x 100% = 74.6%, duty
factor = 10 * log (1/Duty cycle) = 1.27 dB

802.11be (EHT320) 3x996-tone MRU SP Client 1T1S: Duty cycle = 0.343 ms / 0.46 ms x 100% = 74.6%, duty factor =
10 * log (1/Duty cycle) = 1.27 dB

802.11be (EHT320) 3x996+484-tone MRU SP Client 1T1S: Duty cycle = 0.343 ms / 0.46 ms x 100% = 74.6%, duty
factor = 10 * log (1/Duty cycle) = 1.27 dB
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802.11a SP Client 2TX: Duty cycle = 2.018 ms / 2.154 ms x 100% = 93.7%, duty factor = 10 * log (1/Duty cycle) = 0.28
dB

802.11ax (HE20) SP Client 2T2S: Duty cycle = 3.938 ms / 4.079 ms x 100% = 96.5%, duty factor = 10 * log (1/Duty
cycle) =0.15dB

802.11ax (HE40) SP Client 2T2S: Duty cycle = 3.955 ms / 4.081 ms x 100% = 96.9%, duty factor = 10 * log (1/Duty
cycle) =0.14 dB

802.11ax (HE80) SP Client 2T2S: Duty cycle = 1.928 ms / 2.048 ms x 100% = 94.1%, duty factor = 10 * log (1/Duty
cycle) = 0.26 dB

802.11ax (HE160) SP Client 2T2S: Duty cycle = 1.008 ms / 1.124 ms x 100% = 89.7%, duty factor = 10 * log (1/Duty
cycle) = 0.47 dB

802.11be (EHT20) SP Client 2T2S: Duty cycle = 4.642 ms / 4.767 ms x 100% = 97.4%, duty factor = 10 * log (1/Duty
cycle) =0.12dB

802.11be (EHT40) SP Client 2T2S: Duty cycle = 4.658 ms / 4.775 ms x 100% = 97.5%, duty factor = 10 * log (1/Duty
cycle) = 0.11 dB

802.11be (EHT80) SP Client 2T2S: Duty cycle = 2.268 ms / 2.39 ms x 100% = 94.9%, duty factor = 10 * log (1/Duty
cycle) = 0.23 dB

802.11be (EHT160) SP Client 2T2S: Duty cycle = 1.175 ms / 1.294 ms x 100% = 90.8%, duty factor = 10 * log (1/Duty
cycle) =0.42 dB

802.11be (EHT320) SP Client 2T2S: Duty cycle = 0.627 ms / 0.745 ms x 100% = 84.2%, duty factor = 10 * log (1/Duty
cycle) =0.75dB

802.11ax (HE) 26-tone RU SP Client_2T2S: Duty cycle = 0.343 ms / 0.461 ms x 100% = 74.4%, duty factor = 10 * log
(1/Duty cycle) = 1.28 dB

802.11ax (HE) 52-tone RU SP Client_2T2S: Duty cycle = 0.304 ms / 0.424 ms x 100% = 71.7%, duty factor = 10 * log
(1/Duty cycle) = 1.44 dB

802.11ax (HE) 106-tone RU SP Client_2T2S: Duty cycle = 0.272 ms / 0.389 ms x 100% = 69.9%, duty factor = 10 * log
(1/Duty cycle) = 1.55 dB

802.11be (EHT20) 52+26-tone MRU SP Client_2T2S: Duty cycle = 0.288 ms / 0.404 ms x 100% = 71.3%, duty factor =
10 * log (1/Duty cycle) = 1.47 dB

802.11be (EHT20) 106+26-tone MRU SP Client_2T2S: Duty cycle = 0.288 ms / 0.404 ms x 100% = 71.3%, duty factor =
10 * log (1/Duty cycle) = 1.47 dB

802.11be (EHT80) 484+242-tone MRU SP Client_2T2S: Duty cycle = 0.231 ms / 0.348 ms x 100% = 66.4%, duty factor
=10 * log (1/Duty cycle) = 1.78 dB

802.11be (EHT160) 996+484-tone MRU SP Client_2T2S: Duty cycle = 0.228 ms / 0.344 ms x 100% = 66.3%, duty factor
=10 * log (1/Duty cycle) = 1.79 dB

802.11be (EHT160) 996+484+242-tone MRU SP Client_2T2S: Duty cycle = 0.228 ms / 0.344 ms x 100% = 66.3%, duty
factor = 10 * log (1/Duty cycle) = 1.79 dB

802.11be (EHT320) 2x996+484-tone MRU SP Client 2T2S: Duty cycle = 0.224 ms / 0.339 ms x 100% = 66.1%, duty
factor = 10 * log (1/Duty cycle) = 1.80 dB

802.11be (EHT320) 3x996-tone MRU SP Client 2T2S: Duty cycle = 0.224 ms / 0.339 ms x 100% = 66.1%, duty factor =
10 * log (1/Duty cycle) = 1.80 dB

802.11be (EHT320) 3x996+484-tone MRU SP Client 2T2S: Duty cycle = 0.224 ms / 0.339 ms x 100% = 66.1%, duty
factor = 10 * log (1/Duty cycle) = 1.80 dB
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[
Center 6.025 GHz

1
200 us/

802.11ax (HE160) SP Client 1T1S

REW & MHz TIMPVEW et g REW & MHz TIMPVEW et g
VB S0 HHz &30 d8m VB S0 HHz 839 d8m
215 ReT 318 dBm Aft 30 dB SWT 5.067 ms 1.455000 ms 215 Ref 318 dEm Aft 30 dB SWT 7733 ms 1719000 ms
’ OS5 45 Detta 2[T1] ’ OS5 45 Detta 2[T1]
0.85.d8 0.23.48
20 2.018000 ms 20 3.338000 ms
Detta 3(T1] Detta 3(T1]
0.0048 35 0.1048
2154000 ms 104 4072000 ms
-10 -10
a0 n w a0 IJ
IR
Czu%_,
-88.2-] ; : T 7 T 882 T T T T [EurREAU |
Center 5.855 GHz 5087 usi Center 5.855 GHz 723 usi
802.11a SP Client 1T1S 802.11ax (HE20) SP Client 1T1S
REW & MHz TIMPVEW et REW & MHz TIMPVEW et
VB S0 HHz 626 d8m VB S0 HHz 377 d@im
31 5 RET31:8 dBm Att 30 0B SWT7733ms 2131000 ms 51 5 Ref 318 dEm Att 30 0B SWT 5.067 ms 1 655000 ms
Offsef T1.8d5 Detta 2 [T1] Offset 118 dD Detta 2 [T1]
20148 7.7048
. 3.955000 ms . 1.928000 ms
Defta 3 T1] B Defta 3 T1]
0.00 9B 0.04 9B
0 0
0 0
18T
e T T T 1 T e T T 1 T
Center 5.965 GHz 7733 usi Center 5.885 GHz 5087 us/
802.11ax (HE40) SP Client 1T1S 802.11ax (HE80) SP Client 1T1S
REW & MHz TIHPYEW e REW 10 MHz TIHPYEW e
VBW 50 MHz 577 d8m VBW 10 HHz 7.30 dBm
a5 R 18 dBm Att 30 9B SWT 2ms 469.000000 us a5 R 18 dBm Att 30 9B SWT 10 ms 3710000 ms
’ OTRer TTE 05 Detta 2 [T1) ’ OTRETTTE 05 Detta 2 [T1]
24,9898 28008
1.008000 ms . 4542000 ms
Detta 3 [T1] 2 Detta 3 [T1]
0.00 4B 0.258
1.124000 ms 4767000 ms

10

[
Center 5.955 GHz

1 1
1 ms/

802.11be (EHT20) SP Client 1T1S
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VERITAS
RBW 10 WHz [T1] MP VIEWY Marker 1 [T1] RBW 10 WHz [T1] MP VIEWY Marker 1 [T1]

VBW 10 MHz &.71dBm VBW 10 MHz 517 dBm

2.5 Ref 318 dBm Att 30 6B SWT 10 ms 1917000 ms. 2.5 Ref 318 dBm Att 30 6B SWT 5 ms 1.882000 ms
’ Ofset 118 45 Detta 2 [T1] ’ OFset T8 a5 Detta 2 [T1]

4.93 98 4.92 9B

20 4.658000 ms 20 2.268000 ms
B Detta 3 [T1] Detta 3 [T1]

0.00 4B 2 0.05 4B

W.MMMWWMMWWMM 4775000 s m.mm_;mmwm 2390000 ms

T T
FiTE
Czu%_,
8.2 T T T T T 8.2 T T T T T
Center 5.965 GHz 1ms/ Center 5.985 GHz 500 us/
802.11be (EHT40) SP Client 1T1S 802.11be (EHT80) SP Client 1T1S
RBW 10 WHz [T1] MP VIEW Marker 1 [T1] RBW 10 WHz [T1] MP VIEW Marker 1 [T1]

VBW 10 MHz .92 dBm VBW 10 MHz 6.41dBm

31 5. RET31.8 dBm Att 30 0B SWT 25 ms 452.000000 us 31 5. RET31.8 dBm Att 30 0B SWT 1.25ms 158.000000 us
Offsef T1.8d5 Detta 2 [T1] Offset 118 dD Detta 2 [T1]

2,80 9B 27308

- 1.175000 ms - 627.000000 us
Detta 3 [T1] Detta 3 [T1]

0.00 6B 0.00 6B

1.294000 ms 745.000000 us

-10

[ T
Center 5.955 GHz

8.2 T T T T T 8.2 T T T T T R e
Center 6.025 GHz 250 us/ Center 6.105 GHz 125 usi
802.11be (EHT160) SP Client 1T1S 802.11be (EHT320) SP Client 1T1S
RBW 8 MHz [T1] MP VW Marker 1 [T1] RBW 8 MHz [T1] MP VW Marker 1 [T1]
VBW 50 MHz _2.10dBm VBW 50 MHz 0.43dBm
a5, Ref335 dBm Att 30 dB SWT 15 ms £05.000000 us a5, Ref335 dBm Att 30 dB SWT 1.5 ms 542.000000 us
a0 Qffset 13,548 Detta 2 [T1] a0 Qffset 13,548 Detta 2 [T1]
2.36 dB 56148
533.000000 us 495.000000 us
0 Detta 3 [T1] 0 Detta 3 [T1]
0.00 dB 0.00 dB
700.000000 us £17.000000 us
10
o 1 3
-10- Hit 1 i |

1
150 us/

802.11ax (HE) 26-tone RU SP Client 1T1S

[ T
Center 5.955 GHz 150 usi

802.11ax (HE) 52-tone RU SP Client 1T1S

[EuREAU |
VERITAS
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REW 8 MHz IMPVEW e )
VBW 50 MHz 364 dBm
33,5 Ref 335 dBm Alt 30 dB SWT 1.5ms 265.000000 us
20 Offset 12548 Detta 2 [T1]
31348
436.000000 us
20 Delta 3 [T1]

0.00 4B
£53.000000 us

585

@

T T
Center 5.955 GHz

150 us/

BUREAU
VERITAS

802.11ax (HE) 106-tone RU SP Client_1T1S

RBW 8 MHz [T1] MP VIEW Marker 1 [T1]
VBW 50 MHz £.03.48m
205 RET228 d8m At 20 B SWT2ms 550000000 us
50 Qffset 12,548 Detta 2 [T1]
892dB
458.000000 us
10 B Dekta 3[T1]
02208
585.000000 us
o
=10
20
o [
20
785 T T T T T T
Center 5.955 GHz 200 us/ [ VERITAS |

802.11be (EHT20) 52+26-tone MRU SP Client_1T1S

Center 5955 GHz

200 us/

RBW 8 MHz [T1] MP VIEW Marker 1 [T
VBW 50 MHz 503 dBm
335 RET23.8dBm Att 20 9B SWT2ms 550.000000 us
0 QOffset 13548 Delta 2 [T1]
59298
468.000000 us
10 P Deita 3 [T1]
02248
585.000000 us
0]
10
=20
50 |
P
. 6%5
L5232
7854 T T T T T T T

BUREAU
VERITAS

802.11be (EHT20) 106+26-tone MRU SP Client_1T1S

RBW 8 MHz [T1] MP VIEW Marker 1 [T1]
VBV 50 MHz 497 dBm
525 Ref23.5 dBm Aft 20 dB SWT 2 ms 363.000000 us
0 QOffset 13548 Delta 2 [T1]
3.36 dB
358.000000 us
104 o . i Delta 3 [T1]
0.00 dB
476.000000 us
o * (L | T " T T | | || L
10
20
50 1
PR
o %
brv3d
7657 T T T T T T

Center 5985 GHz

802.11be (EHT80) 484+242-tone MRU SP Client_1T1S

200 us/

BUREAU
VERITAS

REW 8 MHz

[T1]HP VEW

802.11be (EHT160) 996+484-tone MRU SP Client_1T1S

Marker 1 [T1] REW 8 MHz MIMPVIEW  parker 1 [T1]
VEW 50 MHz .43 dBm VEW 50 MHz .43 dBm
35 RET235d0m Alt 20 dB SWT 2ms 351.000000 us 35 RET235d0m Alt 20 dB SWT 2ms 351.000000 us
50 Qffset 12,548 Delta 2 [T1] 50 Qffset 12,548 Delta 2 [T1]
34108 34108
346.000000 us 346.000000 us
10- . Detta 3 [T1] 10- . Detta 3 [T1]
0.07 B 0.07 B
463.000000 us 463.000000 us
0- T T T 0- T Trm T
10 10
20 20
50 II ! 50 II !
I, I,
i 6@ o 6%;
- TEES 7654 IETS.
es ] T T T i T T 75 T T [ [ T [ [
Center 6.025 GHz 200 usé Center 6.025 GHz 200 usé

802.11be (EHT160) 996+484+242-tone MRU SP
Client_1T1S
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460.000000 us

70

-78.5-

T
Center 8.105 GHz

T
200 us/

802.11be (EHT320) 2x996+484-tone MRU SP Client 1T1S

VERITAS
REW & MHz [T11 P VW Warker 1 711 REW & MHz [T11 P VW Warker 1 711
VBW 50 MHz 4,48 4Bm VBW 50 MHz 4,48 4Bm
295 Ref235 dBm Att 20 dB SWT 2 ms 415.000000 us 295 Ref235 dBm Att 20 dB SWT 2 ms 415.000000 us
50 Qffset 12,548 Detta 2 [T1] 50 Qffset 12,548 Detta 2 [T1]
4.40 0B 4.40 0B
343.000000 us 343.000000 us
Detta 3 [T1] Detta 3 [T1]
0.09 dB 0.09 dB

460.000000 us

T
Center 8.105 GHz 200 us/

802.11be (EHT320) 3x996-tone MRU SP Client 1T1S

RBW 8 MHz [T1] MP VIEW Marker 1 [T1] RBW 8 MHz [T1] MP VIEW Marker 1 [T1]
VBW 50 MHz 4,46 dBm VBW 50 MHz 830 dBm
5. Ref23.5 dBm Att 20 dB SWT 2ms 415000000 us 213 1 31.808m Att 30 dB ST 5067 ms 1.459000 ms
0 QOffset 13548 Delta 2 [T1] Offset 11.8d0 Delta 2 [T1]
4.40dB 0.85dB
343.000000 us " 2.018000 ms
Delta 3 [T1] Delta 3 [T1]
0.09 dB 0.00 dB
460.000000 us 2.154000 ms

-10

802.11ax (HE20) SP Client 2T2S

f )
n @
785 T T T T T T T 8824 T T T T T T T
Conter 6105 GHz 200 usi Center 5955 GHz 506.7 usi
802.11be (EHT320) 3x996+484-tone MRU SP Client 1T1S 802.11a SP Client 2T2S
RBW & MHz MIMPVEN iy
VEW 50 MHz 526 dBm
REW 8 MHz MIMPVEW e iy 41 5 Rel31.8 dBm Att 30 dB SWT7.733 ms 2131000 ms
VBW 50 MHz 530d8m e Deta 2 (T1]
215 Re131.608m Att 30 0B SWT 7733 ms 1713000 ms 201d8
' OTeet TTE 5 Detta 2 [T1] o 3.955000 ms
0.29 6B 2 Delta 3 [T1]
" 3538000 ms 0.00 6B
Detta 3 [T1] 4081000 ms
; 5s 0.10dB 10+
. 4079000 ms
o
.
10
10
20
=20
30 |
0. 4 ll ”
@
T I
’ 6@;‘: ' 5@5’
oy brd
562+ : : . . i i i w8 1 w T \ T i
Center 5.955 GHz 733usi Center 5965 GHz 33 us!

802.11ax (HE40) SP Client 2T2S
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REW & MHz [T1IMP VEW
VBW 50 HHz
215 Ref 318 dEm Att 30 dB SWT 5.067 ms
’ OS5 45
20
2

Marker 1 [T1]

377 dBm
1685000 ms

Detta 2 [T1]
7.70 4B
1.928000 ms

Detta 3 [T1]
0.04 4B
2048000 ms

RBW 8 MHz
VBW 50 MHz
SWT 2 ms

[T1]MP VIEW

Ref31.8 dBm

Att 30 dB

3.8+

Offsef TT8d5

Marker 1 [T1]

577 dBm
469.000000 us

Detta 2 [T1]
498 dB
1.008000 ms

Detta 3 [T1]
0.00 4B
1124000 ms

802.11be (EHT80) SP Client 2T2S

8.2 37 8.2 37
T T T 1 T T 1 T 1 T
Center 5.885 GHz 5087 usi Center 6.025 GHz 200 usi
802.11ax (HE80) SP Client 2T2S 802.11ax (HE160) SP Client 2T2S
RBW 10 MHz TIMPVEW et RBW 10 MHz TIMPVEW et
VB 10 HHz 730 d8m VB 10 HHz 671 d8m
31 5 RET31:8 dBm Att 30 0B SWT 10 ms 3710000 ms 31 5 RET31:8 dBm Att 30 0B SWT 10 ms 1.917000 ms
Offsef T1.8d5 Detta 2 [T1] Offset 118 dD Detta 2 [T1]
28048 45348
. 4642000 ms . 4658000 ms
Defta 3 T1] B Defta 3 T1]
2 0.25.98 0.00 9B
‘”'MWWWWWWWW R I e s L srrstmnme
0 0
0 0
C‘%T-?. C’%ﬂaa
8.2 ; ; ; ; ; LITE 8.2 (355,
T [ T [ T
Center 5.855 GHz 1 ms! Center 5.965 GHz 1 ms!
802.11be (EHT20) SP Client 2T2S 802.11be (EHT40) SP Client 2T2S
REW 10 MHz TIHPYEW e REW 10 MHz TIHPYEW e
VBW 10 HHz 517 dBm VBW 10 HHz 5.02.d8m
a1 g REf 318 dEm Att 3048 SWT 5 ms 1.892000 ms a1 g REf 318 dEm Att 30 9B SWT 25 ms 452.000000 us
’ OTRer TTE 05 Detta 2 [T1) : OTRETTTE 05 Detta 2 [T1]
29248 28008
. 2268000 ms . 1.175000 ms
2 Detta 3 [T1] 2 Detta 3 [T1]
2 0.05.d8 0.00 4B
WDfM 2:390000 ms 1294000 ms
0
0 0
20 20
(%_ﬁ?
-88.2- T T T T T -88.2- T T T T T i
fBurReay ]
Center 5.985 GHz 500 us/ Center 6.025 GHz 250 us/

802.11be (EHT160) SP Client 2T2S
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REW 10 MHz TIMPVEW et g
VBW 10 HHz £.41d8m
215 Ref 318 dEm Att 30 dB SWT 1.25 ms 158.000000 us
’ OS5 45 Detta 2 [T1]
27308
. 627.000000 us
Detta 3[T1]
0.00 B

745.000000 us

REW & MHz TIMPVEW et g
VBW 50 WHz 237 d8Bm
215 Ref 318 dEm Att 30 dB SWT 1.5 ms 296.000000 us
’ OS5 45 Detta 2 [T1]
46408
. 343.000000 us
Detta 3[T1]
0.00 B

461.000000 us

802.11be (EHT20) 52+26-tone MRU SP Client_2T2S

8.2 T T T T T R E 8.2 T T T T T R E
Center 6.105 GHz 125 usi Center 5.955 GHz 150 usi
802.11be (EHT320) SP Client 2T2S 802.11ax (HE) 26-tone RU SP Client_2T2S
RBW 8 MHzZ [T1] MP VIEW Marker 1 [T1] RBW 8 MHzZ [T1] MP VIEW Marker 1 [T1]
VBW 50 MHz _1.88 dBm VBW 50 MHz 1.06 dBm
335 1335 dBm Att 30 0B SWT 1.5 ms 364.000000 us 335 1335 dBm Att 30 0B SWT 1.5 ms 199.000000 us
20 Offset 13548 Detta 2 [T1] 20 Offset 13548 Detta 2 [T1]
5.53dB 6.92 9B
304.000000 us 272.000000 us
20 Detta 3 [T1] 20 Detta 3 [T1]
0.00 6B 0.00 6B
424.000000 us 2 389.000000 us
10
1 3
o]
-10 T T 1
20 20
30 l } 30 l ” I ' '
-40 T — -40 i T t ‘ T
e
854 T T T T T 7 854 T T T T T e
Center 5.955 GHz 150 usi Center 5.955 GHz 150 usi
802.11ax (HE) 52-tone RU SP Client_2T2S 802.11ax (HE) 106-tone RU SP Client_2T2S
REBW 8 MHz [T1] MP VIEW Marker 1 [T1] REBW 8 MHz [T1] MP VIEW Marker 1 [T1]
VBW 50 MHz _0.43d8m VBW 50 MHz _0.43d8m
o Ref235d8m Att 20 B SWT 15 ms 195.000000 us o Ref235d8m Att 20dB SWT 1.5 ms 199.000000 us
50 Qffset 13,548 Detta 2 [T1] 50 Qffset 13,548 Detta 2 [T1]
1.82 4B 1.82 4B
285.000000 us 285.000000 us
10 Detta 3 [T1] 10 Detta 3 [T1]
0.00 dB 0.00 dB
1 3 404.000000 us 1 3 404.000000 us
0-| 0-|
10 10
20 20
_4p- m " _ap. m "
-50- T -50 T
TITE,
- - 6%9
765+ I T I T I 765+ I T 1 1 [ [eEvrREAU | ! TAL
Center 5.955 GHz 150 us/ Center 5.955 GHz 150 us/

802.11be (EHT20) 106+26-tone MRU SP Client_2T2S
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REW & MHZ IMPVEW  poners

VBW 50 MHz 1.07 ¢8m
. REf 235 dBm Att 20 dB SWT 1.5ms 245.000000 us

S0 Qffset 13548 Detta 2 [T1]
1.36 0B
231.000000 us

Detta 3 [T1]
0.00 dB

348.000000 us

-78.5-

T T
Center 5.985 GHz

T T
150 us/

BUREAU
VERITAS

802.11be (EHT80) 484+242-tone MRU SP Client_2T2S

REW & MHZ IMPVEW  poners
VBW 50 MHz 0.04 B
. REf 235 dBm Att 20 dB SWT 1.5ms 292.000000 us
S0 Qffset 13548 Detta 2 [T1]
24848
228.000000 us
0 Detta 3 [T1]
; 2 0.00 dB
344.000000 us
0-
10} 1 t
20
50 A R
- 6%;
785 iz
T [ T [ T
Center 6.025 GHz 150 us/ [V ERiTAs]

802.11be (EHT160) 996+484-tone MRU SP Client_2T2S

RBW 8 MHzZ [T1] MP VIEW Marker 1 [T1]
VBW 50 MHz 0.04 dBm
3.5 REf23.5 dBm Att 20 0B SWT 15 ms 292.000000 us
0 Offset 13548 Detta 2 [T1]
24508
223.000000 us
10 Detta 3 [T1]
| 2 0.00 6B
344.000000 us
0]
-10-{ t t
=20
B m | W W
-50 T L] | |‘
=70
7854 T T T T T

Center 6.025 GHz

150 us/

Client_2T2S

BUREAU
VERITAS

802.11be (EHT160) 996+484+242-tone MRU SP

Center 105 GHz

150 us/

RBW 8 MHzZ [T1] MP VIEW Marker 1 [T1]
VBW 50 MHz 021 dBm
3.5 REf23.5 dBm Att 20 0B SWT 15 ms 339.000000 us
0 Offset 13548 Detta 2 [T1]
29.66 dB
224.000000 us
0 Detta 3 [T1]
0.04 B
1 3 339.000000 us
0]
10
=20
a0 m - W ,
50 i T I
e
" :%;
L5232
7854 T T T T T

802.11be (EHT320) 2x996+484-tone MRU SP Client 2T2S

BUREAU
VERITAS

REW 8 WHz MOMPVEW et
VEW 50 MHz 021 d8Bm
5.5 REF23.5 dBm Att 20 dB SWT 15 ms 339.000000 us
50 Qffset 13,548 Detta 2 [T1]
29.66 0B
224.000000 us
0 Detta 3 [T1]
0.04dB
! 339.000000 us
o] L
T
20
_ap. m i
50 W it
TITE,
o 6%;
76.5- TS,
T [ T [
Center 6.105 GHz 150 us/

802.11be (EHT320) 3x996-tone MRU SP Client 2T2S

REW & MHZ [T11MP VWY Marker 1 [T1]
VEBW 50 MHz -0.21dBm
255 RET235 dBm Att 20dB SWT 1.5 ms 339.000000 us
50 Qffset 13,548 Detta 2 [T1]
29,85 9B
224000000 us
0 Detta 3 [T1]
0.04 dB
! 3 339.000000 us
o I
~10
20
_ap. T i L
W I
T
o 6%:
76.5- i
[l I ! !
Center 6.105 GHz 150 us/ [ VERITAS |

802.11be (EHT320) 3x996+484-tone MRU SP Client 2T2S
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3.6 Test Program Used and Operation Descriptions
Controlling software (QAtool_V26 (0.0.2.93)) has been activated to set the EUT under transmission condition
continuously at specific channel frequency.
3.7 Connection Diagram of EUT and Peripheral Devices
For AC Power Conducted Emission test
(3)
SO }—— (D) Termination |
EUT i (4) S—
S1 +———— (E) Termination |
(A) Laptop (C)Test Tool
(1
(B) Adapter
@) Under Table
For Unwanted Emission test
(3)
SO F——— (D) Termination |
EUT 4) —
S1 +——— (E) Termination |
(A) Laptop (C)Test Tool
* (1
Under Table
(B) Adapter
2)
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3.8 Configuration of Peripheral Devices and Cable Connections

ID Product Brand Model No. Serial No. FCCID Remarks

A Laptop DELL E5430 HYV4VY1 DoC Provided by Lab

B Adapter DELL LLAB5NS2-01 N/A N/A Provided by Lab

C Test Tool Mediatek MTK1849 N/A N/A Supplied by applicant

D Termination Marvelous MVE5185 N/A N/A Provided by Lab

E Termination Marvelous MVE5185 N/A N/A Provided by Lab
o Length Shielding Cores

ID Cable Descriptions Qty. Remarks

(m) (Yes/No) (Qty.)

1 DC Cable 1 1.8 No 1 Provided by Lab

2 AC Cable 1 1 No 0 Provided by Lab

3 RF Cable 1 0.2 No 0 Provided by Lab

4 RF Cable 1 0.2 No 0 Provided by Lab
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3.9 Test Program Used and Operation Descriptions
Controlling software (QAtool_V26 (0.0.2.93)) has been activated to set the EUT under transmission condition
continuously at specific channel frequency.
3.10 Connection Diagram of EUT and Peripheral Devices
For AC Power Conducted Emission test
(3)
SO }—— (D) Termination |
EUT i (4) S—
S1 +———— (E) Termination |
(A) Laptop (C)Test Tool
(1
(B) Adapter
@) Under Table
For Unwanted Emission test
(3)
SO F——— (D) Termination |
EUT 4) —
S1 +——— (E) Termination |
(A) Laptop (C)Test Tool
* (1
Under Table
(B) Adapter
2)
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3.11 Configuration of Peripheral Devices and Cable Connections

ID Product Brand Model No. Serial No. FCCID Remarks

A Laptop DELL E5430 HYV4VY1 DoC Provided by Lab

B Adapter DELL LLAB5NS2-01 N/A N/A Provided by Lab

C Test Tool Mediatek MTK1849 N/A N/A Supplied by applicant

D Termination Marvelous MVE5185 N/A N/A Provided by Lab

E Termination Marvelous MVE5185 N/A N/A Provided by Lab
o Length Shielding Cores

ID Cable Descriptions Qty. Remarks

(m) (Yes/No) (Qty.)

1 DC Cable 1 1.8 No 1 Provided by Lab

2 AC Cable 1 1 No 0 Provided by Lab

3 RF Cable 1 0.2 No 0 Provided by Lab

4 RF Cable 1 0.2 No 0 Provided by Lab
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4 Test Instruments

The calibration interval of the all test instruments are 12 months and the calibrations are traceable to NML/ROC and

NIST/USA.
41 RF Output Power
Description i i
p Model No. Serial No. Calibrated Callbrgted

Manufacturer Date Until
Power Meter ML2495A 1529002 2022/6/22 | 2023/6/21
Anritsu
Pulse Power Sensor MA2411B 1726434 2022/6/22 | 2023/6/21
Anritsu
Attenuator
WOKEN MDCS18N-10 MDCS18N-10-01 2022/4/5 2023/4/4

ADT_REF Test Software
Software V6.6.5.4 N/A N/A N/A
Notes:
1. The test was performed in Oven room 2.
2. Tested Date: 2022/11/9 ~ 2023/1/4
4.2 Power Spectral Density
Description i i
Ipt Model No. Serial No. Calibrated Callbre_lted

Manufacturer Date Until
Attenuator
WOKEN MDCS18N-10 MDCS18N-10-01 2022/4/5 2023/4/4

ADT_RF Test Software

Software \V6.6.5.4 N/A N/A N/A
Spectrum Analyzer N9020B MY60112409 2022/3/11 | 2023/3/10
Keysight
Notes:

1. The test was performed in Oven room 2.
2. Tested Date: 2022/11/9 ~ 2023/1/4

4.3 Emission Bandwidth

Refer to section 4.2 to get information of the instruments.

4.4 In-Band Emission Mask

Refer to section 4.2 to get information of the instruments.

4.5 Occupied Bandwidth

Refer to section 4.2 to get information of the instruments.
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4.6 AC Power Conducted Emissions
Description i i
Ipt Model No. Serial No. Calibrated Callbrgted
Manufacturer Date Until
50 ohm terminal resistance N/A EMC-01 2022/9/27 2023/9/26
;?Ied attenuator STI02-2200-10 005 2022/8/24 | 2023/8/23
LISN
R&S ESH3-Z5 848773/004 2022/10/18 2023/10/17
RF Coaxial Cable
JYEBO 5D-FB COCCAB-001 2022/8/24 2023/8/23
Software
BVADT BVADT Cond _V7.3.7.4 N/A N/A N/A
-IF;ESST RECEIVER ESCS 30 847124/029 2022/10/14 2023/10/13
Notes:
1. The test was performed in Conduction 1
2. Tested Date: 2022/12/25
4.7 Unwanted Emissions below 1 GHz
D ipti i i
escription Model No. Serial No. Calibrated Callbrgted
Manufacturer Date Until
Boresight Antenna Tower & Turn
Table MF-7802BS MF780208530 N/A N/A
Max-Full
Fixed attenuator UNAT-5+ PAD-ATT5-03 2022/1/10 2023/1/9
Mini-Circuits
LOOP ANTE_NNA EM-6879 264 2022/3/18 2023/3/17
Electro-Metrics
Pre_Amplifier 8447D 2944A10636 2022/3119 | 2023/3/18
Agilent
Pre_Amplifier
EMCI EMC330N 980701 2022/3/8 2023/3/7
RF Coaxial Cabl 966-4-1 2022/3/8 2023/3/7
oaxial Cable
COMMATE/PEWC 8D 966-4-2 2022/3/8 2023/3/7
966-4-3 2022/3/8 2023/3/7
RF Coaxial Cable 5D-EB LOOPCAB-001 2022/1/6 2023/1/5
JYEBO LOOPCAB-002 2022/12/19 2023/12/18
Software ADT_Radiated _Vv8.7.08 N/A N/A N/A
Spectrum Analyzer
KEYSIGHT N9030B MY57142938 2022/4/26 2023/4/25
Trilog Broadband Antenna VULB 9168 9168-406 2022/10/21 | 2023/10/20
Schwarzbeck
Notes:

1. The test was performed in 966 Chamber No. 4.

2. Tested Date: 2022/12/21
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4.8 Unwanted Emissions above 1 GHz
Description Model No. Serial No. Calibrated Calibra_1ted
Manufacturer Date Until
Boresight Antenna Tower & Turn
Table MF-7802BS MF780208530 N/A N/A
Max-Full
Horn Antenna BBHA 9120D 9120D-783 2022/11/13 2023/11/12
Schwarzbeck BBHA 9170 9170-739 2022/11/13 2023/11/12
Pre_Amplifier EMC12630SE 980688 2022/10/4 2023/10/3
EMCI EMC184045SE 980387 2022/1/10 2023/1/9
RF Cable-Frequency Range : 1-
26.5GHz EMC104-SM-SM-1200 160922 2022/12/15 2023/12/14
EMCI
RF Cable-Frequency range: 1-
40GHz EMC102-KM-KM-1200 160924 2022/1/10 2023/1/9
EMCI
. EMC-KM-KM-4000 200214 2022/3/8 2023/3/7
E&gf’ax'a' Cable EMC104-SM-SM-2000 180502 2022/4/25 | 2023/4/24
EMC104-SM-SM-6000 210704 2022/11/4 2023/11/3
Software ADT_Radiated V8.7.08 N/A N/A N/A
Spectrum Analyzer N9020B MY60112410 2022/3113 | 2023/3/12
Keysight
Notes:

1. The test was performed in 966 Chamber No. 4.

2. Tested Date: 2022/12/22
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. Limit
Op;ragon EUT Category
an Max Average Power
U-NII-5 Dual Client Devi
ual Client Devices EIRP 30 dBm
U-NII-7 ( controlled of an standard power AP )

Per KDB 662911 Method of conducted output power measurement on IEEE 802.11 devices,

Array Gain = 0 dB (i.e., no array gain) for Nant < 4;

Array Gain = 0 dB (i.e., no array gain) for channel widths = 40 MHz for any Nanr;

Array Gain = 5 log(Nant/Nss) dB or 3 dB, whichever is less for 20-MHz channel widths with Nant = 5.

For power measurements on all other devices: Array Gain = 10 log(Nant/Nss) dB.

5.2 Power Spectral Density

i Limit
OppErEien EUT Category
Band Peak Power Density
U-NII-5 Dual Client Devi
ual ilent evices EIRP 17 dBm/MHz
U-NII-7 ( controlled of an standard power AP )

5.3 Emission Bandwidth

The maximum transmitter channel bandwidth for U-NII devices in the 5.925-7.125 GHz band is 320 MHz.
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5.4 In-Band Emission Mask
Frequencies o
X) dB
Test ltem (MHz) (X) dBc
At 1 MHz outside of channel edge 20
o At one channel bandwidth from the channel center*?2 28
Emission Mask ; - "
At one- and one-half times the channel bandwidth away from channel center™3 40
More than one- and one-half times the channel bandwidth 40

*1: The power spectral density must be suppressed by “x” dB

*2: At frequencies between one megahertz outside an unlicensed device’s channel edge and one channel bandwidth
from the center of the channel, the limits must be linearly interpolated between 20 dB and 28 dB suppression,

*3 . At frequencies between one and one- and one-half times an unlicensed device’s channel bandwidth, the limits must
be linearly interpolated between 28 dB and 40 dB suppression.

5.5 Occupied Bandwidth

The maximum transmitter channel bandwidth for U-NII devices in the 5.925-7.125 GHz band is 320 MHz.

5.6 AC Power Conducted Emissions

Conducted Limit (dBuV)

Frequency (Mriz) Quasi-peak Average
0.15-0.5 66 - 56 56 - 46
0.50-5.0 56 46
5.0-30.0 60 50

Notes:

1. The lower limit shall apply at the transition frequencies.
2. The limit decreases in line with the logarithm of the frequency in the range of 0.15 to 0.50 MHz.
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5.7 Unwanted Emissions below 1 GHz

Radiated emissions which fall in the restricted bands must comply with the radiated emission limits specified as below

table.

Frequencies (MHz)

Field Strength (microvolts/meter)

Measurement Distance (meters)

0.009 ~ 0.490 2400/F(kHz) 300
0.490 ~ 1.705 24000/F(kHz) 30
1.705~30.0 30 30
30 ~ 88 100 3
88 ~ 216 150 3
216 ~ 960 200 3
Above 960 500 3

Notes:

1. The lower limit shall apply at the transition frequencies.
2. Emission level (dBuV/m) = 20 log Emission level (uV/m).

5.8 Unwanted Emissions above 1 GHz

Radiated emissions which fall in the restricted bands must comply with the radiated emission limits specified as below

table.

Frequencies (MHz)

Field Strength (microvolts/meter)

Measurement Distance (meters)

Above 960

500

3

Notes:

1. The lower limit shall apply at the transition frequencies.
2. Emission level (dBuV/m) = 20 log Emission level (uV/m).

3. For frequencies above 1000 MHz, the field strength limits are based on average detector, however, the peak
field strength of any emission shall not exceed the maximum permitted average limits, specified above by more
than 20 dB under any condition of modulation.

Limits of unwanted emission out of the restricted bands

Frequencies (MHz)

EIRP Limit

Equivalent Field Strength at 3 m

5925 MHz > F > 7125 MHz

Peak: -7 (dBm/MHz)

88.2 (dBuV/m)

Average: -27 (dBm/MHz)

68.2 (dBuV/m)

Note: The following formula is used to convert the equipment isotropic radiated power (eirp) to field strength:

1000000v/30P

E= puVim, where P is the eirp (Watts).

3
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6 Test Arrangements

6.1

RF Output Power

6.1.1 Test Setup

EUT

6.1.2 Test Procedure

Attenuator |

Power Sensor
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Power Meter

Method PM is used to perform output power measurement, trigger and gating function of wide band power meter is enabled
to measure max output power of TX on burst and set the detector to average. Duty factor is not added to measured value.

6.2

Power Spectral Density

6.2.1 Test Setup

EUT

6.2.2 Test Procedure

For specified measurement bandwidth 1 MHz:
Method SA-2

Set span to encompass the entire emission bandwidth (EBW) of the signal.
Set RBW = 1 MHz, Set VBW = 3 MHz, Detector = RMS

Sweep points = [2 x span / RBW]. (This gives bin-to-bin spacing < RBW / 2, so that narrowband signals are not
lost between frequency bins.)

a.
b.
c.

@ = o o

Sweep time = auto, trigger set to “free run”.

Attenuator |

Spectrum
Analyzer

Trace average at least 100 traces in power averaging mode.
Use the peak search function on the instrument to find the peak of the spectrum and record its value.
Record the max value and add 10 log (1/duty cycle).
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6.3 Emission Bandwidth

6.3.1 Test Setup

Spectrum
EUT Attenuator | Analyzer

6.3.2 Test Procedure

Set RBW = approximately 1% of the emission bandwidth.
Set the VBW > RBW.

Detector = Peak.

Trace mode = max hold.

Measure the maximum width of the emission that is 26 dB down from the peak of the emission. Compare this with

the RBW setting of the analyzer. Readjust RBW and repeat measurement as needed until the RBW/EBW ratio is
approximately 1%.

® 20 T o

6.4 In-Band Emission Mask

6.4.1 Test Setup

Spectrum
EUT Attenuator | Analyzer

6.4.2 Test Procedure
a. Connect output of the antenna port to a spectrum analyzer and adjust appropriate attenuation.
b. Measure the 26 dB EBW using the test procedure 12.4.1 of ANSI C63.10-2013. (Determine the channel edge.)
c. Measure the power spectral density (for emissions mask reference) using the following procedure:
a) Set the span to encompass the entire 26 dB EBW of the signal.
b) Set RBW = same RBW used for 26 dB EBW measurement.
c) Set VBW 2 [3 X RBW].
d) Number of points in sweep = [2 X span / RBW].
e) Sweep time = auto.
f) Detector = RMS (i.e., power averaging).
g) Trace average at least 100 traces in power averaging (rms) mode.
h) Use the peak search function on the instrument to find the peak of the spectrum.

a. Using the measuring equipment limit line function, develop the emissions mask based on the following

requirements. The emissions power spectral density must be reduced below the peak power spectral density (in
dB) as follows:

a) Suppressed by 20 dB at 1 MHz outside of the channel edge. (The channel edge is defined as the 26-dB
point on either side of the carrier center frequency.)

b) Suppressed by 28 dB at one channel bandwidth from the channel center.
c) Suppressed by 40 dB at one- and one-half times the channel bandwidth from the channel center.
a. Adjust the span to encompass the entire mask as necessary and clear trace.
Trace average at least 100 traces in power averaging (rms) mode.
Adjust the reference level as necessary so that the crest of the channel touches the top of the emission mask
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6.5 Occupied Bandwidth
6.5.1 Test Setup

Spectrum
EUT Attenuator | Analyzer

6.5.2 Test Procedure

The transmitter output was connected to the spectrum analyzer through an attenuator. The bandwidth of the fundamental
frequency was measured by spectrum analyzer with resolution bandwidth in the range of 1% to 5% of the anticipated
emission bandwidth, and a video bandwidth at least 3x the resolution bandwidth and set the detector to Sampling. The
width of a frequency band such that, below the lower and above the upper frequency limits, the mean powers emitted are
each equal to a specified percentage 0.5% of the total mean power of a given emission.
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6.6 AC Power Conducted Emissions

6.6.1 Test Setup
/ Vertical Ground
Reference Plane / Test Receiver
i

EUT oo oo
40cm duse™
|

80cm
|LISNh
| |l |

IN L

\ Horizontal Ground

Reference Plane

Note: 1.Support units were connected to second LISN.

For the actual test configuration, please refer to the attached file (Test Setup Photo).
6.6.2 Test Procedure

a. The EUT was placed on a 0.8 meter to the top of table and placed 0.4 meters from the conducting wall of the
shielded room with EUT being connected to the power mains through a line impedance stabilization network
(LISN). Other support units were connected to the power mains through another LISN. The two LISNs provide 50
ohm/ 50 uH of coupling impedance for the measuring instrument.

Both lines of the power mains connected to the EUT were checked for maximum conducted interference.
c. The frequency range from 150 kHz to 30 MHz was searched. Emission levels under (Limit — 20 dB) was not
recorded.

Note: The resolution bandwidth and video bandwidth of test receiver is 9 kHz for quasi-peak detection (QP) and
average detection (AV) at frequency 0.15 MHz-30 MHz.
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6.7 Unwanted Emissions below 1 GHz

6.7.1 Test Setup
For Conducted Configuration:

Spectrum
EUT Attenuator Analyzer
For Radiated Configuration:
For Radiated emission below 30 MHz
Ant.\ 1m
EUT& ,/
Support Units | 3m {
Turn Table
_ IJ\: | o
80 cml
L

Ground Plane

Test Receiver

i

For Radiated emission above 30 MHz

Ant. Tower 14 m
Variable
EUT& 3m
Support Units  |—= I
Turn Table % T
_ ’_lx__l_‘ o
80 cml ﬁ
L
Ground Plane
Test Receiver
\ | E—
O O O Oo
AM““O oo e

For the actual test configuration, please refer to the attached file (Test Setup Photo).
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6.7.2 Test Procedure

Following FCC KDB 789033 D02 General UNII Test Procedures:

Radiated versus Conducted Measurements.

The unwanted emission limits in both the restricted and non-restricted bands are based on antenna-port conducted

measurements in conjunction with cabinet emissions tests are permitted to demonstrate compliance.

The following steps was performed:

a. Cabinet emissions measurements. Radiated measurement was performed to ensure that cabinet emissions are

below the emission limits. For the cabinet-emission measurements the antenna was replaced by a termination
matching the nominal impedance of the antenna.

b. Conducted tests was performed using equipment that matches the nominal impedance of the antenna assembly
used with the EUT.

c. EIRP calculation. A value representative of an upper bound on out-of-band antenna gain (in dBi) shall be added
to the measured antenna-port conducted emission power to compute EIRP within the specified measurement
bandwidth. (For emissions in the restricted bands, additional calculations are required to convert EIRP to field
strength at the specified distance.) The upper bound on antenna gain for a device with a single RF output shall be
selected as the maximum in-band gain of the antenna across all operating bands or 2 dBi, whichever is greater.

d. EIRP adjustments for multiple outputs. (Follow the procedures specified in FCC KDB Publication 662911)

e. For all of Radiation emission test

For Radiated emission below 30 MHz

a. The EUT was placed on the top of a rotating table 0.8 meters above the ground at 3 meter chamber room for test.
The table was rotated 360 degrees to determine the position of the highest radiation.

b. The EUT was set 3 meters away from the interference-receiving antenna, which was mounted on the top of a
variable-height antenna tower.

c. Parallel, perpendicular, and ground-parallel orientations of the antenna are set to make the measurement.

d. For each suspected emission, the EUT was arranged to its worst case and the rotatable table was turned from 0
degrees to 360 degrees to find the maximum reading.

e. The test-receiver system was set to Quasi-Peak Detect Function and Specified Bandwidth with Maximum Hold
Mode, except for the frequency band (9 kHz to 90 kHz and 110 kHz to 490 kHz) set to average detect function
and peak detect function.

Notes:

1. The resolution bandwidth and video bandwidth of test receiver/spectrum analyzer is 200 Hz at frequency below
150 kHz.

2. The resolution bandwidth and video bandwidth of test receiver/spectrum analyzer is 9 kHz or 10 kHz at
frequency (150 kHz to 30 MHz).

3. All modes of operation were investigated and the worst-case emissions are reported.

For Radiated emission above 30 MHz

a. The EUT was placed on the top of a rotating table 0.8 meters above the ground at 3 meter chamber room for test.
The table was rotated 360 degrees to determine the position of the highest radiation.

b. The EUT was set 3 meters away from the interference-receiving antenna, which was mounted on the top of a
variable-height antenna tower.

c. The height of antenna is varied from one meter to four meters above the ground to determine the maximum value
of the field strength. Both horizontal and vertical polarizations of the antenna are set to make the measurement.

d. For each suspected emission, the EUT was arranged to its worst case and then the antenna was tuned to heights
from 1 meter to 4 meters and the rotatable table was turned from 0 degrees to 360 degrees to find the maximum
reading.

e. The test-receiver system was set to quasi-peak detect function and specified bandwidth with maximum hold
mode when the test frequency is below 1 GHz.
Notes:

1. The resolution bandwidth and video bandwidth of test receiver/spectrum analyzer is 120 kHz for Quasi-peak
detection (QP) at frequency below 1 GHz.

2. All modes of operation were investigated and the worst-case emissions are reported.
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6.8 Unwanted Emissions above 1 GHz
6.8.1 Test Setup
For Conducted Configuration:

Spectrum

EUT Attenuator Ana|yzer
For Radiated Configuration:
Boresight Ant. Tower 1-4 m
Variable
EUT& 3m
Support Units | {
\ Turn Table D =
Absorber
T T AN —
soom| T AAMATAANA
= T
Ground Plane
Test Receiver
\ | —
222 |

For the actual test configuration, please refer to the attached file (Test Setup Photo).
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6.8.2 Test Procedure

Following FCC KDB 789033 D02 General UNII Test Procedures:

Radiated versus Conducted Measurements.

The unwanted emission limits in both the restricted and non-restricted bands are based on antenna-port conducted
measurements in conjunction with cabinet emissions tests are permitted to demonstrate compliance.

The following steps was performed:

a. Cabinet emissions measurements. Radiated measurement was performed to ensure that cabinet emissions are
below the emission limits. For the cabinet-emission measurements the antenna was replaced by a termination
matching the nominal impedance of the antenna.

b. Conducted tests was performed using equipment that matches the nominal impedance of the antenna assembly
used with the EUT.

c. EIRP calculation. A value representative of an upper bound on out-of-band antenna gain (in dBi) shall be
added to the measured antenna-port conducted emission power to compute EIRP within the specified
measurement bandwidth. (For emissions in the restricted bands, additional calculations are required to convert
EIRP to field strength at the specified distance.) The upper bound on antenna gain for a device with a single RF
output shall be selected as the maximum in-band gain of the antenna across all operating bands or 2 dBi,
whichever is greater.

EIRP adjustments for multiple outputs. (Follow the procedures specified in FCC KDB Publication 662911)
For all of Radiation emission test

For Radiated emission above 1 GHz

a. The EUT was placed on the top of a rotating table 1.5 meters above the ground at 3 meter chamber room for test.
The table was rotated 360 degrees to determine the position of the highest radiation.

b. The EUT was set 3 meters away from the interference-receiving antenna, which was mounted on the top of a
variable-height antenna tower.

c. The height of antenna is varied from one meter to four meters above the ground to determine the maximum value
of the field strength. Both horizontal and vertical polarizations of the antenna are set to make the measurement.

d. For each suspected emission, the EUT was arranged to its worst case and then the antenna was tuned to heights
from 1 meter to 4 meters and the rotatable table was turned from O degrees to 360 degrees to find the maximum
reading.

e. The test-receiver system was set to peak and average detects function and specified bandwidth with maximum
hold mode when the test frequency is above 1 GHz. If the peak reading value also meets average limit,

measurement with the average detector is unnecessary.
Notes:

1. The resolution bandwidth of test receiver/spectrum analyzer is 1 MHz and the video bandwidth is 3 MHz for
Peak detection (PK) and Average detection (AV) at frequency above 1 GHz.

2. For fundamental and harmonic signal measurement, the resolution bandwidth of test receiver/spectrum analyzer
is 1 MHz and the video bandwidth is = 1/T (Duty cycle < 98%) or 10 Hz (Duty cycle = 98%) for Average detection
(AV) at frequency above 1 GHz.

3. All modes of operation were investigated and the worst-case emissions are reported.
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7 Test Results of Test Item
7.1  RF Output Power
Input Power: 120 Vac, 60 Hz Enwroqr_nent.al 24°C, 66% RH Tested By: Eric Peng
Conditions:
802.11a SP Client 1TX
Average .
Chan. Freq.| Average Antenna EIRP EIRP Limit
Char (MHz)  |Power (mW) zjoé"’nf; Gain (@Bi) |ERP ™) | (4Bm) | (dBm) | TestResult
1 5955 211.349 23.25 4.76 632.412 28.01 30 Pass
45 6175 185.78 22.69 4.76 555.903 27.45 30 Pass
93 6415 186.638 22.71 4.76 558.47 27.47 30 Pass
117 6535 177.419 22.49 4.61 512.862 271 30 Pass
149 6695 177.828 22.50 4.61 514.044 27.11 30 Pass
181 6855 184.077 22.65 4.61 532.108 27.26 30 Pass
Notes:
1. For U-NII-5, The antenna gain is 4.76 dBi
2. For U-NII-7, The antenna gain is 4.61 dBi
802.11ax (HE20) SP Client 1T1S
Average _—
Chan. Freq.| Average Antenna EIRP EIRP Limit
Char (MHz)  |Power (mW) ZOE‘;"’n‘f; Gain (@Bi) | E'RP (MY) 1 (4Bm) (dBm) | TestResult
1 5955 194.984 22.90 4.76 583.444 27.66 30 Pass
93 6415 183.231 22.63 4.76 548.276 27.39 30 Pass
117 6535 172.187 22.36 4.61 497.737 26.97 30 Pass
181 6855 180.302 22.56 4.61 521.195 2717 30 Pass
Notes:
1. For U-NII-5, The antenna gain is 4.76 dBi
2. For U-NII-7, The antenna gain is 4.61 dBi
802.11ax (HE40) SP Client 1T1S
Average .
Chan. Freq.| Average Antenna EIRP EIRP Limit
Char (MHz)  |Power (mW) ZOE‘;"’n‘f; Gain (@Bi) | E'RP (MY) 1 (4Bm) (dBm) | TestResult
3 5965 103.753 20.16 4.76 310.456 24.92 30 Pass
91 6405 181.97 22.60 4.76 544,502 27.36 30 Pass
123 6565 180.302 22.56 4.61 521.195 2717 30 Pass
179 6845 163.305 22.13 4.61 472.062 26.74 30 Pass
Notes:

1. For U-NII-5, The antenna gain is 4.76 dBi
2. For U-NII-7, The antenna gain is 4.61 dBi
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802.11ax (HE80) SP Client 1T1S
Average .
Chan. Freq.| Average Antenna EIRP EIRP Limit
(e (MHz) | Power (mW) Zoé’vnf)r Gain (dgi) | ERPMY) | iBmy | (dBm) | TeStResult
7 5985 80.353 19.05 4.76 240.437 23.81 30 Pass
87 6385 158.855 22.01 4.76 475.336 26.77 30 Pass
135 6625 164.437 22.16 4.61 475.335 26.77 30 Pass
167 6785 166.725 22.22 4.61 481.949 26.83 30 Pass
Notes:
1. For U-NII-5, The antenna gain is 4.76 dBi
2. For U-NII-7, The antenna gain is 4.61 dBi
802.11ax (HE160) SP Client 1T1S
Average .
Chan. Freq.| Average Antenna EIRP EIRP Limit
(e (MHz) | Power (mW) Zoé’vnf)r Gain (dgi) | ERPMY) | iBmy | (dBm) | TeStResult
15 6025 89.743 19.53 4.76 268.535 24.29 30 Pass
79 6345 128.825 21.10 4.76 385.478 25.86 30 Pass
143 6665 168.655 22.27 4.61 487.528 26.88 30 Pass
Notes:
1. For U-NII-5, The antenna gain is 4.76 dBi
2. For U-NII-7, The antenna gain is 4.61 dBi
802.11be (EHT20) SP Client 1T1S
Average .
Chan. Freq.| Average Antenna EIRP EIRP Limit
(e (MHz) | Power (mW) Zoé’vnf)r Gain (dgi) | ERPMY) | iBmy | (dBm) | TeStResult
1 5955 197.697 22.96 4.76 591.562 27.72 30 Pass
45 6175 179.061 22.53 4.76 535.798 27.29 30 Pass
93 6415 185.353 22.68 4.76 554.625 27.44 30 Pass
117 6535 173.38 22.39 4.61 501.186 27 30 Pass
149 6695 165.959 22.20 4.61 479.734 26.81 30 Pass
181 6855 182.81 22.62 4.61 528.445 27.23 30 Pass
Notes:

1. For U-NII-5, The antenna gain is 4.76 dBi
2. For U-NII-7, The antenna gain is 4.61 dBi
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802.11be (EHT40) SP Client 1T1S
Average .
Chan. Freq.| Average Antenna EIRP EIRP Limit
(e (MHz) | Power (mW) Zoé’vnf)r Gain (dgi) | ERPMY) | iBmy | (dBm) | TeStResult
3 5965 104.472 20.19 4.76 312.608 24.95 30 Pass
43 6165 185.78 22.69 4.76 555.903 27.45 30 Pass
91 6405 183.654 22.64 4.76 549.541 27.4 30 Pass
123 6565 180.717 22.57 4.61 522.395 27.18 30 Pass
155 6725 168.655 22.27 4.61 487.528 26.88 30 Pass
179 6845 165.196 22.18 4.61 477.529 26.79 30 Pass
Notes:
1. For U-NII-5, The antenna gain is 4.76 dBi
2. For U-NII-7, The antenna gain is 4.61 dBi
802.11be (EHT80) SP Client 1T1S
Average .
Chan. Freq.| Average Antenna EIRP EIRP Limit
(e (MHz) | Power (mW) Zoé’vnf)r Gain (dgi) | ERPMY) | iBmy | (dBm) | TeStResult
7 5985 87.498 19.42 4.76 261.817 2418 30 Pass
39 6145 161.436 22.08 4.76 483.059 26.84 30 Pass
87 6385 164.816 2217 4.76 493.173 26.93 30 Pass
135 6625 170.608 22.32 4.61 493.173 26.93 30 Pass
151 6705 164.059 22.15 4.61 474.242 26.76 30 Pass
167 6785 176.198 22.46 4.61 509.332 27.07 30 Pass
Notes:
1. For U-NII-5, The antenna gain is 4.76 dBi
2. For U-NII-7, The antenna gain is 4.61 dBi
802.11be (EHT160) SP Client 1T1S
Average .
Chan. Freq.| Average Antenna EIRP EIRP Limit
(e (MHz) | Power (mW) Zoé’vnf)r Gain (dgi) | ERPMY) | iBmy | (dBm) | TeStResult
15 6025 90.573 19.57 4.76 271.018 24.33 30 Pass
47 6185 105.439 20.23 4.76 315.501 24.99 30 Pass
79 6345 132.434 21.22 4.76 396.278 25.98 30 Pass
143 6665 151.356 21.80 4.61 437.522 26.41 30 Pass
Notes:

1. For U-NII-5, The antenna gain is 4.76 dBi
2. For U-NII-7, The antenna gain is 4.61 dBi
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802.11be (EHT320) SP Client 1T1S
Average .
Chan. Freq.| Average Antenna EIRP EIRP Limit
(e (MHz) | Power (mW) Zoé’vnf)r Gain (dgi) | ERPMY) | iBmy | (dBm) | TeStResult
31 6105 96.383 19.84 4.76 288.403 24.6 30 Pass
63 6265 189.671 22.78 4.76 567.545 27.54 30 Pass
Notes:
1. For U-NII-5, The antenna gain is 4.76 dBi
2. For U-NII-7, The antenna gain is 4.61 dBi
802.11ax (HE) 26-tone RU SP Client_1T1S
Average .
Chan. Freq.| Average Antenna EIRP EIRP Limit
(e (MHz) | Power (mW) Zoé’vnf)r Gain (dgi) | ERPMY) | iBmy | (dBm) | TeStResult
1 5955 41.4 16.17 4.76 123.88 20.93 30 Pass
93 6415 44.875 16.52 4.76 134.278 21.28 30 Pass
117 6535 43.551 16.39 4.61 125.892 21 30 Pass
181 6855 43.351 16.37 4.61 125.314 20.98 30 Pass
Notes:
1. For U-NII-5, The antenna gain is 4.76 dBi
2. For U-NII-7, The antenna gain is 4.61 dBi
802.11ax (HE) 52-tone RU SP Client_1T1S
Average .
Chan. Freq.| Average Antenna EIRP EIRP Limit
(e (MHz) | Power (mW) Zoé’vnf)r Gain (dgi) | ERPMY) | iBmy | (dBm) | TeStResult
1 5955 80.353 19.05 4.76 240.437 23.81 30 Pass
93 6415 82.414 19.16 4.76 246.604 23.92 30 Pass
117 6535 88.512 19.47 4.61 255.86 24.08 30 Pass
181 6855 90.991 19.59 4.61 263.026 24.2 30 Pass
Notes:
1. For U-NII-5, The antenna gain is 4.76 dBi
2. For U-NII-7, The antenna gain is 4.61 dBi
802.11ax (HE) 106-tone RU SP Client_1T1S
Average .
Chan. Freq.| Average Antenna EIRP EIRP Limit
Chan. (MHz)  |Power (mW) zjoé"’rﬁ; Gain (@Bi) |ERP ™) | (4Bm) | (dBm) | TestResult
1 5955 162.93 2212 4.76 487.53 26.88 30 Pass
93 6415 177.011 22.48 4.76 529.664 27.24 30 Pass
117 6535 172.584 22.37 4.61 498.885 26.98 30 Pass
181 6855 180.717 22.57 4.61 522.395 27.18 30 Pass
Notes:

1. For U-NII-5, The antenna gain is 4.76 dBi
2. For U-NII-7, The antenna gain is 4.61 dBi
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802.11be (EHT20) 52+26-tone MRU SP Client_1T1S
Average .
Chan. Freq.| Average Antenna EIRP EIRP Limit
(e (MHz) | Power (mW) Zoé’vn‘:)r Gain (dgi) | ERPMY) | iBmy | (dBm) | TeStResult
1 5955 128.233 21.08 4.76 383.707 25.84 30 Pass
93 6415 135.207 21.31 4.76 404.575 26.07 30 Pass
117 6535 131.22 21.18 4.61 379.315 25.79 30 Pass
181 6855 143.549 21.57 4.61 414.954 26.18 30 Pass
Notes:
1. For U-NII-5, The antenna gain is 4.76 dBi
2. For U-NII-7, The antenna gain is 4.61 dBi
802.11be (EHT20) 106+26-tone MRU SP Client_1T1S
Average .
Chan. Freq.| Average Antenna EIRP EIRP Limit
(e (MHz) | Power (mW) Zoé’vn‘:)r Gain (dgi) | ERPMY) | iBmy | (dBm) | TeStResult
1 5955 196.789 22.94 4.76 588.845 27.7 30 Pass
93 6415 181.552 22.59 4.76 543.252 27.35 30 Pass
117 6535 171.396 22.34 4.61 495.451 26.95 30 Pass
181 6855 181.552 22.59 4.61 524.809 27.2 30 Pass
Notes:
1. For U-NII-5, The antenna gain is 4.76 dBi
2. For U-NII-7, The antenna gain is 4.61 dBi
802.11be (EHT80) 484+242-tone MRU SP Client_1T1S
Average .
Chan. Freq.| Average Antenna EIRP EIRP Limit
Chan. (MHz)  |Power (mW) Zoé’vn‘:)r Gain (@Bi) | ERPM™Y) | (4Bm) | (dBm) | TeStResult
7 5985 84.723 19.28 4.76 253.514 24.04 30 Pass
87 6385 162.93 2212 4.76 487.53 26.88 30 Pass
135 6625 167.494 22.24 4.61 484172 26.85 30 Pass
Notes:

1. For U-NII-5, The antenna gain is 4.76 dBi
2. For U-NII-7, The antenna gain is 4.61 dBi

Report No.: RFBARR-WTW-P22060042A-8
Reference No.: BARR-WTW-P22100058

Page No. 50 / 969

Report Format Version: 7.1.0



UV
(3 E,&
-

%
L3
>
m

7828

SV

802.11be (EHT160) 996+484-tone MRU SP Client_1T1S
Average .
Chan. Freq.| Average Antenna EIRP EIRP Limit
(e (MHz) | Power (mW) Zoé’vnf)r Gain (dgi) | ERPMY) | iBmy | (dBm) | TeStResult
15 6025 86.896 19.39 4.76 260.016 24.15 30 Pass
79 6345 141.579 21.51 4.76 423.642 26.27 30 Pass
143 6665 170.216 22.31 4.61 492.04 26.92 30 Pass
Notes:
1. For U-NII-5, The antenna gain is 4.76 dBi
2. For U-NII-7, The antenna gain is 4.61 dBi
802.11be (EHT160) 996+484+242-tone MRU SP Client_1T1S
Average .
Chan. Freq.| Average Antenna EIRP EIRP Limit
(e (MHz) | Power (mW) Zoé’vnf)r Gain (dgi) | ERPMY) | iBmy | (dBm) | TeStResult
15 6025 85.704 19.33 4.76 256.449 24.09 30 Pass
79 6345 105.196 20.22 4.76 314.774 24.98 30 Pass
143 6665 125.603 20.99 4.61 363.078 25.6 30 Pass
Notes:
1. For U-NII-5, The antenna gain is 4.76 dBi
2. For U-NII-7, The antenna gain is 4.61 dBi
802.11be (EHT320) 2x996+484-tone MRU SP Client 1T1S
Average .
Chan. Freq.| Average Antenna EIRP EIRP Limit
(e (MHz) | Power (mW) Zoé’vnf)r Gain (dgi) | ERPMY) | iBmy | (dBm) | TeStResult
31 6105 95.719 19.81 4.76 286.417 24.57 30 Pass
63 6265 186.638 22.71 4.76 558.47 27.47 30 Pass
Notes:

1. For U-NII-5, The antenna gain is 4.76 dBi
2. For U-NII-7, The antenna gain is 4.61 dBi
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802.11be (EHT320) 3x996-tone MRU SP Client 1T1S
Average .
Chan. Freq.| Average Antenna EIRP EIRP Limit
(e (MHz) | Power (mW) Zoé’vn‘:)r Gain (dgi) | ERPMY) | iBmy | (dBm) | TeStResult
31 6105 93.972 19.73 4.76 281.189 24.49 30 Pass
63 6265 188.365 22.75 4.76 563.638 27.51 30 Pass
Notes:
1. For U-NII-5, The antenna gain is 4.76 dBi
2. For U-NII-7, The antenna gain is 4.61 dBi
802.11be (EHT320) 3x996+484-tone MRU SP Client 1T1S
Average .
Chan. Freq.| Average Antenna EIRP EIRP Limit
(e (MHz) | Power (mW) Zoé’vn‘:)r Gain (dgi) | ERPMY) | iBmy | (dBm) | TeStResult
31 6105 93.325 19.70 4.76 279.253 24 .46 30 Pass
63 6265 186.638 22.71 4.76 558.47 27.47 30 Pass
Notes:

1. For U-NII-5, The antenna gain is 4.76 dBi
2. For U-NII-7, The antenna gain is 4.61 dBi
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802.11a SP Client 2TX
Average Power
Chan. (dBm) Total 1 Total 1y simum | EIRP | EIRP | ERT | Test
Chan. Freq. Power Power Gain (dBi) (MW) (dBm) Limit Result
(MHz) | Chain0 | Chain1| (MW) (dBm) (dBm)
1 5955 17.94 17.83 | 122.904 | 20.90 4.76 367.761 25.66 30 Pass
45 6175 18.27 17.85 | 128.097 | 21.08 4.76 383.3 25.84 30 Pass
93 6415 18.13 18.18 | 130.779 | 21.17 4.76 391.325 | 25.93 30 Pass
117 6535 18.15 18.03 | 128.846 | 21.10 4.61 372.453 | 25.71 30 Pass
149 6695 18.13 18.09 129.43 21.12 4.61 374.141 25.73 30 Pass
181 6855 18.32 18.06 | 131.894 | 21.20 4.61 381.263 | 25.81 30 Pass
Notes:
1. Directional gain is the maximum gain of antennas.
2. For U-NII-5, The maximum gain is 4.76 dBi
3. For U-NII-7, The maximum gain is 4.61 dBi
802.11ax (HE20) SP Client 2T2S
Average Power
Chan. (dBm) Total - Total o tional | EIRP | EIRP | EIRP | qegt
Chan. Freq. Power Power Gain (dBi) (MW) (dBm) Limit Result
(MHz) | Chain0 | Chain1| (mMW) | (dBm) (dBm)
1 5955 20.93 21.14 | 253.897 | 24.05 4.76 759.727 | 28.81 30 Pass
93 6415 21.08 21.18 | 259.453 | 24.14 4.76 776.352 28.9 30 Pass
117 6535 21.07 21.20 | 259.764 | 24.15 4.61 750.895 | 28.76 30 Pass
181 6855 21.10 2115 | 259.142 | 24.14 4.61 749.097 | 28.75 30 Pass
Notes:
1. For U-NII-5, The directional gain is 4.76 dBi
2. For U-NII-7, The directional gain is 4.61 dBi
802.11ax (HE40) SP Client 2T2S
Average Power
Chan. (dBm) Total - Total o tional | EIRP | EIRP | EIRP | qegt
Chan. Freq. Power Power Gain (dBi) (MW) (dBm) Limit Result
(MHz) | Chain0 | Chain1| (MW) | (dBm) (dBm)
3 5965 19.92 19.70 191.5 22.82 4.76 573.019 | 27.58 30 Pass
91 6405 22.01 21.96 | 315.891 25.00 4.76 945.229 | 29.76 30 Pass
123 6565 22.05 21.73 | 309.261 | 24.90 4.61 893.975 | 29.51 30 Pass
179 6845 21.83 22.06 | 313.099 | 24.96 4.61 905.069 | 29.57 30 Pass
Notes:
1. For U-NII-5, The directional gain is 4.76 dBi
2. For U-NII-7, The directional gain is 4.61 dBi
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802.11ax (HE80) SP Client 2T2S
Average Power
Chan. (dBm) Total - Total |y otional | EIRP | EIRP | EIRP | fest
Chan. Freq. Power Power ; : Limit
Gain (dBi) (mW) (dBm) Result
(MHz) | Chain0 | Chain 1 | (MW) | (dBm) (dBm)
7 5985 18.84 19.12 | 158.218 | 21.99 4.76 473.43 26.75 30 Pass
87 6385 21.66 21.79 | 297.563 | 24.74 4.76 890.387 29.5 30 Pass
135 6625 21.93 2218 | 321.151 | 25.07 4.61 928.345 | 29.68 30 Pass
167 6785 2212 21.70 310.84 24.93 4.61 898.539 | 29.54 30 Pass
Notes:
1. For U-NII-5, The directional gain is 4.76 dBi
2. For U-NII-7, The directional gain is 4.61 dBi
802.11ax (HE160) SP Client 2T2S
Average Power
Chan. (dBm) Total - Total |y otional | EIRP | EIRP | EIRP | qest
Chan. Freq. Power Power ; : Limit
Gain (dBi) (mW) (dBm) Result
(MHz) | Chain0 | Chain 1 | (MW) | (dBm) (dBm)
15 6025 18.94 19.10 | 159.626 | 22.03 4.76 477.643 | 26.79 30 Pass
79 6345 21.79 21.70 | 298.919 | 24.76 4.76 894.445 | 29.52 30 Pass
143 6665 21.98 21.79 | 308.769 | 24.90 4.61 892.552 | 29.51 30 Pass
Notes:

1. For U-NII-5, The directional gain is 4.76 dBi
2. For U-NII-7, The directional gain is 4.61 dBi
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802.11be (EHT20) SP Client 2T2S
Average Power
Chan. (dBm) Total - Total |y otional | EIRP | EIRP | EIRP | fest
Chan. Freq. Power Power ; : Limit
Gain (dBi) (mW) (dBm) Result
(MHz) | Chain0 | Chain 1 | (MW) | (dBm) (dBm)
1 5955 21.01 21.16 256.8 2410 4.76 768.414 | 28.86 30 Pass
45 6175 21.32 21.37 | 272.607 | 24.36 4.76 815.712 | 29.12 30 Pass
93 6415 21.17 2115 | 261.235 | 2417 4.76 781.684 | 28.93 30 Pass
117 6535 21.16 2118 | 261.837 | 24.18 4.61 756.887 | 28.79 30 Pass
149 6695 21.01 2121 | 258.312 | 2412 4.61 746.697 | 28.73 30 Pass
181 6855 21.15 21.20 | 262.142 | 2419 4.61 757.769 28.8 30 Pass
Notes:
1. For U-NII-5, The directional gain is 4.76 dBi
2. For U-NII-7, The directional gain is 4.61 dBi
802.11be (EHT40) SP Client 2T2S
Average Power
Chan. (dBm) Total - Total |y otional | EIRP | EIRP | EIRP | qest
Chan. Freq. Power Power ; : Limit
Gain (dBi) (mW) (dBm) Result
(MHz) | Chain0 | Chain 1 | (MW) | (dBm) (dBm)
3 5965 20.32 20.21 | 212.601 | 23.28 4.76 636.158 | 28.04 30 Pass
43 6165 22.26 22.06 | 328.962 | 25.17 4.76 984.341 | 29.93 30 Pass
91 6405 22.16 21.90 | 319.319 | 25.04 4.76 955.487 29.8 30 Pass
123 6565 22.14 21.81 | 315.387 | 24.99 4.61 911.683 29.6 30 Pass
155 6725 2213 22.07 324.37 25.11 4.61 937.65 29.72 30 Pass
179 6845 22.05 2213 323.63 25.10 4.61 935.511 | 29.71 30 Pass
Notes:
1. For U-NII-5, The directional gain is 4.76 dBi
2. For U-NII-7, The directional gain is 4.61 dBi
802.11be (EHT80) SP Client 2T2S
Average Power
Chan. (dBm) Total - Total |y otional | EIRP | EIRP | EIRP | qest
Chan. Freq. Power Power ; : Limit
Gain (dBi) (mW) (dBm) Result
(MHz) | Chain0 | Chain 1| (MW) | (dBm) (dBm)
7 5985 19.23 19.58 | 174.535 | 2242 4.76 522.255 | 27.18 30 Pass
39 6145 21.94 21.79 | 307.323 | 24.88 4.76 919.592 | 29.64 30 Pass
87 6385 21.82 21.67 | 298.947 | 24.76 4.76 894.529 | 29.52 30 Pass
135 6625 22.29 2190 | 324.315 | 25.11 4.61 937.491 | 29.72 30 Pass
151 6705 22.19 21.83 | 317.982 | 25.02 4.61 919.184 | 29.63 30 Pass
167 6785 2212 21.80 | 314.286 | 24.97 4.61 908.5 29.58 30 Pass
Notes:

1. For U-NII-5, The directional gain is 4.76 dBi
2. For U-NII-7, The directional gain is 4.61 dBi
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802.11be (EHT160) SP Client 2T2S
Average Power
Chan. (dBm) Total - Total |y otional | EIRP | EIRP | EIRP | fest
Chan. Freq. Power Power ; : Limit
Gain (dBi) (mW) (dBm) Result
(MHz) | chain0 | Chain1| (MW) (dBm) (dBm)
15 6025 19.41 19.66 | 179.767 | 22.55 4.76 537.91 27.31 30 Pass
47 6185 21.33 21.95 | 292.506 | 24.66 4.76 875.255 | 29.42 30 Pass
79 6345 21.81 21.74 | 300.984 | 24.79 4.76 900.624 | 29.55 30 Pass
143 6665 22.08 2219 | 327.013 | 25.15 4.61 945.29 29.76 30 Pass
Notes:
1. For U-NII-5, The directional gain is 4.76 dBi
2. For U-NII-7, The directional gain is 4.61 dBi
802.11be (EHT320) SP Client 2T2S
Average Power
Chan. (dBm) Total - Total |y otional | EIRP | EIRP | EIRP | qest
Chan. Freq. Power Power ; : Limit
Gain (dBi) (mW) (dBm) Result
(MHz) | Chain0 | Chain 1 | (MW) | (dBm) (dBm)
31 6105 19.61 18.51 | 162.369 | 22.11 4.76 486.407 | 26.87 30 Pass
63 6265 22.21 21.95 | 323.016 | 25.09 4.76 966.051 | 29.85 30 Pass
Notes:
1. For U-NII-5, The directional gain is 4.76 dBi
2. For U-NII-7, The directional gain is 4.61 dBi
802.11ax (HE) 26-tone RU SP Client_2T2S
Average Power
Chan. (dBm) Total 1 Total | pyoctional | EIRP | EIRP | EIRC | Test
Chan. Freq. Power | Power ; : Limit
Gain (dBi) (mW) (dBm) Result
(MHz) | Chain0 | Chain1 | (MW) | (dBm) (dBm)
1 5955 12.88 12.79 38.42 15.85 4.76 114.963 | 20.61 30 Pass
93 6415 13.05 13.54 | 42.778 16.31 4.76 128.003 | 21.07 30 Pass
117 6535 12.94 13.17 | 40.428 16.07 4.61 116.864 | 20.68 30 Pass
181 6855 13.37 13.58 44.53 16.49 4.61 128.722 211 30 Pass
Notes:

1. For U-NII-5, The directional gain is 4.76 dBi
2. For U-NII-7, The directional gain is 4.61 dBi
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802.11ax (HE) 52-tone RU SP Client_2T2S
Average Power
Chan. (dBm) fotal 1 Total | pyoctional | EIRP | EIRP | EIRC | Test
Chan. Freq. Power | Power ; : Limit
Gain (dBi) (mW) (dBm) Result
(MHz) | Chaino | Chain1| (MW) | (dBm) (dBm)
1 5955 16.08 16.01 80.453 19.06 4.76 240.737 | 23.82 30 Pass
93 6415 16.50 16.67 91.12 19.60 4.76 272.655 | 24.36 30 Pass
117 6535 16.30 16.43 | 86.612 19.38 4.61 250.368 | 23.99 30 Pass
181 6855 16.36 16.79 | 91.004 19.59 4.61 263.063 242 30 Pass
Notes:
1. For U-NII-5, The directional gain is 4.76 dBi
2. For U-NII-7, The directional gain is 4.61 dBi
802.11ax (HE) 106-tone RU SP Client_2T2S
Average Power
Chan. (dBm) Total - Total |y otional | EIRP | EIRP | EIRP | qest
Chan. Freq. Power Power ; : Limit
Gain (dBi) (mW) (dBm) Result
(MHz) | Chain0 | Chain 1 | (MW) | (dBm) (dBm)
1 5955 18.80 18.54 | 147.307 | 21.68 4.76 440.782 | 26.44 30 Pass
93 6415 19.20 18.79 158.86 22.01 4.76 475351 | 26.77 30 Pass
117 6535 19.16 18.97 161.3 22.08 4.61 466.267 | 26.69 30 Pass
181 6855 19.28 19.10 | 166.006 | 22.20 4.61 479.87 26.81 30 Pass
Notes:
1. For U-NII-5, The directional gain is 4.76 dBi
2. For U-NII-7, The directional gain is 4.61 dBi
802.11be (EHT20) 52+26-tone MRU SP Client_2T2S
Average Power
Chan. (dBm) Total - Total |y otional | EIRP | EIRP | EIRP | qest
Chan. Freq. Power Power ; : Limit
Gain (dBi) (mW) (dBm) Result
(MHZ) | Chain0 | Chain 1| (MW) | (dBm) (dBm)
1 5955 18.32 17.86 | 129.015 | 21.11 4.76 386.047 | 25.87 30 Pass
93 6415 18.18 18.05 | 129.592 | 21.13 4.76 387.774 | 25.89 30 Pass
117 6535 18.62 18.25 | 139.612 | 21.45 4.61 403.574 | 26.06 30 Pass
181 6855 18.58 18.49 | 142,743 | 21.55 4.61 412.624 | 26.16 30 Pass
Notes:

1. For U-NII-5, The directional gain is 4.76 dBi
2. For U-NII-7, The directional gain is 4.61 dBi
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802.11be (EHT20) 106+26-tone MRU SP Client_2T2S
Average Power
Chan. (dBm) Total - Total |y otional | EIRP | EIRP | EIRP | fest
Chan. Freq. Power Power Gain (dBi) (MW) (dBm) Limit Result
(MHz) | Chain0 | Chain 1 | (MW) | (dBm) (dBm)
1 5955 20.15 20.09 | 205.608 | 23.13 4.76 615.234 | 27.89 30 Pass
93 6415 20.03 19.96 | 199.776 | 23.01 4.76 597.783 | 27.77 30 Pass
117 6535 20.26 20.18 | 210.401 | 23.23 4.61 608.202 | 27.84 30 Pass
181 6855 20.27 20.24 | 212.096 | 23.27 4.61 613.102 | 27.88 30 Pass
Notes:
1. For U-NII-5, The directional gain is 4.76 dBi
2. For U-NII-7, The directional gain is 4.61 dBi
802.11be (EHT80) 484+242-tone MRU SP Client_2T2S
Average Power
Chan. (dBm) Total - Total |y otional | EIRP | EIRP | EIRP | qest
Chan. Freq. Power Power Gain (dBi) (MW) (dBm) Limit Result
(MHz) | Chain 0 | Chain 1 | (MW) | (dBm) (dBm)
7 5985 18.19 18.42 135.42 21.32 4.76 405.212 | 26.08 30 Pass
87 6385 21.61 21.52 | 286.783 | 24.58 4.76 858.131 | 29.34 30 Pass
135 6625 2213 21.88 | 317.475 | 25.02 4.61 917.719 | 29.63 30 Pass
Notes:
1. For U-NII-5, The directional gain is 4.76 dBi
2. For U-NII-7, The directional gain is 4.61 dBi
802.11be (EHT160) 996+484-tone MRU SP Client_2T2S
Average Power
Chan. (dBm) Total - Total | otional | EIRP | EIRP | EIRP | fest
Chan. Freq. Power Power Gain (dBi) (MW) (dBm) Limit Result
(MHz) | chain0 | Chain1| (MW) (dBm) (dBm)
15 6025 18.25 17.86 | 127.929 | 21.07 4.76 382.797 | 25.83 30 Pass
79 6345 21.65 21.83 | 298.623 | 24.75 4.76 893.559 | 29.51 30 Pass
143 6665 22.02 22.07 | 320.285 | 25.06 4.61 925.841 | 29.67 30 Pass
Notes:
1. For U-NII-5, The directional gain is 4.76 dBi
2. For U-NII-7, The directional gain is 4.61 dBi
802.11be (EHT160) 996+484+242-tone MRU SP Client_2T2S
Average Power
Chan. (dBm) Total - Total |y otional | EIRP | EIRP | EIRP | qest
Chan. Freq. Power Power Gain (dBi) (MW) (dBm) Limit Result
(MHz) | Chain 0 | Chain 1 | (MW) | (dBm) (dBm)
15 6025 18.36 17.79 | 128.666 | 21.09 4.76 385.003 | 25.85 30 Pass
79 6345 20.71 20.79 | 237.711 23.76 4.76 711.294 | 28.52 30 Pass
143 6665 21.82 22.05 | 312.379 | 24.95 4.61 902.988 | 29.56 30 Pass
Notes:

1. For U-NII-5, The directional gain is 4.76 dBi
2. For U-NII-7, The directional gain is 4.61 dBi
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802.11be (EHT320) 2x996+484-tone MRU SP Client 2T2S
Average Power
Chan. (dBm) Total - Total |y otional | EIRP | EIRP | EIRP | fest
Chan. Freq. Power Power ; : Limit
Gain (dBi) (mW) (dBm) Result
(MHz) | Chain0 | Chain 1 | (MW) | (dBm) (dBm)
31 6105 19.43 18.14 | 152.863 | 21.84 4.76 457.407 26.6 30 Pass
63 6265 21.86 22.09 315.27 24.99 4.76 943.371 | 29.75 30 Pass
Notes:
1. For U-NII-5, The directional gain is 4.76 dBi
2. For U-NII-7, The directional gain is 4.61 dBi
802.11be (EHT320) 3x996-tone MRU SP Client 2T2S
Average Power
Chan. (dBm) Total - Total |y otional | EIRP | EIRP | EIRP | qest
Chan. Freq. Power Power ; : Limit
Gain (dBi) (mW) (dBm) Result
(MHz) | chain0 | Chain1| (MW) (dBm) (dBm)
31 6105 19.51 18.23 | 155.858 | 21.93 4.76 466.368 | 26.69 30 Pass
63 6265 21.92 2213 | 318.902 | 25.04 4.76 954.239 29.8 30 Pass
Notes:
1. For U-NII-5, The directional gain is 4.76 dBi
2. For U-NII-7, The directional gain is 4.61 dBi
802.11be (EHT320) 3x996+484-tone MRU SP Client 2T2S
Average Power
Chan. (dBm) fotal 1 Total | pyoctional | EIRP | EIRP | EIRC | Test
Chan. Freq. Power | Power ; : Limit
Gain (dBi) (mW) (dBm) Result
(MHZ) | Chain0 | Chain1 | (MW) | (dBm) (dBm)
31 6105 19.48 18.17 | 154.33 | 21.88 4.76 461.796 | 26.64 30 Pass
63 6265 21.81 22.07 | 312.77 | 24.95 4.76 935.891 | 29.71 30 Pass
Notes:

1. For U-NII-5, The directional gain is 4.76 dBi
2. For U-NII-7, The directional gain is 4.61 dBi
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7.2 Power Spectral Density
Input Power: 120 Vac, 60 Hz Environmental | /o0 g0 R Tested By: Eric Peng
Conditions:
802.11a SP Client 1TX
chan (;rr‘:; PSDF;‘Z fof)“ty Fzzgr PSD Antenna | EIRPPSD |EIRPPSD Limit| Test
(MHz) (dBm/MHz) (dB) (dBm/MHz) Gain (dBi) (dBm/MHz) (dBm/MHz) Result
1 5955 10.79 0.28 11.07 4.76 15.83 17 Pass
45 6175 10.08 0.28 10.36 4.76 15.12 17 Pass
93 6415 10.25 0.28 10.53 4.76 15.29 17 Pass
117 6535 9.67 0.28 9.95 4.61 14.56 17 Pass
149 6695 9.84 0.28 10.12 4.61 14.73 17 Pass
181 6855 9.85 0.28 10.13 4.61 14.74 17 Pass
Notes:
1. For U-NII-5, The antenna gain is 4.76 dBi
2. For U-NII-7, The antenna gain is 4.61 dBi
802.11ax (HE20) SP Client 1T1S
Chan (;?:; PSDF:Z o) b PSD Antenna | EIRPPSD |EIRP PSD Limit| Test
(MHz) (dBm/MHz) (dB) (dBm/MHz) Gain (dBi) (dBm/MHz) (dBm/MHz) Result
1 5955 10.53 0.15 10.68 4.76 15.44 17 Pass
93 6415 9.98 0.15 10.13 4.76 14.89 17 Pass
117 6535 9.82 0.15 9.97 4.61 14.58 17 Pass
181 6855 9.82 0.15 9.97 4.61 14.58 17 Pass
Notes:
1. For U-NII-5, The antenna gain is 4.76 dBi
2. For U-NII-7, The antenna gain is 4.61 dBi
802.11ax (HE40) SP Client 1T1S
Chan ,2?:; PSDF;‘Z ?0?““’ Fz‘;gr PSD Antenna | EIRPPSD |EIRP PSD Limit| Test
(MHz) (dBm/MHz) (dB) (dBm/MHz) Gain (dBi) (dBm/MHz) (dBm/MHz) Result
3 5965 6.81 0.14 6.95 4.76 11.71 17 Pass
91 6405 7.23 0.14 7.37 4.76 12.13 17 Pass
123 6565 7.12 0.14 7.26 4.61 11.87 17 Pass
179 6845 6.98 0.14 712 4.61 11.73 17 Pass
Notes:

1. For U-NII-5, The antenna gain is 4.76 dBi
2. For U-NII-7, The antenna gain is 4.61 dBi
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802.11ax (HE80) SP Client 1T1S
Chan ,2?:; PSDF;‘Z ?0?““’ Fz‘;gr PSD Antenna | EIRPPSD |EIRP PSD Limit| Test
(MHz) (dBm/MHz) (dB) (dBm/MHz) Gain (dBi) (dBm/MHz) (dBm/MHz) Result
7 5985 3.27 0.26 3.53 4.76 8.29 17 Pass
87 6385 4.41 0.26 4.67 4.76 9.43 17 Pass
135 6625 4.51 0.26 4.77 4.61 9.38 17 Pass
167 6785 4.07 0.26 4.33 4.61 8.94 17 Pass
Notes:
1. For U-NII-5, The antenna gain is 4.76 dBi
2. For U-NII-7, The antenna gain is 4.61 dBi
802.11ax (HE160) SP Client 1T1S
Chan CF;:‘:; PSDF;Vé fo?“ty lecjzgr PSD Antenna | EIRPPSD |EIRP PSD Limit| Test
(MHz) (dBm/MHz) (dB) (dBm/MHz) Gain (dBi) (dBm/MHz) (dBm/MHz) Result
15 6025 -0.06 0.47 0.41 4.76 517 17 Pass
79 6345 1.79 0.47 2.26 4.76 7.02 17 Pass
143 6665 1.18 0.47 1.65 4.61 6.26 17 Pass
Notes:
1. For U-NII-5, The antenna gain is 4.76 dBi
2. For U-NII-7, The antenna gain is 4.61 dBi
802.11be (EHT20) SP Client 1T1S
chan ,2?:; PSDF;‘Z ?0?““’ Fz‘;gr PSD Antenna | EIRPPSD |EIRP PSD Limit| Test
(MHz) (dBm/MHz) (dB) (dBm/MHz) Gain (dBi) (dBm/MHz) (dBm/MHz) Result
1 5955 10.65 0.12 10.77 476 15.53 17 Pass
45 6175 10.47 0.12 10.59 4.76 15.35 17 Pass
93 6415 10.15 0.12 10.27 4.76 15.03 17 Pass
117 6535 9.74 0.12 9.86 4.61 14 .47 17 Pass
149 6695 9.87 0.12 9.99 4.61 14.6 17 Pass
181 6855 9.83 0.12 9.95 4.61 14.56 17 Pass
Notes:

1. For U-NII-5, The antenna gain is 4.76 dBi
2. For U-NII-7, The antenna gain is 4.61 dBi
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802.11be (EHT40) SP Client 1T1S
Chan. ,2?:; PSDF:Z ?0?““’ F[;‘;gr PSD Antenna | EIRPPSD |EIRP PSD Limit| Test
iy | @BmMbz) | @By | (@BmMHz) | Gain(dBi) | (dBmMHz) | (dBmMHz) | Result
3 5965 7.21 0.11 7.32 4.76 12.08 17 Pass
43 | 6165 7.41 0.11 7.52 4.76 12.28 17 Pass
91 6405 7.16 0.11 7.27 4.76 12.03 17 Pass
123 | 6565 7.17 0.11 7.28 4.61 11.89 17 Pass
155 | 6725 6.91 0.11 7.02 4.61 11.63 17 Pass
179 | 6845 6.88 0.11 6.99 4.61 11.6 17 Pass

Notes:

1. For U-NII-5, The antenna gain is 4.76 dBi
2. For U-NII-7, The antenna gain is 4.61 dBi

802.11be (EHT80) SP Client 1T1S

Chan (;?:; PSDFg’é o) bug PSD Antenna | EIRPPSD |EIRP PSD Limit| Test
(MHz) (dBm/MHz) (dB) (dBm/MHz) Gain (dBi) (dBm/MHz) (dBm/MHz) Result
7 5985 3.68 0.23 3.91 4.76 8.67 17 Pass
39 6145 412 0.23 4.35 4.76 9.11 17 Pass
87 6385 412 0.23 4.35 4.76 9.11 17 Pass
135 6625 4.62 0.23 4.85 4.61 9.46 17 Pass
151 6705 3.79 0.23 4.02 4.61 8.63 17 Pass
167 6785 413 0.23 4.36 4.61 8.97 17 Pass
Notes:
1. For U-NII-5, The antenna gain is 4.76 dBi
2. For U-NII-7, The antenna gain is 4.61 dBi
802.11be (EHT160) SP Client 1T1S
Giem, | [PERwEo By |- Uy PSD Antenna | EIRPPSD |EIRP PSD Limit| Test

Chan. | Freq. Factor Factor

MHD) | (@BmMH2) (@B) (dBm/MHz) | Gain (dBi) | (dBm/MHz) (dBm/MHz) | Result

15 6025 -0.04 0.42 0.38 4.76 5.14 17 Pass

47 6185 0.71 0.42 1.13 4.76 5.89 17 Pass

79 6345 2.02 0.42 2.44 4.76 7.2 17 Pass

143 6665 1.72 0.42 2.14 4.61 6.75 17 Pass
Notes:

1. For U-NII-5, The antenna gain is 4.76 dBi
2. For U-NII-7, The antenna gain is 4.61 dBi
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_ ERITAS
802.11be (EHT320) SP Client 1T1S
Chan ,2?:” PSDF;‘Z ?0?““’ Fz‘;gr PSD Antenna | EIRPPSD |EIRP PSD Limit| Test
' (MHC;) (dBm/MHz) (dB) (dBm/MHz) Gain (dBi) (dBm/MHz) (dBm/MHz) Result
31 6105 -2.18 0.75 -1.43 4.76 3.33 17 Pass
63 6265 -1.22 0.75 -0.47 4.76 4.29 17 Pass
Notes:
1. For U-NII-5, The antenna gain is 4.76 dBi
2. For U-NII-7, The antenna gain is 4.61 dBi
802.11ax (HE) 26-tone RU SP Client_1T1S
Chan (;?:” PSDFg’é o) b PSD Antenna | EIRPPSD |EIRP PSD Limit| Test
’ (MHc;) (dBm/MHz) (dB) (dBm/MHz) Gain (dBi) (dBm/MHz) (dBm/MHz) Result
1 5955 11.12 0.79 11.91 4.76 16.67 17 Pass
93 6415 11.34 0.79 12.13 4.76 16.89 17 Pass
117 6535 11.44 0.79 12.23 4.61 16.84 17 Pass
181 6855 11.16 0.79 11.95 4.61 16.56 17 Pass
Notes:
1. For U-NII-5, The antenna gain is 4.76 dBi
2. For U-NII-7, The antenna gain is 4.61 dBi
802.11ax (HE) 52-tone RU SP Client_1T1S
Chan ,2?:” PSDF;‘Z ?0?““’ Fz‘;gr PSD Antenna | EIRPPSD |EIRPPSD Limit| Test
' (MHC;) (dBm/MHz) (dB) (dBm/MHz) Gain (dBi) (dBm/MHz) (dBm/MHz) Result
1 5955 11.11 0.92 12.03 4.76 16.79 17 Pass
93 6415 10.87 0.92 11.79 4.76 16.55 17 Pass
117 6535 11.01 0.92 11.93 4.61 16.54 17 Pass
181 6855 11.12 0.92 12.04 4.61 16.65 17 Pass
Notes:

1. For U-NII-5, The antenna gain is 4.76 dBi
2. For U-NII-7, The antenna gain is 4.61 dBi
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802.11ax (HE) 106-tone RU SP Client_1T1S
Chan ,2?:; PSDF:Z ?0?““’ F[;‘;gr PSD Antenna | EIRPPSD |EIRP PSD Limit| Test
(MHz) (dBm/MHz) (dB) (dBm/MHz) Gain (dBi) (dBm/MHz) (dBm/MHz) Result
1 5955 10.86 1.03 11.89 4.76 16.65 17 Pass
93 6415 10.9 1.03 11.93 4.76 16.69 17 Pass
117 6535 10.98 1.03 12.01 4.61 16.62 17 Pass
181 6855 10.87 1.03 11.90 4.61 16.51 17 Pass
Notes:
1. For U-NII-5, The antenna gain is 4.76 dBi
2. For U-NII-7, The antenna gain is 4.61 dBi
802.11be (EHT20) 52+26-tone MRU SP Client_1T1S
Chan (;?:; PSDFg’é forD“ty leégr PSD Antenna | EIRPPSD |EIRP PSD Limit| Test
(MHz) (dBm/MHz) (dB) (dBm/MHz) Gain (dBi) (dBm/MHz) (dBm/MHz) Result
1 5955 10.85 0.97 11.82 4.76 16.58 17 Pass
93 6415 10.87 0.97 11.84 4.76 16.6 17 Pass
117 6535 11.25 0.97 12.22 4.61 16.83 17 Pass
181 6855 10.89 0.97 11.86 4.61 16.47 17 Pass
Notes:
1. For U-NII-5, The antenna gain is 4.76 dBi
2. For U-NII-7, The antenna gain is 4.61 dBi
802.11be (EHT20) 106+26-tone MRU SP Client_1T1S
Chan ,2?:; PSDF:Z ?0?““’ F[;‘;gr PSD Antenna | EIRPPSD |EIRPPSD Limit| Test
(MHz) (dBm/MHz) (dB) (dBm/MHz) Gain (dBi) (dBm/MHz) (dBm/MHz) Result
1 5955 11.04 0.97 12.01 4.76 16.77 17 Pass
93 6415 10.38 0.97 11.35 4.76 16.11 17 Pass
117 6535 10.15 0.97 11.12 4.61 15.73 17 Pass
181 6855 10.52 0.97 11.49 4.61 16.1 17 Pass
Notes:

1. For U-NII-5, The antenna gain is 4.76 dBi
2. For U-NII-7, The antenna gain is 4.61 dBi
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802.11be (EHT80) 484+242-tone MRU SP Client_1T1S
Chan ,2?:; PSDF;‘Z ?0?““’ Fz‘;gr PSD Antenna | EIRPPSD |EIRP PSD Limit| Test
(MHz) (dBm/MHz) (dB) (dBm/MHz) Gain (dBi) (dBm/MHz) (dBm/MHz) Result
7 5985 1.32 1.24 2.56 4.76 7.32 17 Pass
87 6385 3.39 1.24 4.63 4.76 9.39 17 Pass
135 6625 3.34 1.24 4.58 4.61 9.19 17 Pass
Notes:
1. For U-NII-5, The antenna gain is 4.76 dBi
2. For U-NII-7, The antenna gain is 4.61 dBi
802.11be (EHT160) 996+484-tone MRU SP Client_1T1S
Chan CF;:‘:: PSDF;Vé Dot | PSD Antenna | EIRPPSD |EIRP PSD Limit| Test
(MHz) (dBm/MHz) (dB) (dBm/MHz) Gain (dBi) (dBm/MHz) (dBm/MHz) Result
15 6025 -1.67 1.27 -0.40 4.76 4.36 17 Pass
79 6345 -0.48 1.27 0.79 4.76 5.55 17 Pass
143 6665 0.68 1.27 1.95 4.61 6.56 17 Pass
Notes:
1. For U-NII-5, The antenna gain is 4.76 dBi
2. For U-NII-7, The antenna gain is 4.61 dBi
802.11be (EHT160) 996+484+242-tone MRU SP Client_1T1S
Chan ?r‘:: PS?::’(/: :’O?“ty le(J:Po/r PSD Antenna | EIRPPSD |EIRPPSD Limit| Test
(MHz) (dBm/MHz) (dB) (dBm/MHz) Gain (dBi) (dBm/MHz) (dBm/MHz) Result
15 6025 -2.26 1.27 -0.99 4.76 3.77 17 Pass
79 6345 2.1 1.27 -0.84 4.76 3.92 17 Pass
143 6665 -1.34 1.27 -0.07 4.61 4.54 17 Pass
Notes:
1. For U-NII-5, The antenna gain is 4.76 dBi
2. For U-NII-7, The antenna gain is 4.61 dBi
802.11be (EHT320) 2x996+484-tone MRU SP Client 1T1S
Chan g?:: PSDF:Z fof)“ty Fzzgr PSD Antenna | EIRPPSD |EIRP PSD Limit| Test
(MHz) (dBm/MHz) (dB) (dBm/MHz) Gain (dBi) (dBm/MHz) (dBm/MHz) Result
31 6105 -3.03 1.27 -1.76 4.76 3 17 Pass
63 6265 -1.66 1.27 -0.39 4.76 4.37 17 Pass
Notes:

1. For U-NII-5, The antenna gain is 4.76 dBi
2. For U-NII-7, The antenna gain is 4.61 dBi
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802.11be (EHT320) 3x996-tone MRU SP Client 1T1S
Chan. ,2?:; PSDF;‘Z ?0?““’ F[;‘;gr PSD Antenna | EIRPPSD |EIRP PSD Limit| Test
(MHz) | (@BmMH2) (@B) (dBm/MHz) | Gain (dBi) | (dBm/MHz) (dBm/MHz) | Result
31 6105 -3.81 1.27 -2.54 4.76 2.22 17 Pass
63 6265 -2.53 1.27 -1.26 4.76 3.5 17 Pass
Notes:
1. For U-NII-5, The antenna gain is 4.76 dBi
2. For U-NII-7, The antenna gain is 4.61 dBi
802.11be (EHT320) 3x996+484-tone MRU SP Client 1T1S
Chan (;?:; Fene By || DUy PSD Antenna | EIRPPSD |EIRP PSD Limit| Test
(MHz) (dBm/MHz) (dB) (dBm/MHz) Gain (dBi) (dBm/MHz) (dBm/MHz) Result
31 6105 -4.5 1.27 -3.23 4.76 1.53 17 Pass
63 6265 -3.02 1.27 -1.75 4.76 3.01 17 Pass
Notes:
1. For U-NII-5, The antenna gain is 4.76 dBi
2. For U-NII-7, The antenna gain is 4.61 dBi
802.11a SP Client 2TX
Cran. | g | Facor (Bribie) | pasgy | T91PSD | Diectonal | ERpps | EREFED | rest
(MHz) - —— T (dB) (dBm/MHz) ain (dBi) | (dBMMH2) | jBmmMHz) | ResY
1 5955 5.58 5.71 0.28 8.94 7.77 16.71 17 Pass
45 6175 5.97 5.88 0.28 9.22 7.77 16.99 17 Pass
93 6415 5.69 6.04 0.28 9.16 7.77 16.93 17 Pass
117 6535 5.46 5.80 0.28 8.92 7.62 16.54 17 Pass
149 6695 5.30 6.01 0.28 8.96 7.62 16.58 17 Pass
181 6855 5.66 5.97 0.28 9.11 7.62 16.73 17 Pass
Notes:

1. Method E) 2) a) of power density measurement of KDB 662911 is using for calculating total power density. Total

power density is summing entire spectra across corresponding frequency bins on the various outputs by

computer.

2. Directional gain = gain of antenna element + 10 log (2 of TX antenna elements)
3. For U-NII-5, The directional gain is 7.77 dBi
4. For U-NII-7, The directional gain is 7.62 dBi
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802.11ax (HE20) SP Client 2T2S
PSD w/o Dut
UL P (dBm,M,)_"Z) DUy | fotalpsD | Directional | EIRPPSD | ERPPSD 1 qogt
Chien. | e, Factor | \Bm/MHz) | Gain (dBi) | (dBm/MHz) St Result
(MHz) _ _ (dB) (dBm/MHz)
Chain 0 | Chain 1
1 5955 | 8.85 876 | 0.15 11.97 4.76 16.73 17 Pass
93 | 6415 | 8.71 9.02 | 0.15 12.03 4.76 16.79 17 Pass
117 | 6535 | 8.97 919 | 0.15 12.24 461 16.85 17 Pass
181 | 6855 | 8.93 919 | 0.15 12.22 4.61 16.83 17 Pass

Notes:

1. Method E) 2) a) of power density measurement of KDB 662911 is using for calculating total power density. Total
power density is summing entire spectra across corresponding frequency bins on the various outputs by
computer.

2. For U-NII-5, The directional gain is 4.76 dBi

3. For U-NII-7, The directional gain is 4.61 dBi

802.11ax (HE40) SP Client 2T2S

PSD w/o Dut
LS v (dBm,M,)_"Z) Duty | qotaiPSD | Directional | EIRPPSD | ERPPSD | rog
Chien. | e, Factor |~ \Bm/MHz) | Gain (dBi) | (dBm/MHz) St Result
(MHz) _ _ (dB) (dBm/MHz)
Chain 0 | Chain 1

3 | 5965 | 6.86 711 | 0.14 10.14 4.76 14.9 17 Pass
91 | 6405 | 6.94 6.80 | 0.14 10.02 4.76 14.78 17 Pass
123 | 6565 | 6.56 731 | 014 10.10 4.61 14.71 17 Pass
179 | 6845 | 6.30 775 | 0.14 10.24 4.61 14.85 17 Pass

Notes:

1. Method E) 2) a) of power density measurement of KDB 662911 is using for calculating total power density. Total
power density is summing entire spectra across corresponding frequency bins on the various outputs by
computer.

2. For U-NII-5, The directional gain is 4.76 dBi

3. For U-NII-7, The directional gain is 4.61 dBi

802.11ax (HE80) SP Client 2T2S

PSD w/o Dut
LS v (dBm,M,)_"Z) Duty | qotaiPSD | Directional | EIRPPSD | ERPPSD | rog
Chien. | e, Factor |~ sBm/MHz) | Gain (dBi) | (dBm/MHz) St Result
(MHz) _ _ (dB) (dBm/MHz)
Chain 0 | Chain 1
7 | 5985 | 3.98 438 | 026 7.45 4.76 12.21 17 Pass
87 | 6385 | 377 387 | 026 7.09 4.76 11.85 17 Pass
135 | 6625 | 3.68 371 | 026 6.97 4.61 11.58 17 Pass
167 | 6785 | 3.42 381 | 026 6.89 4.61 1.5 17 Pass

Notes:

1. Method E) 2) a) of power density measurement of KDB 662911 is using for calculating total power density. Total
power density is summing entire spectra across corresponding frequency bins on the various outputs by
computer.

2. For U-NII-5, The directional gain is 4.76 dBi

3. For U-NII-7, The directional gain is 4.61 dBi
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802.11ax (HE160) SP Client 2T2S
PSD w/o Dut
Chan. Factor(dBm,M,ﬁz) DUy | fotalpsD | Directional | EIRPPSD | ERPPSD 1 qogt
Chien. | e, Factor | \Bm/MHz) | Gain (dBi) | (dBm/MHz) St Result
(MHz) _ _ (dB) (dBm/MHz)
Chain 0 | Chain 1
15 | 6025 | 0.21 123 | 047 4.23 4.76 8.99 17 Pass
79 | 6345 | 0.74 077 | 047 4.24 4.76 9 17 Pass
143 | 6665 | 0.39 037 | 047 3.86 461 8.47 17 Pass
Notes:

1. Method E) 2) a) of power density measurement of KDB 662911 is using for calculating total power density. Total

power density is summing entire spectra across corresponding frequency bins on the various outputs by
computer.

2. For U-NII-5, The directional gain is 4.76 dBi
3. For U-NII-7, The directional gain is 4.61 dBi

802.11be (EHT20) SP Client 2T2S

PSD w/o Dut
S (dBm,M,)_"Z) DUy | fotalpsD | Directional | EIRPPSD | NP PSD 1 qegt
et | Fre, Factor |~ \Bm/MHz) | Gain (dBi) | (dBm/MHz) St Result
(MHz) _ _ (dB) (dBm/MHz)
Chain 0 | Chain 1
1 5955 | 8.69 8.90 | 0.12 11.93 4.76 16.69 17 Pass
45 | 6175 | 8.87 924 | 0.12 12.19 4.76 16.95 17 Pass
93 | 6415 | 8.80 9.18 | 0.12 12.12 4.76 16.88 17 Pass
117 | 6535 | 8.40 9.01 | 0.12 11.85 4.61 16.46 17 Pass
149 | 6695 | 8.91 934 | 0.12 12.26 4.61 16.87 17 Pass
181 | 6855 | 9.07 9.10 | 0.12 12.22 4.61 16.83 17 Pass
Notes:

1. Method E) 2) a) of power density measurement of KDB 662911 is using for calculating total power density. Total

power density is summing entire spectra across corresponding frequency bins on the various outputs by
computer.

2. For U-NII-5, The directional gain is 4.76 dBi
3. For U-NII-7, The directional gain is 4.61 dBi
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802.11be (EHT40) SP Client 2T2S
PSD w/o Dut
LS v (dBm,M,ﬁz) Duty | 1otaiPSD | Directional | EIRPPSD | ERPPSD | rog
Chien. | e, Factor | \Bm/MHz) | Gain (dBi) | (dBm/MHz) St Result
(MHz) _ _ (dB) (dBm/MHz)
Chain 0 | Chain 1
3 | 5965 | 6.91 726 | 0.11 10.21 4.76 14.97 17 Pass
43 | 6165 | 6.86 789 | 0.11 10.53 4.76 15.29 17 Pass
91 | 6405 | 7.12 753 | 0.11 10.45 4.76 15.21 17 Pass
123 | 6565 | 6.37 729 | 0.11 9.97 4.61 14.58 17 Pass
155 | 6725 | 6.83 747 | 0.11 10.28 4.61 14.89 17 Pass
179 | 6845 | 6.67 766 | 0.11 10.31 4.61 14.92 17 Pass
Notes:

1. Method E) 2) a) of power density measurement of KDB 662911 is using for calculating total power density. Total

2. For U-NII-5, The directional gain is 4.76 dBi
3. For U-NII-7, The directional gain is 4.61 dBi

power density is summing entire spectra across corresponding frequency bins on the various outputs by

computer.

802.11be (EHT80) SP Client 2T2S

PSD w/o Dut
LS v (dBm,M,ﬁz) Duty | qotaiPSD | Directional | EIRPPSD | ERPPSD | rog
Chien. | e, Factor |~ \Bm/MHz) | Gain (dBi) | (dBm/MHz) St Result
(MHz) _ _ (dB) (dBm/MHz)
Chain 0 | Chain 1
7 | 5085 | 364 | 410 | 0.23 7.12 4.76 11.88 17 Pass
39 | 6145 | 312 | 401 | 023 6.83 4.76 11.59 17 Pass
87 | 6385 | 3.83 399 | 023 7.15 4.76 11.91 17 Pass
135 | 6625 | 3.45 374 | 023 6.84 4.61 11.45 17 Pass
151 | 6705 | 3.22 380 | 023 6.76 4.61 11.37 17 Pass
167 | 6785 | 3.51 337 | 023 6.68 4.61 11.29 17 Pass
Notes:

1. Method E) 2) a) of power density measurement of KDB 662911 is using for calculating total power density. Total
power density is summing entire spectra across corresponding frequency bins on the various outputs by
computer.

2. For U-NII-5, The directional gain is 4.76 dBi
3. For U-NII-7, The directional gain is 4.61 dBi
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802.11be (EHT160) SP Client 2T2S
PSD w/o Dut
LS v (dBm,M,ﬁz) Duty | 1otaiPSD | Directional | EIRPPSD | ERPPSD | rog
Chien. | e, Factor |~ \Bm/MHz) | Gain (dBi) | (dBm/MHz) St Result
(MHz) _ _ (dB) (dBm/MHz)
Chain 0 | Chain 1
15 | 6025 | 0.30 090 | 042 4.04 4.76 8.8 17 Pass
47 | 6185 | 0.68 083 | 042 4.19 4.76 8.95 17 Pass
79 | 6345 | 1.73 121 | 042 4.91 4.76 9.67 17 Pass
143 | 6665 | 0.94 160 | 042 4.71 4.61 9.32 17 Pass
Notes:

1. Method E) 2) a) of power density measurement of KDB 662911 is using for calculating total power density. Total

2. For U-NII-5, The directional gain is 4.76 dBi
3. For U-NII-7, The directional gain is 4.61 dBi

power density is summing entire spectra across corresponding frequency bins on the various outputs by

computer.

802.11be (EHT320) SP Client 2T2S

PSD w/o Dut
LS v (dBm,M,ﬁz) Duty | qotaiPSD | Directional | EIRPPSD | ERPPSD | rog
Cakt. | | Are) Factor |~ \Bm/MHz) | Gain (dBi) | (dBm/MHz) St Result
(MHz) _ _ (dB) (dBm/MHz)
Chain 0 | Chain 1
31 | 6105 | 692 | -813 | 075 -3.72 4.76 1.04 17 Pass
63 | 6265 | -822 | -764 | 075 -4.16 4.76 0.6 17 Pass
Notes:

1. Method E) 2) a) of power density measurement of KDB 662911 is using for calculating total power density. Total
power density is summing entire spectra across corresponding frequency bins on the various outputs by
computer.

2. For U-NII-5, The directional gain is 4.76 dBi

3. For U-NII-7, The directional gain is 4.61 dBi
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802.11ax (HE) 26-tone RU SP Client_2T2S
PSD w/o Dut
UL P (dBm,M,)_"Z) DUy | fotalpsD | Directional | EIRPPSD | ERPPSD 1 qogt
Chien. | e, Factor |~ \Bm/MHz) | Gain (dBi) | (dBm/MHz) St Result
(MHz) _ _ (dB) (dBm/MHz)
Chain 0 | Chain 1
1 5955 | 7.96 772 | 128 12.13 4.76 16.89 17 Pass
93 | 6415 | 7.53 768 | 1.28 11.90 4.76 16.66 17 Pass
117 | 6535 | 7.94 790 | 1.28 12.21 4.61 16.82 17 Pass
181 | 6855 | 7.58 812 | 128 12.15 4.61 16.76 17 Pass

Notes:

1. Method E) 2) a) of power density measurement of KDB 662911 is using for calculating total power density. Total
power density is summing entire spectra across corresponding frequency bins on the various outputs by
computer.

2. For U-NII-5, The directional gain is 4.76 dBi

3. For U-NII-7, The directional gain is 4.61 dBi

802.11ax (HE) 52-tone RU SP Client_2T2S

PSD w/o Dut
LS v (dBm,M,)_"Z) Duty | qotaiPSD | Directional | EIRPPSD | ERPPSD | rog
Chien. | e, Factor |~ \Bm/MHz) | Gain (dBi) | (dBm/MHz) St Result
(MHz) _ _ (dB) (dBm/MHz)
Chain 0 | Chain 1
1 5955 | 7.30 8.18 | 144 12.21 4.76 16.97 17 Pass
93 | 6415 | 7.47 743 | 144 11.90 4.76 16.66 17 Pass
117 | 6535 | 7.35 742 | 1.44 11.84 4.61 16.45 17 Pass
181 | 6855 | 7.33 761 | 144 11.92 4.61 16.53 17 Pass

Notes:

1. Method E) 2) a) of power density measurement of KDB 662911 is using for calculating total power density. Total
power density is summing entire spectra across corresponding frequency bins on the various outputs by
computer.

2. For U-NII-5, The directional gain is 4.76 dBi

3. For U-NII-7, The directional gain is 4.61 dBi

802.11ax (HE) 106-tone RU SP Client_2T2S

PSD w/o Dut
LS v (dBm,M,)_"Z) Duty | qotaiPSD | Directional | EIRPPSD | ERPPSD | rog
Chien. | e, Factor |~ sBm/MHz) | Gain (dBi) | (dBm/MHz) St Result
(MHz) _ _ (dB) (dBm/MHz)
Chain 0 | Chain 1
1 5955 | 7.19 735 | 155 11.83 4.76 16.59 17 Pass
93 | 6415 | 7.22 787 | 155 12.12 4.76 16.88 17 Pass
117 | 6535 | 7.18 776 | 155 12.04 4.61 16.65 17 Pass
181 | 6855 | 7.34 747 | 155 11.97 4.61 16.58 17 Pass

Notes:

1. Method E) 2) a) of power density measurement of KDB 662911 is using for calculating total power density. Total
power density is summing entire spectra across corresponding frequency bins on the various outputs by
computer.

2. For U-NII-5, The directional gain is 4.76 dBi

3. For U-NII-7, The directional gain is 4.61 dBi
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802.11be (EHT20) 52+26-tone MRU SP Client_2T2S
PSD w/o Dut
LS v (dBm,M,ﬁz) Duty | 1otaiPSD | Directional | EIRPPSD | ERPPSD | rog
Chien. | e, Factor |~ \Bm/MHz) | Gain (dBi) | (dBm/MHz) St Result
(MHz) _ _ (dB) (dBm/MHz)
Chain 0 | Chain 1
1 5055 | 7.41 716 | 147 11.77 4.76 16.53 17 Pass
93 | 6415 | 7.25 730 | 147 11.76 4.76 16.52 17 Pass
117 | 6535 | 7.78 783 | 147 12.29 4.61 16.9 17 Pass
181 | 6855 | 7.33 720 | 147 11.75 4.61 16.36 17 Pass
Notes:

1. Method E) 2) a) of power density measurement of KDB 662911 is using for calculating total power density. Total

2. For U-NII-5, The directional gain is 4.76 dBi
3. For U-NII-7, The directional gain is 4.61 dBi

power density is summing entire spectra across corresponding frequency bins on the various outputs by

computer.

802.11be (EHT20) 106+26-tone MRU SP Client_2T2S

PSD w/o Dut
S (dBm,M,ﬁz) Duty | qotaiPSD | Directional | EIRPPSD | ERPPSD | rog
Chien. | e, Factor |~ \Bm/MHz) | Gain (dBi) | (dBm/MHz) St Result
(MHz) _ _ (dB) (dBm/MHz)
Chain 0 | Chain 1
1 5955 | 7.54 713 | 147 11.82 4.76 16.58 17 Pass
93 | 6415 | 7.31 8.00 | 147 12.15 4.76 16.91 17 Pass
117 | 6535 | 7.17 750 | 147 11.82 4.61 16.43 17 Pass
181 | 6855 | 7.12 764 | 147 11.87 4.61 16.48 17 Pass
Notes:

1. Method E) 2) a) of power density measurement of KDB 662911 is using for calculating total power density. Total

2. For U-NII-5, The directional gain is 4.76 dBi
3. For U-NII-7, The directional gain is 4.61 dBi

power density is summing entire spectra across corresponding frequency bins on the various outputs by

computer.
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802.11be (EHT80) 484+242-tone MRU SP Client_2T2S
PSD w/o Dut
LI Factor(dBm,M,ﬁz) Duty | 1otaiPSD | Directional | EIRPPSD | ERPPSD | rog
Chien. | e, Factor | \Bm/MHz) | Gain (dBi) | (dBm/MHz) St Result
(MHz) _ _ (dB) (dBm/MHz)
Chain 0 | Chain 1
7 | 5985 | 376 394 | 1.78 8.64 4.76 13.4 17 Pass
87 | 6385 | 326 | 437 | 1.78 8.64 4.76 13.4 17 Pass
135 | 6625 | 3.31 377 | 1.78 8.34 4.61 12.95 17 Pass
Notes:

1. Method E) 2) a) of power density measurement of KDB 662911 is using for calculating total power density. Total
power density is summing entire spectra across corresponding frequency bins on the various outputs by
computer.

2. For U-NII-5, The directional gain is 4.76 dBi
3. For U-NII-7, The directional gain is 4.61 dBi

802.11be (EHT160) 996+484-tone MRU SP Client_2T2S

PSD w/o Dut
LS v (dBm,M,ﬁz) Duty | qotaiPSD | Directional | EIRPPSD | ERPPSD | rog
Chien. | e, Factor |~ \Bm/MHz) | Gain (dBi) | (dBm/MHz) St Result
(MHz) _ _ (dB) (dBm/MHz)
Chain 0 | Chain 1
15 | 6025 | 0.36 086 | 1.79 5.42 4.76 10.18 17 Pass
79 | 6345 | 0.31 072 | 1.79 5.32 4.76 10.08 17 Pass
143 | 6665 | 0.44 056 | 1.79 5.30 4.61 9.91 17 Pass
Notes:

1. Method E) 2) a) of power density measurement of KDB 662911 is using for calculating total power density. Total
power density is summing entire spectra across corresponding frequency bins on the various outputs by
computer.

2. For U-NII-5, The directional gain is 4.76 dBi
3. For U-NII-7, The directional gain is 4.61 dBi

802.11be (EHT160) 996+484+242-tone MRU SP Client_2T2S

PSD w/o Dut
LS v (dBm,M,ﬁz) Duty | 1otaiPSD | Directional | EIRPPSD | ERPPSD | rog
Chien. | e, Factor |~ \Bm/MHz) | Gain (dBi) | (dBm/MHz) St Result
(MHz) _ _ (dB) (dBm/MHz)
Chain 0 | Chain 1
15 | 6025 | -026 | 035 | 1.79 4.86 4.76 9.62 17 Pass
79 | 6345 | 150 | -122 | 1.79 3.44 4.76 8.2 17 Pass
143 | 6665 | -1.60 | -1.71 | 1.79 3.15 4.61 7.76 17 Pass
Notes:

1. Method E) 2) a) of power density measurement of KDB 662911 is using for calculating total power density. Total
power density is summing entire spectra across corresponding frequency bins on the various outputs by
computer.

2. For U-NII-5, The directional gain is 4.76 dBi
3. For U-NII-7, The directional gain is 4.61 dBi
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802.11be (EHT320) 2x996+484-tone MRU SP Client 2T2S
PSD w/o Dut
LI Factor(dBm,M,ﬁz) Duty | 1otaiPSD | Directional | EIRPPSD | ERPPSD | rog
Cakt. | | Are) Factor | \Bm/MHz) | Gain (dBi) | (dBm/MHz) St Result
(MHz) _ _ (dB) (dBm/MHz)
Chain 0 | Chain 1
31 | 6105 | -1.61 | -2.91 1.8 2.60 4.76 7.36 17 Pass
63 | 6265 | -2.08 | -155 | 1.8 3.00 4.76 7.76 17 Pass
Notes:

1. Method E) 2) a) of power density measurement of KDB 662911 is using for calculating total power density. Total

power density is summing entire spectra across corresponding frequency bins on the various outputs by
computer.

2. For U-NII-5, The directional gain is 4.76 dBi
3. For U-NII-7, The directional gain is 4.61 dBi

802.11be (EHT320) 3x996-tone MRU SP Client 2T2S

PSD w/o Dut
LS v (dBm,M,ﬁz) Duty | qotaiPSD | Directional | EIRPPSD | ERPPSD | rog
Cakt. | | Are) Factor |~ \Bm/MHz) | Gain (dBi) | (dBm/MHz) St Result
(MHz) _ _ (dB) (dBm/MHz)
Chain 0 | Chain 1
31 | 6105 | 237 | -318 | 1.8 2.05 4.76 6.81 17 Pass
63 | 6265 | -3.04 | -252 | 1.8 2.04 4.76 6.8 17 Pass
Notes:

1. Method E) 2) a) of power density measurement of KDB 662911 is using for calculating total power density. Total

power density is summing entire spectra across corresponding frequency bins on the various outputs by

computer.

2. For U-NII-5, The directional gain is 4.76 dBi
3. For U-NII-7, The directional gain is 4.61 dBi

802.11be (EHT320) 3x996+484-tone MRU SP Client 2T2S

PSD w/o Dut
LS v (dBm,M,ﬁz) Duty | 1otaiPSD | Directional | EIRPPSD | ERPPSD | rog
Chien. | e, Factor | ygryMHz) | Gain (dBi) | (dBm/MHz) gt Result
(MHz) _ _ (dB) (dBm/MHz)
Chain 0 | Chain 1
31 | 6105 | -3.13 | -3.71 1.8 1.40 4.76 6.16 17 Pass
63 | 6265 | -3.40 | -3.06 | 1.8 1.58 4.76 6.34 17 Pass
Notes:

1. Method E) 2) a) of power density measurement of KDB 662911 is using for calculating total power density. Total
power density is summing entire spectra across corresponding frequency bins on the various outputs by

computer.

2. For U-NII-5, The directional gain is 4.76 dBi
3. For U-NII-7, The directional gain is 4.61 dBi
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7.3 Emission Bandwidth
Input Power: 120 Vac, 60 Hz Environmental | /o0 g0 R Tested By: Eric Peng
Conditions:
802.11a SP Client 1S1T
Channel Frequency (MHz) 26dB Bandwidth (MHz)| Maximum Limit (MHz) Test Result
1 5955 42.19 320 Pass
45 6175 36.9 320 Pass
93 6415 40.49 320 Pass
117 6535 42.08 320 Pass
149 6695 42.77 320 Pass
181 6855 42.26 320 Pass
802.11ax (HE20) SP Client 1S1T
Channel Frequency (MHz) 26dB Bandwidth (MHz)| Maximum Limit (MHz) Test Result
1 5955 38.75 320 Pass
93 6415 41.88 320 Pass
117 6535 41.83 320 Pass
181 6855 43.75 320 Pass
802.11ax (HE40) SP Client 1S1T
Channel Frequency (MHz) [26dB Bandwidth (MHz)| Maximum Limit (MHz) Test Result
3 5965 56.6 320 Pass
91 6405 81.68 320 Pass
123 6565 85.66 320 Pass
179 6845 85.45 320 Pass
802.11ax (HE80) SP Client 1S1T
Channel Frequency (MHz) [26dB Bandwidth (MHz)| Maximum Limit (MHz) Test Result
7 5985 87.59 320 Pass
87 6385 176.62 320 Pass
135 6625 172.69 320 Pass
167 6785 175.49 320 Pass
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802.11ax (HE160) SP Client 1S1T
Channel Frequency (MHz) |26dB Bandwidth (MHz)| Maximum Limit (MHz) Test Result
15 6025 273.11 320 Pass
79 6345 285.18 320 Pass
143 6665 287.9 320 Pass
802.11be (EHT20) SP Client 1S1T
Channel Frequency (MHz) [26dB Bandwidth (MHz)| Maximum Limit (MHz) Test Result
1 5955 40.07 320 Pass
45 6175 38.35 320 Pass
93 6415 41.64 320 Pass
117 6535 36.98 320 Pass
149 6695 42.55 320 Pass
181 6855 44.33 320 Pass
802.11be (EHT40) SP Client 1S1T
Channel Frequency (MHz) 26dB Bandwidth (MHz)| Maximum Limit (MHz) Test Result
3 5965 59.45 320 Pass
43 6165 76.08 320 Pass
91 6405 83.33 320 Pass
123 6565 86.39 320 Pass
155 6725 83.85 320 Pass
179 6845 88.09 320 Pass
802.11be (EHT80) SP Client 1S1T
Channel Frequency (MHz) [26dB Bandwidth (MHz)| Maximum Limit (MHz) Test Result
7 5985 80.08 320 Pass
39 6145 154.99 320 Pass
87 6385 170.44 320 Pass
135 6625 170.83 320 Pass
151 6705 173.29 320 Pass
167 6785 169.05 320 Pass
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802.11be (EHT160) SP Client 1S1T
Channel Frequency (MHz) [26dB Bandwidth (MHz)| Maximum Limit (MHz) Test Result
15 6025 271.97 320 Pass
47 6185 263.46 320 Pass
79 6345 311.49 320 Pass
143 6665 318.43 320 Pass
802.11be (EHT320) SP Client 1S1T
Channel Frequency (MHz) [26dB Bandwidth (MHz)| Maximum Limit (MHz) Test Result
31 6105 605.49 320 Note
63 6265 682.02 320 Note
Note: Please refer to 99% OBW measurement test results for Wi-Fi 320 MHz BW mode.
802.11ax (HE) 26-tone RU SP Client_1T1S
Channel Frequency (MHz) [26dB Bandwidth (MHz)| Maximum Limit (MHz) Test Result
1 5955 19.33 320 Pass
93 6415 19.33 320 Pass
117 6535 19.23 320 Pass
181 6855 19.37 320 Pass
802.11ax (HE) 52-tone RU SP Client_1T1S
Channel Frequency (MHz) 26dB Bandwidth (MHz)| Maximum Limit (MHz) Test Result
1 5955 21.27 320 Pass
93 6415 20.6 320 Pass
117 6535 19.38 320 Pass
181 6855 20.31 320 Pass
802.11ax (HE) 106-tone RU SP Client_1T1S
Channel Frequency (MHz) 26dB Bandwidth (MHz)| Maximum Limit (MHz) Test Result
1 5955 29.83 320 Pass
93 6415 24.29 320 Pass
117 6535 24.62 320 Pass
181 6855 23.78 320 Pass
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802.11be (EHT20) 52+26-tone MRU SP Client_1T1S
Channel Frequency (MHz) [26dB Bandwidth (MHz)| Maximum Limit (MHz) Test Result
1 5955 22.51 320 Pass
93 6415 21.14 320 Pass
117 6535 19.95 320 Pass
181 6855 21.07 320 Pass
802.11be (EHT20) 106+26-tone MRU SP Client_1T1S
Channel Frequency (MHz) [26dB Bandwidth (MHz)| Maximum Limit (MHz) Test Result
1 5955 35.88 320 Pass
93 6415 29.65 320 Pass
117 6535 28.05 320 Pass
181 6855 30.68 320 Pass
802.11be (EHT80) 484+242-tone MRU SP Client_1T1S
Channel Frequency (MHz) 26dB Bandwidth (MHz)| Maximum Limit (MHz) Test Result
7 5985 94.34 320 Pass
87 6385 151.88 320 Pass
135 6625 137.14 320 Pass
802.11be (EHT160) 996+484-tone MRU SP Client_1T1S
Channel Frequency (MHz) 26dB Bandwidth (MHz)| Maximum Limit (MHz) Test Result
15 6025 267.98 320 Pass
79 6345 296.96 320 Pass
143 6665 253.18 320 Pass
802.11be (EHT160) 996+484+242-tone MRU SP Client_1T1S
Channel Frequency (MHz) 26dB Bandwidth (MHz)| Maximum Limit (MHz) Test Result
15 6025 313.09 320 Pass
79 6345 293.41 320 Pass
143 6665 297.76 320 Pass
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802.11be (EHT320) 2x996+484-tone MRU SP Client 1T1S
Channel Frequency (MHz) [26dB Bandwidth (MHz)| Maximum Limit (MHz) Test Result
31 6105 459.67 320 Note
63 6265 482.11 320 Note
Note: Please refer to 99% OBW measurement test results for Wi-Fi 320 MHz BW mode.
802.11be (EHT320) 3x996-tone MRU SP Client 1T1S
Channel Frequency (MHz) [26dB Bandwidth (MHz)| Maximum Limit (MHz) Test Result
31 6105 477.18 320 Note
63 6265 608.48 320 Note
Note: Please refer to 99% OBW measurement test results for Wi-Fi 320 MHz BW mode.
802.11be (EHT320) 3x996+484-tone MRU SP Client 1T1S
Channel Frequency (MHz) [26dB Bandwidth (MHz)| Maximum Limit (MHz) Test Result
31 6105 610.12 320 Note
63 6265 757.61 320 Note
Note: Please refer to 99% OBW measurement test results for Wi-Fi 320 MHz BW mode.
802.11a SP Client 2S2T
26dB Bandwidth (MHz)
Channel Frequency (MHz) Maximum Limit (MHz) Test Result
Chain 0 Chain 1
1 5955 18.16 21.36 320 Pass
45 6175 18.41 18.45 320 Pass
93 6415 20.80 19.28 320 Pass
117 6535 19.86 18.19 320 Pass
149 6695 29.03 19.59 320 Pass
181 6855 23.18 18.21 320 Pass
802.11ax (HE20) SP Client 2S2T
26dB Bandwidth (MHz)
Channel Frequency (MHz) Maximum Limit (MHz) Test Result
Chain 0 Chain 1
1 5955 28.83 38.82 320 Pass
93 6415 27.50 30.43 320 Pass
117 6535 28.03 26.25 320 Pass
181 6855 29.68 25.37 320 Pass
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802.11ax (HE40) SP Client 2S2T
26dB Bandwidth (MHz)
Channel Frequency (MHz) Maximum Limit (MHz) Test Result
Chain 0 Chain 1
3 5965 43.42 63.30 320 Pass
91 6405 65.19 66.12 320 Pass
123 6565 72.54 70.73 320 Pass
179 6845 77.52 67.57 320 Pass
802.11ax (HE80) SP Client 2S2T
26dB Bandwidth (MHz)
Channel Frequency (MHz) Maximum Limit (MHz) Test Result
Chain 0 Chain 1
7 5985 79.93 104.63 320 Pass
87 6385 110.61 139.55 320 Pass
135 6625 138.72 110.07 320 Pass
167 6785 156.90 115.38 320 Pass
802.11ax (HE160) SP Client 2S2T
26dB Bandwidth (MHz)
Channel Frequency (MHz) Maximum Limit (MHz) Test Result
Chain 0 Chain 1
15 6025 250.35 262.58 320 Pass
79 6345 286.28 315.13 320 Pass
143 6665 282.23 280.55 320 Pass
802.11be (EHT20) SP Client 2S2T
26dB Bandwidth (MHz)
Channel Frequency (MHz) Maximum Limit (MHz) Test Result
Chain 0 Chain 1
1 5955 34.85 32.37 320 Pass
45 6175 26.52 33.10 320 Pass
93 6415 34.50 32.71 320 Pass
117 6535 36.22 29.29 320 Pass
149 6695 40.21 32.66 320 Pass
181 6855 35.49 35.37 320 Pass
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802.11be (EHT40) SP Client 2S2T
26dB Bandwidth (MHz)
Channel Frequency (MHz) Maximum Limit (MHz) Test Result
Chain 0 Chain 1
3 5965 47.28 67.60 320 Pass
43 6165 71.53 83.22 320 Pass
91 6405 73.42 77.04 320 Pass
123 6565 80.21 75.38 320 Pass
155 6725 81.05 77.30 320 Pass
179 6845 79.04 72.26 320 Pass
802.11be (EHT80) SP Client 2S2T
26dB Bandwidth (MHz)
Channel Frequency (MHz) Maximum Limit (MHz) Test Result
Chain 0 Chain 1
7 5985 80.13 110.35 320 Pass
39 6145 130.87 143.80 320 Pass
87 6385 144.77 143.37 320 Pass
135 6625 152.92 141.97 320 Pass
151 6705 158.57 130.94 320 Pass
167 6785 152.50 141.23 320 Pass
802.11be (EHT160) SP Client 2S2T
26dB Bandwidth (MHz)
Channel Frequency (MHz) Maximum Limit (MHz) Test Result
Chain 0 Chain 1
15 6025 162.37 268.68 320 Pass
47 6185 255.34 286.72 320 Pass
79 6345 254.36 304.89 320 Pass
143 6665 282.42 249.04 320 Pass
802.11be (EHT320) SP Client 2S2T
26dB Bandwidth (MHz)
Channel Frequency (MHz) Maximum Limit (MHz) Test Result
Chain 0 Chain 1
31 6105 564.16 632.16 320 Note
63 6265 606.93 647.04 320 Note

Note: Please refer to 99% OBW measurement test results for Wi-Fi 320 MHz BW mode.
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802.11ax (HE) 26-tone RU SP Client_2T2S
26dB Bandwidth (MHz)
Channel Frequency (MHz) Maximum Limit (MHz) Test Result
Chain 0 Chain 1
1 5955 19.16 19.08 320 Pass
93 6415 19.29 19.19 320 Pass
117 6535 19.18 19.18 320 Pass
181 6855 19.32 19.28 320 Pass
802.11ax (HE) 52-tone RU SP Client_2T2S
26dB Bandwidth (MHz)
Channel Frequency (MHz) Maximum Limit (MHz) Test Result
Chain 0 Chain 1
1 5955 19.24 19.14 320 Pass
93 6415 19.43 19.28 320 Pass
117 6535 19.31 19.21 320 Pass
181 6855 19.41 19.38 320 Pass
802.11ax (HE) 106-tone RU SP Client_2T2S
26dB Bandwidth (MHz)
Channel Frequency (MHz) Maximum Limit (MHz) Test Result
Chain 0 Chain 1
1 5955 23.73 21.07 320 Pass
93 6415 20.23 19.95 320 Pass
117 6535 19.33 19.33 320 Pass
181 6855 19.57 19.83 320 Pass
802.11be (EHT20) 52+26-tone MRU SP Client_2T2S
26dB Bandwidth (MHz)
Channel Frequency (MHz) Maximum Limit (MHz) Test Result
Chain 0 Chain 1
1 5955 20.85 18.67 320 Pass
93 6415 18.94 18.69 320 Pass
117 6535 18.99 18.71 320 Pass
181 6855 18.97 18.61 320 Pass
802.11be (EHT20) 106+26-tone MRU SP Client_2T2S
26dB Bandwidth (MHz)
Channel Frequency (MHz) Maximum Limit (MHz) Test Result
Chain 0 Chain 1
1 5955 27.77 23.83 320 Pass
93 6415 19.62 19.51 320 Pass
117 6535 21.28 20.03 320 Pass
181 6855 21.78 20.43 320 Pass
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802.11be (EHT80) 484+242-tone MRU SP Client_2T2S
26dB Bandwidth (MHz)
Channel Frequency (MHz) Maximum Limit (MHz) Test Result
Chain 0 Chain 1
7 5985 92.35 84.27 320 Pass
87 6385 133.19 129.54 320 Pass
135 6625 96.27 87.32 320 Pass
802.11be (EHT160) 996+484-tone MRU SP Client_2T2S
26dB Bandwidth (MHz)
Channel Frequency (MHz) Maximum Limit (MHz) Test Result
Chain 0 Chain 1
15 6025 261.57 206.19 320 Pass
79 6345 253.86 246.03 320 Pass
143 6665 222.89 214.50 320 Pass
802.11be (EHT160) 996+484+242-tone MRU SP Client_2T2S
26dB Bandwidth (MHz)
Channel Frequency (MHz) Maximum Limit (MHz) Test Result
Chain 0 Chain 1
15 6025 299.33 302.41 320 Pass
79 6345 314.25 313.79 320 Pass
143 6665 301.39 310.48 320 Pass
802.11be (EHT320) 2x996+484-tone MRU SP Client 2T2S
26dB Bandwidth (MHz)
Channel Frequency (MHz) Maximum Limit (MHz) Test Result
Chain 0 Chain 1
31 6105 461.65 461.88 320 Note
63 6265 488.96 498.98 320 Note
Note: Please refer to 99% OBW measurement test results for Wi-Fi 320 MHz BW mode.
802.11be (EHT320) 3x996-tone MRU SP Client 2T2S
26dB Bandwidth (MHz)
Channel Frequency (MHz) Maximum Limit (MHz) Test Result
Chain 0 Chain 1
31 6105 483.57 472.95 320 Note
63 6265 638.05 556.23 320 Note

Note: Please refer to 99% OBW measurement test results for Wi-Fi 320 MHz BW mode.
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802.11be (EHT320) 3x996+484-tone MRU SP Client 2T2S

BUREAU

Channel

Frequency (MHz)

26dB Bandwidth (MHz)

Maximum Limit (MHz)

Chain 0

Chain 1

Test Result

31

6105

616.58

613.88

320

Note

63

6265

675.73

675.44

320

Note

Note: Please refer to 99% OBW measurement test results for Wi-Fi 320 MHz BW mode.

Spectrum Plot of Maximum Value

RBW 510 kiz [T1] MP VIEW
VEBW 1.6 MHz
31 5. e 31.8dBm Aft 20 dB SWT20ms
Offset 215 d8
D117 14 dBm
N M
o I%J \‘h« |
i
D2 -8 86 d8m LW MJ

; v
_BD,WAM

s

T T
Center 6 685 GHz

802.11a SP Client 1S1T

T
8 MHz/

T
Span 90 MHz

: CH 149

Marker 1 [T1] RBW 510 iz MIMPVEW  pyarker 1 [T1)
-8.85 dBm VBW 1.6 iz -8.07 dBm
GETHGHz | g, g REF3.BEM Att 2048 ST 20 ms £.23359 GHz
Delta 2[T1] Offset 21.5d8 Delta 2 [T1]
0.00 6B 0,008
42.77 WHz . 4375 WKz
T 1797 4dEm
0. n 1{ L |
D2-808dEm Wi

e

@ |-

Ny 832
[EUREAU |

T T
Center 6 855 GHz

802.11ax (HE20) SP Client 1S1T : CH 181

T
9 MHz/

1
Span 90 MHz

[BUREAU]
VERITAS

RBW 910 kHz [T1] MP VIEW
VBW 3 MHz
218 Ref31.8dBm Alt 20 dB SWT 20 ms.
Offsef Z15dB

0-L_Di 10534

D2 -637dém

N

L

n44040 de

Marker 1 [T1] RBW 1.8 iHz MIMPVEW  porker 1)
5,35 d8m VEW & WHz 551 aBm
55238GHz | g, 5 Ref3l.EdBm At 2048 SWT 20 ms 530501 Gie
Detta 2 [T1) TS T B 8 Deta 2 [T1]
10048 010048
35.68 WHz 17662 WHz

pre s,

) N

"

D2 -652 dBm

W

o

"

T T
Center 8.585 GHz

802.11ax (HE40) SP Client 1S1T : CH 123

T T T
18 MHz/

T
Span 180 MHz

T T
Center 6.385 GHz

802.11ax (HE80) SP Client 1S1T : CH 87

T
38 MHz/

T T
Span 360 MHz

RBW 3 WHz MMPVEW et o RBW 510 kiz [MIMPVEW e 1)
VBW 10 MHz 7149Bm VBW 1.6 HHz 751 dBm
218 Ref 31.8 dBm Att 20 dB SWT20 ms 6.53584 GHz s Ref 31.8 dBm Aft 20 dB SWT 20 ms. 683284 GHz
Offset Z1.5d8 Delta 2[T1] Offset 21600 Delta 2 [T1]

0.00 dB 0.00 d5
0-| S 28780 MHz T N 4433 MHz
) eedindm . J Mr | p2-s2deim :

n o o, n WMM
) W M .
) F ; — F. 4]
582 T T T T T T T [ 882 ; ; ; ‘ . : -
Center 6.665 GHz 80 MHz/ Span 300 MHz Center 6.855 GHz 9 MHz/ Span 90 MHz
802.11ax (HE160) SP Client 1S1T : CH 143 802.11be (EHT20) SP Client 1S1T : CH 181
Report No.: RFBARR-WTW-P22060042A-8 Page No. 91 / 969 Report Format Version: 7.1.0

Reference No.: BARR-WTW-P22100058



BUREAU

Spectrum Plot of Maximum Value
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Spectrum Plot of Maximum Value
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Spectrum Plot of Maximum Value
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Spectrum Plot of Maximum Value
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Spectrum Plot of Maximum Value
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Spectrum Plot of Maximum Value
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7.4 In-Band Emission Mask

BUREAU

Input Power: 120 Vac, 60 Hz

Environmental

° [¢)
Conditions: 24°C, 66% RH

Tested By: Eric Peng

802.11a SP Client 1S1T
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802.11be (EHT320) 3x996-tone MRU SP Client 1T1S

UV
(3 s,&
-

%
SV

1828

BUREAU

Spectrum Plot

REW & MHZ [T1] R VEW
VBW 50 MHz
10 Ref10d8m Att 10 dB SWT 100 ms
Offset 23.5 dB.
[,

1

i E—

70 SWP1000f100

BUREAU
VERITAS

802.11be (EHT320) 3x996-tone MRU SP Client 1T1S : CH
31@104_1/1

50|

T
Center 8.105 GHz 190.872 MHz/ Span 180872 GHz

RBW 8 MHz
VBW 50 MHz
SWT 100 ms.

[T1] R VEW

Ref 10 dBm
Offset 235 dB

1o Att 10 dB

70 SWP1000f100

BUREAU
VERITAS

802.11be (EHT320) 3x996-tone MRU SP Client 1T1S : CH
63@104_0/0

50|

T
Center 8.265 GHz 243.392 WHz/ Span 2.43382 GHz

802.11be (EHT320) 3x996+484-tone MRU SP Client 1T1S

Spectrum Plot

RBW 8 MHz
VBW 50 MHz
SWT 100 ms.

[T RH VEW

Ref 10 dBm Att 10 dB

10

Offset23.5dB

0 SWP 100 of 100

50

T T T T T T T T
Center 6.105 GHz 244048 MHz/ Span 2.44048 GHz

BUREA

802.11be (EHT320) 3x996+484-tone MRU SP Client 1T1S :
CH 31@106_1/1

RBW 8 MHz
VBW 50 MHz
SWT 100 ms.

[T RH VEW

Ref 10 dBm Att 10 dB

10

Offset23.5dB

|

0 SWP 100 of 100

50

T T T T T T T T
Center 6.265 GHz 303.044 MHz/ Span 3.03044 GHz.

802.11be (EHT320) 3x996+484-tone MRU SP Client 1T1S :

CH 63@105_0/0

Report No.: RFBARR-WTW-P22060042A-8
Reference No.: BARR-WTW-P22100058

Page No. 118 / 969

Report Format Version: 7.1.0



802.11a SP Client 2S2T

BUREAU

Spectrum Plot

REW 200 kHz [T1]RM VEW REW 200 kHz [T1]RM VEW
VBW 620 kHz VBW 620 kHz
3. Ref30 dBm Att 10 dB SWT 800 ms 20 Ref20 dBm Att 10 4B SWT 800 ms
Offset21.8 dB Offset21.8 dB
0 0
10 10
o o e ——
[N [
20 J/} \\\ 20 /}/ ]\L
0. WP 100 nrm(ﬁ/ “\‘\\ = WP 100 nnuu/ \"\\
#/ﬂf WNMH . /f/M %wmmw e,
70 T T T T T T T 7 T T T T T T T
Center 5.955 GHz 7.264 MHz/ Span 72 64 WHz Center 8.175 GHz 7.364 MHz/ Span 73.64 MHz
802.11a SP Client 2S2T / Chain 0 : CH 1 802.11a SP Client 2S2T / Chain 0 : CH 45
REW 300 kHz [T1]RM VEW REW 200 kHz [T1]RM VEW
VEW 910 kHz VBW 620 kHz
2. REF30.dBm Att 10 dB SWT 800 ms 2. REF30.dBm Att 10 dB SWT 800 ms
Offset21.8 dB Offset21.8 dB
20 20
10 10
0 : : 0 | ™ s oo P
1 it
10 10

N

\\\

=0 WP 100 unu/

T

T T T T
Center 6.415 GHz 8.32 WHz/

802.11a SP Client 282T / Chain 0 : CH 93

T
Span 83.2 MHz

J]

S0 wﬂ"/

70

! !
ERITAS Center 6.535 GHz

802.11a SP Client 282T / Chain 0 : CH 117

BURE
7944 MHz/ E

[EUREAU |
VERITA

e

T
Span 79.44 MHz

REBW 300 kHz [T1] RM VEEW
VBW 810 kHz
2. Ref 30 dBm Att 10 dB SWT 800 ms.
Offset 21.8 dB
20
10
0 [ I 1
f J | } \
B ) ] \ L
50 WP 100 of 100 /
70 [ T T [ T
Center 6.695 GHz 11,612 MHz/ Span 116.12 MHz

802.11a SP Client 282T / Chain 0 : CH 149

REBW 300 kHz [T1] RM VEEW
VBW 810 kHz
30—, Ref 30 dBm Att 10 dB SWT 800 ms
Offset 21.8 dB
20
10
o e
-10

<0 ww/

T
6@ n «"—’
ZEI0 70!
! !
Center 6.855 GHz

802.11a SP Client 2S2T / Chain 0 : CH 181

! ! ! BURE
E

[EuREAU ]
VERITA

n|c

1 1
9.272 MH2/ Span 92.72 WHz

Report No.: RFBARR-WTW-P22060042A-8
Reference No.: BARR-WTW-P22100058

Page No. 119 / 969

Report Format Version: 7.1.0



BUREAU

Spectrum Plot

RBW 300 kHz [T1] RM VEW
VBW 910 kHz
20- Ref 30 dBm Att 10 dB SWT 800 ms.
Offset21.8dB
20
10

. ]
- | |

\
L
J L

™~

S

AWD/ \\"N

T T T T T T
Center 5955 GHz 8.544 MHz/

802.11a SP Client 282T / Chain 1 : CH 1

T
Span 85.44 MHz

30— Ref 30 dBm

Att 10 dB

RBW 200 kHz
VBW 620 kHz
SWT 800 ms.

[T RH VEW

Offset21.8dB

1

J]
/

|
\

-

.

S

@ |-

EAU !
Tas

Center 6,175 GHz

802.11a SP Client 282T / Chain 1 : CH 45

T
7.38 MHz/

T T
Span 73.8 MHz

RBW 200 kHz [T1] RM VEW
VBW 620 kHz
20—, Ref30dBm Att 10 dB SWT 800 ms.
Offset 21.8dB
10

| —— i Vi re—

TR
L

/

/ﬁ“

. ) \\
BN
.

j;iﬂ/ﬂz'm(/(/

T
Center 8.415 GHz 7.712 MHz/ Span 7712 M|

802.11a SP Client 252T / Chain 1 : CH 93

Hz

Ref30dBm

Att 10 dB

RBW 200 kHz
VBW 620 kHz
SWT 800 ms.

[T1] R VEW

30

Offset 21.8dB

T

[

L

)
/

\

o

ey

S

,“’v";ﬁ'ﬂ,’l{/"

@ |-

BUREAU !
VERITAS

Center 8.535 GHz

802.11a SP Client 2S2T / Chain 1 : CH 117

T T
7.27€ MHz/

!

T
Span 7276 MHz

RBW 200 kHz [T1] RM VEW
VBW 620 kHz
20- Ref 30 dBm Att 10 dB SWT 800 ms.
Offset21.8dB
20
10

T

i

. l
y /]
/ \

! .

i S

i

T T
Center 6.685 GHz 7.836 MHz/

802.11a SP Client 2S2T / Chain 1 : CH 149

T
Span 78.38 MHz

30— Ref 30 dBm

Att 10 dB

RBW 200 kHz
VBW 620 kHz
SWT 800 ms.

[T RH VEW

Offset21.8dB

WP 100

D’1M’/

@ |-

[t
!
Center 6,855 GHz

802.11a SP Client 2S2T / Chain 1 : CH 181

T T
7.284 MHz/

T T
Span 72.84 MHz

Report No.: RFBARR-WTW-P22060042A-8
Reference No.: BARR-WTW-P22100058

Page No. 120 / 969

Report Format Version: 7.1.0



802.11ax (HE20) SP Client 2S2T

VERITAS

Spectrum Plot

RBW 300 kHz
VBW 910 kHz

Ref30dBm Att 10 dB SWT 800 ms.

30

[T1] R VEW

Offset 21.8dB

ﬂw‘q{/

T T
Center 5.955 GHz 11.532 MHz/

802.11ax (HE20) SP Client 2S2T / Chain 0 : CH 1

T
Span 115.32 MHz

30 Ref30dBm

Att 10 dB

RBW 300 kHz
VBW 910 kHz
SWT 800 ms.

[T1] R VEW

Offset 21.8dB

ﬂ W

70

T
Center 8.415 GHz

T
11 MHz!

802.11ax (HE20) SP Client 2S2T / Chain 0 : CH 93

T
Span 110 WHz

RBW 300 kHz [T1] RM VEW
VBW 910 kHz
20- Ref 30 dBm Att 10 dB SWT 800 ms.
Offset21.8dB
20
10
10 ] ‘

n:w»//

T T
Center 6.535 GHz 11.212 MHz/

802.11ax (HE20) SP Client 2S2T / Chain 0 : CH 117

T
Span 11212 MHz

RBW 300 kHz [T1] RM VEW
VBW 910 kHz
20- Ref 30 dBm Att 10 dB SWT 800 ms.
Offset21.8dB
20
10
10 t (/ W \

nw/

70

T
Center 6.855 GHz

T
11.872 MHz/

802.11ax (HE20) SP Client 2S2T / Chain 0 : CH 181

T
Span 118.72 MHz

REBW 380 kHz [T1] RM VEEW
VBW 1.6 MHz
30—, Ref 30 dBm Att 10 dB SWT 800 ms
Offset 21.8 dB
20
10
-10 ( J } \

NN
/ N

0 WP 100 of 100,

\g_‘_\«

1 1
Center 5.955 GHz 15.528 MHz/

802.11ax (HE20) SP Client 2S2T / Chain 1: CH 1

1
Span 155 28 MHz

REBW 380 kHz [T1] RM VEEW
VBW 1.6 MHz
30—, Ref 30 dBm Att 10 dB SWT 800 ms
Offset 21.8 dB
20

e ] ! ]
Center 6.415 GHz 12472 WHz! Span 12172 MHz

802.11ax (HE20) SP Client 2S2T / Chain 1 : CH 93

Report No.: RFBARR-WTW-P22060042A-8
Reference No.: BARR-WTW-P22100058

Page No. 121 / 969

Report Format Version: 7.1.0



BUREAU

Spectrum Plot

RBW 300 kHz [T1] RM VEW
VBW 910 kHz
20- Ref 30 dBm Att 10 dB SWT 800 ms.
Offset21.8dB
20
10

T
Center 6.535 GHz 10.5 MHz/

T
Span 105 MHz

802.11ax (HE20) SP Client 2S2T / Chain 1 : CH 117

RBW 300 kHz [T1] RM VEW
VBW 910 kHz
20- Ref 30 dBm Att 10 dB SWT 800 ms.
Offset21.8dB
20
10
0 I ] ]
_10 ( [ \ ‘
o-|_swp 100 uﬂ{/
C:ﬂ;7 ) \‘
’u% -
o ! ! ! ! ! ! !
Center 6.855 GHz 10143 MHz/ Span 101.48 MHz

802.11ax (HE20) SP Client 2S2T / Chain 1 : CH 181

BURE

e

802.11ax (HE40) SP Client 2S2T

Spectrum Plot

RBW 510 kHz [T1] RM VEW RBW 880 kHz [T1] RM VEW
VBW 1.6 MHz VBW 2.2 MHz
30— Ref 30 dBm Att 10 dB SWT 800 ms. 20- Ref 30 dBm Att 10 B SWT 800 ms.
Offset21.8dB Offset21.8dB
10 10
o I e 1 o ; ‘:
[ N
o o
§ //J \\\\\ -20 / J L\ \
0 WP1DDM‘\£/ =pl_swe 10007100
,,f’"/ \»\‘ C{ﬂai C{ﬂai
70 T T T 1 1 T 1 7 T 1 T 1 1 T 1
Center 5.565 GHz 17.368 MHz! Span 172 68 MHz Center 6.405 GHz 26.076 WHz/ Span 260.76 MHz
802.11ax (HE40) SP Client 252T / Chain 0 : CH 3 802.11ax (HE40) SP Client 2S2T / Chain 0 : CH 91
RBW 820 kHz [T1] RM VEW RBW 820 kHz [T1] RM VEW
VBW 27 MHz VBW 27 MHz
30— Ref 30 dBm Att 10 dB SWT 800 ms. 30— Ref 30 dBm Att 10 dB SWT 800 ms.
Offset21.8dB Offset21.8dB
20 20
10 10
T
0 R 0 | |
10 { l \ \ 10 { l \ \
so-|_SWe 100 0f 100 \\\ 5o |_swe 100 unuu// \
\\\N CﬁﬂEi ) C:ﬂ;7
704 T T T T T T T [BUREAU] - 704 T T T T T T T [BUREAU] -
Center 6.565 GHz 28.016 WHz/ Span 290,16 MHz Center 6.545 GHz 31.008 MHz! Span 210.08 MHz

802.11ax (HE40) SP Client 2S2T / Chain 0 : CH 123

802.11ax (HE40) SP Client 2S2T / Chain 0 : CH 179

Report No.: RFBARR-WTW-P22060042A-8
Reference No.: BARR-WTW-P22100058

Page No. 122 / 969

Report Format Version: 7.1.0



BUREAU

Spectrum Plot

802.11ax (HE40) SP Client 2S2T / Chain 1: CH 3

802.11ax (HE40) SP Client 2S2T / Chain 1 : CH 91

RBW 680 kHz [T1]RM VIEW RBW 680 kHz [T1]RM VIEW
VBW 2.2 MHz VBW 2.2 MHz
30— Ref 30 dBm Att 10 dB SWT 800 ms. 30— Ref 30 dBm Att 10 dB SWT 800 ms.
Offset 21.8 dB Offset 21.8 dB
20 20
10 10
T
0 | (nem—| 0 I |
i [ ( W } i ‘ { \ \
cp|_swe1000f100 // \\\\ o0 wpmu.:ua/ \\\M
JE3%- -l S E38
0 ! I ' ! I ' ! o j I ' j I ' !
Center 5.965 GHz 25.32 MHz/ Span 253.2 MHz Center 5.405 GHz 26.448 MHz/ Span 264.48 MHz

802.11ax (HE40) SP Client 2S2T / Chain 1 : CH 123

RBW 820 kHz [T1] RM VEW RBW 880 kHz [T1] RM VEW
VBW 2.7 MHz VBW 2.2 MHz
30 Ref30dBm At 10 dB SWT 800 ms 20 Ref20 dBm Att 10 dB SWT 800 ms
Offset 21.8dB Offset 21.8dB
0 0
10 10
10 J { ] \ 10 ‘ [ \ ‘
20 ///J \\ \ 20 ////J L K
50 WP’II]I]M‘I/ 50. WP 100 of 100, \
C:ﬂE) \\Nﬂ\ Ciﬂé’
0 T T T T T T T e T T T T T T T
Center 6.565 GHz 28.292 MHz/ Span 282 92 MHz Center 8.845 GHz 27.028 MHz/ Span 270.28 MHz

802.11ax (HE40) SP Client 2S2T / Chain 1 : CH 179

802.11ax (HE80) SP Client 2S2T

Spectrum Plot

RBW 820 kHz [T11RM VEW
VBW 27 MHz
30 Ref30d8m Att 1008 SIWT 800 ms .
Offset 21.8 48
20 20
10 0
0 0
"
10 0
0 0
=0 wpmc»urmd// \ 0
N"’/ \\\ Cm? )
704 T T T T T T T 70+,
Center 5.835 GHz 31572 WHz! Span 319.72 MHz
802.11ax (HE80) SP Client 2S2T / Chain 0 : CH 7

RBW 1.6 MHz
VBW 5 MHz
SWT 800 ms.

[T RH VEW

Ref 30 dBm Att 10 dB

Offset21.8dB

100

T
44 244 MHz/ Span 442.44 MHz

802.11ax (HE80) SP Client 2S2T / Chain 0 : CH 87

T
Center 6.385 GHz

Report No.: RFBARR-WTW-P22060042A-8
Reference No.: BARR-WTW-P22100058

Page No. 123 / 969

Report Format Version: 7.1.0



BUREAU

Spectrum Plot

RBW 1.6 MHz [T1] RM VEW
VBW 5 MHz
20- Ref 30 dBm Att 10 dB SWT 800 ms.
Offset21.8dB
20
10

. PN

w NI
: =D R,
\

o |_swe1n0 u!/

T T T
Center 6,625 GHz

802.11ax (HE80) SP Client 2S2T / Chain 0 : CH 135

T T
55483 MHz/ Span 554.88 MHz

RBW 1.6 MHz [T1] RM VEW
VBW 5 MHz
20- Ref 30 dBm Att 10 dB SWT 800 ms.
Offset21.8dB
20
10
o RN
o l ]
0 \
s0-| SWP1000f1 uu//
Ct%ﬂE7
i
0 ! ‘ ' ‘ ‘ ' ‘
Center 6.785 GHz 62.76 MHz/ Span 627.6 MKz

802.11ax (HE80) SP Client 2S2T / Chain 0 : CH 167

RBW 1.6 MHz [T1] RM VEW
VBW S MHz
20—, Ref30dBm Att 10 dB SWT 800 ms.
Offset 21.8dB
0
10

5 WP 100 nnuu/
NTN
70- C%}g>

! ! ! ! ! !
41,852 MHz!

T
Center 5.985 GHz Span 418 52 MHz

802.11ax (HE80) SP Client 252T / Chain 1: CH7

RBW 1.6 MHz [T1] RM VIEW
VBW S MHz
20 Re 308 At 1068 SWT 800 ms
Offset 21.8 dB
0
10
0 r { \ \
) / J k \
50 WP 100 DLO‘]I]/
CV%RE)
1533
o ! ‘ ' ‘ ‘ i ‘
Center 6.385 GHz 55.82 MHz/ Span 558 2 MHz

802.11ax (HE80) SP Client 2S2T / Chain 1 : CH 87

RBW 1.6 MHz [T1] RM VEW
VBW 5 MHz

20- Ref 30 dBm Att 10 dB SWT 800 ms.

Offset21.8dB
20
10
) [ — |
10 { \ \

T *

T T BUREAU

T T T
Center 6.625 GHz 44028 MHz/ Span 440.28 MHz

802.11ax (HE80) SP Client 2S2T / Chain 1 : CH 135

RBW 1.6 MHz [T1] RM VEW

VBW 5 MHz
20 Ref 30 dBm Att 10 dB SWT 800 ms

Offset21.8 dB
20
10
o ; :
10 { ( ‘ \
50 WP of 100
NI

70~ C%u>

T T
Center 6.785 GHz 46 152 MHz/ Span 461.52 MHz

802.11ax (HE80) SP Client 2S2T / Chain 1 : CH 167

Report No.: RFBARR-WTW-P22060042A-8
Reference No.: BARR-WTW-P22100058

Page No. 124 / 969

Report Format Version: 7.1.0



802.11ax (HE160) SP Client 2S2T

BUREAU

Spectrum Plot

REW 2.7 MHz [T1] R VEW REW 3 MHz [T1] R VEW
VBW 50 MHz VBW 50 MHz
20—, Ref30 dBm Att 10dB SWT 800 ms. a0, Ref 30 dBm Att 10dB SWT 800 ms.
Offset 21.8 dB. Offset 21.8 dB.
0 0
10 10
o T o v
7 ]
10 -10
i} F \ } ///‘ l
_5p-|__SWP 100 0f 100 50-|__SWE 100 0f 100
\ P \\'\N. RN
= — @ |- @
704 T T T T T T T T 704 T T T T T T T T
Center 6.025 GHz 100.14 MHz/ Span 1.0014 GHz Center 8.345 GHz 114.512 MHz/ Span 1.14512 GHz
802.11ax (HE160) SP Client 252T / Chain 0 : CH 15 802.11ax (HE160) SP Client 252T / Chain 0 : CH 79
REW 3 MHz [T RH VEW REW 2.7 MHz [T RH VEW
VBW 50 MHz VBW 50 MHz
2. Ref30.d8m Att 10dB SWT 800 ms 2. Ref30.d8m Att 10dB SWT 800 ms
Offset 21.8 d8 Offset 21.8 d8
20 20
10 10
0 0 T
P v
. - C
: L : ]
50 WP1UUDH/ S0 WP 100 of 100
w_,w/’// e, TETES
“ @ | — @
70 T T T T T T T T 70+, T T T T T T T T
Center 6.565 GHz 112.882 WHz/ Span 1.12892 GHz Center 6.025 GHz 105.032 WHz/ Span 1.05032 GHz
802.11ax (HE160) SP Client 2S2T / Chain 0 : CH 143 802.11ax (HE160) SP Client 252T / Chain 1 : CH 15
RBW 4 MHz [T1]RM VIEW RBW 3 MHz [T1]RM VIEW
VBW 50 MHz VBW 50 MHz
2p. REF3048m Att 10dB SWT 800 ms 2p. REF3048m Att 10dB SWT 800 ms
Offset 21.8 d8 Offset 21.8 d8
20 20
10 10
v
. T . i
. J \R . (f \l
_sp-|_Swe 100 uuﬂ\/ sp-|Swe 100 uHUD/
\‘_\ - / \\\‘“ .
" @ | )
70+ T T T T T T T PECReny] !' m 70+ T T T T T T T PECReny] !' m
Center 6.345 GHz 126.052 MHz/ Span 1.26052 GHz Center 6.665 GHz 112.22 MHz/ Span 1.1222 GHz

802.11ax (HE160) SP Client 2S2T / Chain 1 : CH 79

802.11ax (HE160) SP Client 2S2T / Chain 1 : CH 143

Report No.: RFBARR-WTW-P22060042A-8
Reference No.: BARR-WTW-P22100058

Page No. 125 / 969

Report Format Version: 7.1.0



802.11be (EHT20) SP Client 2S2T

BUREAU

Spectrum Plot

RBW 390 kHz [T1] RM VEW
VBW 1.6 MHz
20—, Ref30dBm Att 10 dB SWT 800 ms.
Offset 21.8dB
0
10

50 WP 100 of 100,

T T T T T T
Center 5.955 GHz 13.94 MHz/

T
Span 139 4 WHz

BUREAU
VERITAS

802.11be (EHT20) SP Client 252T / Chain 0 : CH 1

RBW 300 kHz [T1] RM VEW
VBW 910 kHz
20—, Ref30dBm Att 10 dB SWT 800 ms.
Offset 21.8 dB
0

10

10 ) ) ] \
-20 // J L\\?

0 W mum{
707 T T T T T T

Center 8.175 GHz

802.11be (EHT20) SP Client 252T / Chain 0 : CH 45

10.808 MHz/

T
Span 106.08 MHz

BUREAU
VERITAS

RBW 380 kHz [T1] RM VEW
VBW 16 MHz
20- Ref 30 dBm Att 10 dB SWT 800 ms.
Offset21.8dB
20
10

1]

. NG

/

o |_swe1n0 uHDEl/

T
Center 6.415 GHz 13.8 WHz/

T
Span 138 MHz

802.11be (EHT20) SP Client 2S2T / Chain 0 : CH 93

Center 6.535 GHz

802.11be (EHT20) SP Client 2S2T / Chain 0 : CH 117

14 483 MHz/

REW 380 kitz [T1] RM VEW
VEW 1.6 MHz

4o BT 30.dBm Att 10 0B SWT 800 ms

Offset 21.8 4B
2
0
o ;.

m ‘ J \ ‘

co-|_swe 100 uHDD/

70+, T T T T T T

T
Span 144.88 MHz

REW 510 kHz [T1] RM VEEW
VBW 1.6 MHz
30—, Ref 30 dBm Att 10 dB SWT 800 ms
Offset 21.8 dB
20
10

RN

. —/ \\

S

<0 wpmu.:nu//

S

1 1
Center 6.695 GHz 16.084 MHz/

1
Span 16084 MHz

802.11be (EHT20) SP Client 2S2T / Chain 0 : CH 149

REW 390 kHz [T11RM VEW

VEW 1.6 WHz

2p. REF3048m Att 10dB SWT 800 ms

Offset 21.8 d8
20
10
o ﬁ ! |

) /( /J/ \\\\]\

sp-|Swe 100 uHD/

70 I T I T I T

Center 6.855 GHz 14.196 MHz/ Span 141.86 MHz

BURE
E

[EuREAU ]
VERITA

n|c

802.11be (EHT20) SP Client 2S2T / Chain 0 : CH 181

Report No.: RFBARR-WTW-P22060042A-8

Reference No.: BARR-WTW-P22100058

Page No. 126 / 969

Report Format Version: 7.1.0



BUREAU

Spectrum Plot

RBW 380 kHz [T1] RM VEW
VBW 16 MHz
20- Ref 30 dBm Att 10 dB SWT 800 ms.
Offset21.8dB
20
10

T

T T T
Center 5955 GHz

T T T
12943 MHz/

T
Span 129.48 MHz

802.11be (EHT20) SP Client 2S2T / Chain 1

RBW 380 kHz [T1] RM VEW
VBW 16 MHz

20- Ref 30 dBm Att 10 dB SWT 800 ms.

Offset21.8dB
20
10
0
10 , l \ ‘

. )

N

5o |_swe 100 uH-M//

\\\\

70

] i
TAS Center 6.175 GHz

<|
m|
bl

:CH1

T T
1324 MHz/

T
Span 132.4 MHz

802.11be (EHT20) SP Client 2S2T / Chain 1 : CH 45

BURE

e

RBW 390 kHz [T1] RM VEW
VBW 1.6 MHz
20—, Ref30dBm Att 10 dB SWT 800 ms.
Offset 21.8dB
0
10

_sp-|_Swe 100 nnu/

T T T T T T
Center 8.415 GHz 13.084 MHz/

T
Span 130 .84 MHz

802.11be (EHT20) SP Client 2S2T / Chain 1

RBW 300 kHz [T1] RM VEW
VBW 910 kHz
20—, Ref30dBm Att 10 dB SWT 800 ms.
Offset 21.8dB
0
10
-10 ’ [ \ l
_2p. /‘ ‘ [

50 w/

70

! !
Center 6.535 GHz

: CH 93

T T
11.716 MHz/

T
Span 117 16 MHz

802.11be (EHT20) SP Client 252T / Chain 1 : CH 117

BUREAU
VERITAS

RBW 380 kHz [T1] RM VEW
VBW 16 MHz
20- Ref 30 dBm Att 10 dB SWT 800 ms.
Offset21.8dB
20
10

_sp- WP 100 of 100

T T
Center 6.685 GHz 13.064 MHz/

T
Span 130.84 MHz

)

RBW 380 kHz [T11RM VEW
VBW 1.6 MHz
2. REF30.dBm Att 1008 SWT 800 ms
Offset 21.8 48
20
10
T
o ’ \

10 / ) \

|
|
L
N

_sp- WP 100 of 100 /

70
BUREAU
s

T
E Center 6.855 GHz

<|
3|
o
)

T
14143 MHz/

T
Span 141.48 MHz

802.11be (EHT20) SP Client 2S2T / Chain 1 : CH 149

802.11be (EHT20) SP Client 2S2T / Chain 1 :

Report No.: RFBARR-WTW-P22060042A-8
Reference No.: BARR-WTW-P22100058

Page No. 127 / 969

Report Format Version: 7.1.0



802.11be (EHT40) SP Client 2S2T

BUREAU

Spectrum Plot

RBW 510 kHz [T1] RM VEW
VBW 1.6 MHz
20—, Ref30dBm Att 10 dB SWT 800 ms.
Offset 21.8dB
0
10
10 [ !’ \‘ }

50 wpmM(

T T T
Center 5.965 GHz

T T T
18.912 MHz/

T
Span 18912 MHz

BUREAU
VERITAS

802.11be (EHT40) SP Client 252T / Chain 0 : CH 3

RBW 820 kHz [T1] RM VEW
VBW 2.7 WHz
20—, Ref30dBm Att 10 dB SWT 800 ms.
Offset 21.8 dB
0

10

10 J I ] \
2 // \\

0 WP 100 nmm/
707 T T T T T T

Center 8.185 GHz 28,612 MHz/

802.11be (EHT40) SP Client 252T / Chain 0 : CH 43

T
Span 286 12 MHz

BUREAU
VERITAS

RBW 820 kHz [T1] RM VEW
VBW 27 MHz
20- Ref 30 dBm Att 10 dB SWT 800 ms.
Offset21.8dB
20
10

1

. S N

50 WP 100 uHDEl/

T T T T T T
Center 6.405 GHz 29368 MHz/

T
Span 293.68 MHz

802.11be (EHT40) SP Client 2S2T / Chain 0 : CH 91

Center 6.565 GHz 32.084 MHz/

802.11be (EHT40) SP Client 2S2T / Chain 0 : CH 123

RBW 820 kHz [T1]RM VIEW
VBW 2.7 MHz
20- Ref 30 dBm Att 10 dB SWT 800 ms.
Offset 21.8 dB
20
10
I
_10 f [ \ \
50 WP 100 of 100
704 T T T T T T

T
Span 320.84 MHz

BURE

e

REBW 820 kHz [T1] RM VEEW
VBW 2.7 MHz
30—, Ref 30 dBm Att 10 dB SWT 800 ms
Offset 21.8 dB
20
10

N

. S N

. /

50 WP 100 of 100,

1 1
Center 6.725 GHz 32.42 MH2/

1
Span 324 2 WHz

802.11be (EHT40) SP Client 2S2T / Chain 0 : CH 155

REBW 820 kHz [T1] RM VEEW
VBW 2.7 MHz

2. Ref 30 dBm Att 10 dB SWT 800 ms.

Offset 21.8 dB

20

10

" /r /J \\\\

s0 WP 100 untm/

70 [ T [ T T [ T

Center 6.845 GHz 31.616 MHz/ Span 316.16 MHz

BURE
E

[EuREAU ]
VERITA

n|c

802.11be (EHT40) SP Client 2S2T / Chain 0 : CH 179

Report No.: RFBARR-WTW-P22060042A-8

Reference No.: BARR-WTW-P22100058

Page No. 128 / 969

Report Format Version: 7.1.0



BUREAU

Spectrum Plot

RBW 680 kHz [T1] RM VEW
VBW 2.2 MHz

20- Ref 30 dBm Att 10 dB SWT 800 ms.

Offset21.8dB
20
10
0 | T~
10 ‘ r } ‘

50 WP 100 uHDD/

T T T T T T
Center 5965 GHz 27.04 MHz/

802.11be (EHT40) SP Client 2S2T / Chain 1

T
Span 270.4 MHz

<|o)|
=
2|
-k
&P
=

:CH3

REW 910 kHz [T RH VEW
VBW 3 MHz
2. Ref30.d8m Att 10dB SWT 800 ms
Offset 21.8 d8
20
10
0
10 [ } \ }
) / \
co-|_Swe 100 uuﬂu/
70+, T T T T T T

Center 6.165 GHz 33288 MHz/

802.11be (EHT40) SP Client 2S2T / Chain 1 : CH 43

T
Span 332.88 MHz

BURE

e

RBW 820 kHz [T1] RM VEW
VBW 2.7 MHz
20—, Ref30dBm Att 10 dB SWT 800 ms.
Offset 21.8dB
0
10
10 [ } \ }

. VAN

ep-l_SswP100 nn.m/

T T T T T T
Center 8.405 GHz 30.816 MHz/

T
Span 308 16 MHz

802.11be (EHT40) SP Client 2S2T / Chain 1

BUREAU
VERITAS

: CH 91

RBW 820 kHz [T1] RM VEW
VBW 2.7 WHz
a9 Ref 30 dBm Att 10 dB SWT 800 ms
Offset 21.8 dB
0

10
10 [ [ \ }

0 WP 100 of | D/
707 T T T T T T

Center 8.585 GHz 30.152 MHz/

T
Span 301.52 MHz

BUREAU
VERITAS

802.11be (EHT40) SP Client 252T / Chain 1 : CH 123

RBW 820 kHz [T1] RM VEW
VBW 27 MHz
20- Ref 30 dBm Att 10 dB SWT 800 ms.
Offset21.8dB
20
10

<0 WP1UUuHM/

T T
Center 6.725 GHz 3082 MHz/

T
Span 309.2 MHz

BUREAU
E s

<|
3|
o
)

802.11be (EHT40) SP Client 2S2T / Chain 1 : CH 155

T
Center 6.845 GHz 28.904 MHz/

RBW 820 kHz [T1] RM VEW

VBW 2.7 WHz
20 Ref 30 dBm Att 10 dB SWT 800 ms

Offset21.8 dB
20
10
o :\
10 ( I \ \
50 WP 100 071‘]/
NI

70~ C%u>

T
Span 289.04 MHz

802.11be (EHT40) SP Client 2S2T / Chain 1 : CH 179

Report No.: RFBARR-WTW-P22060042A-8
Reference No.: BARR-WTW-P22100058

Page No. 129 / 969

Report Format Version: 7.1.0



802.11be (EHT80) SP Client 2S2T

BUREAU

Spectrum Plot

RBW 820 kHz [T1] RM VEW
VBW 2.7 MHz
20—, Ref30dBm Att 10 dB SWT 800 ms.
Offset 21.8dB
0
10
-10
20

5 e 1086E 100
NTN
-70- C!%ﬂ )

! ! ! ! !

T T
32.052 MHz/ Span 320 52 MHz

Center 5.985 GHz
802.11be (EHT80) SP Client 2S2T / Chain 0 : CH 7
RBW 1.6 MHz [T1] RM VEW

NN

. S N

=0 WP 100 uf/

[l [l 1 1 | BEUREAU |
Center 6.385 GHz 57508 MHz/ Span 579.08 MHz
802.11be (EHT80) SP Client 2S2T / Chain 0 : CH 87
REW 1.6 hHz 711 RM VEW
VB S MHz
ap. Rt 30 dBm At 1068 SWT 800 ms
Offsst 218 d8
2
0

B —
N @

1 1 1
Center 6.705 GHz 63.428 WHz/ Span 834 28 MHz

802.11be (EHT80) SP Client 2S2T / Chain 0 : CH 151

REW 1.6 hHz [T1] RM VEW
VBW S NHz
30 Ref30dBm Att 10 dB SWT 800 ms
Offset 213 dB
0
0
I
0 wpmucmuu/
n Ci%ﬂ‘:)
70 T T T T T T T [EUREAY ] e m
Center 6.145 GHz 52,348 WHz/ Span 523 48 MHz
802.11be (EHT80) SP Client 2S2T / Chain 0 : CH 39
RBW 1.6 HHz [T11RM VEW
VBW 5 NHz
30 Ref30d8m Att 1098 SIWT 800 ms
Offset 21.8 48
20
0
0
NN
0 // \
@ wpmu»rr{/
C’%ifv
70+, T T T T T T T PEUREAU ] !- )
Center 6.625 GHz 61168 WHz/ Span 611,68 MHz
802.11be (EHT80) SP Client 2S2T / Chain 0 : CH 135
RBW 1.6 HHz [T1]RH VEW
VBW S MHz
2. Ret20 dBm Att 1098 SWWT 800 ms
Offset 21.8 d8
20
0
) /r /] \\\\
so-|_=we 100 urma/
\\ TEE
~ ®
-70- e
1 I 1 I 1 ! BUREAU
Center 6.785 GHz &1 MHZ Span 610 MHz

802.11be (EHT80) SP Client 2S2T / Chain 0 : CH 167

Report No.: RFBARR-WTW-P22060042A-8
Reference No.: BARR-WTW-P22100058

Page No. 130 / 969

Report Format Version: 7.1.0



BUREAU

Spectrum Plot

RBW 1.6 MHz [T1] RM VEW
VBW 5 MHz

20- Ref 30 dBm Att 10 dB SWT 800 ms.

Offset21.8dB

20

10

o | |

10 / /{ ‘ \

N -

. A

5o |_swe 100 urwﬂ/

T T T T T T
Center 5985 GHz 4414 MHz/

802.11be (EHT80) SP Client 2S2T / Chain 1

T
Span 441.4 MHz

Att 10 dB

RBW 1.6 MHz
VBW 5 MHz
SWT 800 ms.

[T RH VEW

30— Ref 30 dBm
Offset21.8dB
20
10
0
10

il

|

s

AN

0 wpmcm{

70

] i
TAS Center 6.145 GHz

<|
m|
bl

:CH7

802.11be (EHT80) SP Client 2S2T / Chain 1 : CH 39

BURE
57.52 MHz/ E

[EUREAU |
VERITA

e

T
Span 575.2 MHz

RBW 1.6 MHz [T1] RM VEW
VBW S MHz
20—, Ref30dBm Att 10 dB SWT 800 ms.
Offset 21.8dB
0
10
10 r r ‘ \

e wpmuwfﬁ/

T T T T T T
Center 8.385 GHz 57.348 MHz/

T
Span 573 .48 MHz

802.11be (EHT80) SP Client 2S2T / Chain 1

Att 10 dB

RBW 1.6 MHz
VBW S MHz
SWT 800 ms.

[T1] R VEW

il

L

30 Ref30dBm
Offset 21.8 dB
0
10
Bl
EN

_/

o

= wpmunvmu/

70

! !
Center 6:625 GHz

: CH 87

802.11be (EHT80) SP Client 252T / Chain 1 : CH 135

T T T
56.788 MHz/

T
Span 567 88 MHz

RBW 1.6 MHz [T1] RM VEW
VBW 5 MHz
20- Ref 30 dBm Att 10 dB SWT 800 ms.
Offset21.8dB
20
10

L

]

. A N

_sp|_=wpAedDr100

T T
Center 6.705 GHz 52376 MHz/

802.11be (EHT80) SP Client 2S2T / Chain 1 : CH 151

T
Span 523.76 MHz

RBW 1.6 MHz [T1] RM VIEW
VBW 5 MHz
20- Ref 30 dBm Att 10 dB SWT 800 ms
Offset 21.8 dB
2
0
o ; :
0 ( } \ \
5o |_swe 100 urma/
ST e
C@ 70 C@@
i i i i i J
Center 6.785 GHz 56.482 MHz/ Span 564.92 MHz

802.11be (EHT80) SP Client 2S2T / Chain 1 : CH 167

Report No.: RFBARR-WTW-P22060042A-8
Reference No.: BARR-WTW-P22100058

Page No. 131 / 969

Report Format Version: 7.1.0



802.11be (EHT160) SP Client 2S2T

BUREAU

Spectrum Plot

RBW 1.8 MHz [T1] RM VEW
VBW 6 MHz
235 Ref33.5 dBm Att 20 dB SWT 800 ms.
a0 Qffget 23548

20

SWP 100 of 100

-£8.5-

T T T
Center 8.025 GHz

T T T
64.948 MHz/

802.11be (EHT160) SP Client 252T / Chain 0 : CH 15

T
Span 648 48 MHz

Att 10 dB

RBW 2.7 MHz
VBW 50 MHz
SWT 800 ms.

[T1] R VEW

20 Ref20dBm
Offset 21.8 dB

10

1

/

N

\\\‘\

0. WP 100 0f 100

80|

! !
Center 6,185 GHz

T
102.138 MHz/

802.11be (EHT160) SP Client 2S2T / Chain 0 : CH 47

T T [EurREAU |

T
Span 1.02135 GHz

RBW 2.7 MHz [T1] RM VEW
VBW 50 MHz
20~ Ref 20 dBm Att 10 dB SWT 800 ms.
Offset21.8dB
10
10 / \

. /

0 WP 100 of 100

T T T T T T T
Center 6.345 GHz 101744 MHz/

T
Span 1.01744 GHz

802.11be (EHT160) SP Client 252T / Chain 0 : CH 79

Att 10 dB

RBW 3 MHz
VBW 50 MHz
SWT 800 ms.

[T RH VEW

50—, Ref 20 dBm
Offset21.8dB

10

10

20

.

d

0 WP 100 of 100

_a0-
BUREAU T T
E s

[EUREAU |
Center 6.665 GHz

bl

T
112.968 MHz/

802.11be (EHT160) SP Client 252T / Chain 0 : CH 143

T T BURE
E

[EUREAU |
VERITA

e

T
Span 1.12968 GHz

RBW 2.7 MHz [T1] RM VEEW
WVBW 50 MHz
235 Ref33.5 dBm Att 20 dB SWT 800 ms
20 Qffset 23548
10
o U

B

. i

SWP 100 of 100

-66.5-

1 1
Center 6.025 GHz 107.472 MHz/

802.11be (EHT160) SP Client 282T / Chain 1 : CH 15

1
Span 1.07472 GHz

Att 10 dB

RBW 3 MHz
WVBW 50 MHz
SWT 800 ms

[T1]RH VEW

Ref 20 dBm
20+
Offset 21.8 dB
10
-10

0 WP 100 of 100

30+
! !
Center £.185 GHz

it

1
114,688 MHz/

802.11be (EHT160) SP Client 282T / Chain 1 : CH 47

1 1 BURE
E

[EuREAU ]
VERITA

n|c

1
Span 1.14888 GHz

Report No.: RFBARR-WTW-P22060042A-8
Reference No.: BARR-WTW-P22100058

Page No. 132 / 969

Report Format Version: 7.1.0



BUREAU

Spectrum Plot

RBW 4 MHz [T1] RM VEW
VBW 50 MHz
20~ Ref 20 dBm Att 10 dB SWT 800 ms.
Offset21.8dB
10

. i

L

0 WP 100 of 100

T T T T T T
Center 6.345 GHz 121.956 MHz/

T
Span 1.21958 GHz

802.11be (EHT160) SP Client 2S2T / Chain 1 : CH 79

RBW 2.7 MHz [T1] RM VEW
VBW 50 MHz
20~ Ref 20 dBm Att 10 dB SWT 800 ms.
Offset21.8dB
10
10 , ]
20 r L

. S

N

o

‘N\

0 WP 100 of 100

_a0-

! !
Center 6.665 GHz

bl

T T T
99 616 MHz/

BURE

e

T
Span 996.16 MHz

802.11be (EHT160) SP Client 2S2T / Chain 1 : CH 143

802.11be (EHT320) SP Client 2S2T

Spectrum Plot

RBW 8 MHZ [T1]RM VEW
VBW 50 MHz
30 R 30 dBm Att 10 0B SWT 600 ms.
Offset 21.8 dB
10
10 {/ W
20 /JJ
= WP 100 0f 100 /
707 T T T T T T T T
Center 6.105 GHz 225,664 MHz/ Span 2.25864 GHz

802.11be (EHT320) SP Client 252T / Chain 0 : CH 31

REW & MHz [T1]RM VEW
VBW 50 MHz
29 Ref30d8m Att 10 dB SWT 800 ms
Offset 21.8 dB
10
10 { l
20 /] \\\
_sp-|_Swe 100 nf1Dll/
Cﬁﬂay / Cﬁﬁﬁy
% 701 %
T T T T T T T T
Center 6.265 GHz 242772 WHz/ Span 2.42772 GHz

802.11be (EHT320) SP Client 2S2T / Chain 0 : CH 63

RBW 8 MHz [T1] RM VEW
VBW 50 MHz
20- Ref 30 dBm Att 10 dB SWT 800 ms.
Offset21.8dB

20
10
0
10

. AN

/

_sp- WP 100 of 100

T T
Center 6.105 GHz

T T T
252864 MHz/

802.11be (EHT320) SP Client 2S2T / Chain 1 : CH 31

T
Span 2.52884 GHz

RBW 8 MHz [T1] RM VIEW
VBW 50 MHz
20- Ref 30 dBm Att 10 dB SWT 800 ms.
Offset 21.8 dB
2
0
. {K\N
0 r }

cp_|_=WP 100 0f 100 /

70
!
E s

T
Center 6265 GHz

T
258816 MHz/

T T T
Span 2.58818 GHz

802.11be (EHT320) SP Client 282T / Chain 1 : CH 63

Report No.: RFBARR-WTW-P22060042A-8
Reference No.: BARR-WTW-P22100058

Page No. 133 / 969

Report Format Version: 7.1.0




802.11be (EHT20) 52+26-tone MRU SP Client_2T2S

VERITAS

Spectrum Plot

REW 300 kHz [T1] R VEW
VBW 1 MHz
g Ref20d8m Att 10 dB SWT 80D ms
Offset 21.8 dB.
10
i M|

50 SWP1000f100

T
Center 5.955 GHz

802.11be (EHT20) 52+26-tone MRU SP Client_2T2S /
Chain 0: CH1@70

T T
8.34 MHz/ Span 83 4 MHz

RBW 300 kHz [T1] RM VEW
VBW 1 MHz
20+, Ref20dBm Att 10 dB SWT 800 ms.
Offset 21.8dB
10
10

i
T

| |

f \

T

o,
MVW LA
_50- 01100

@

T T
7.576 MHz/ Span 75.76 MHz

802.11be (EHT20) 52+26-tone MRU SP Client_2T2S /
Chain 0 : CH 93@72

T
Center 8.415 GHz

RBW 300 kHz
VBW 1 MHz
SWT 800 ms.

[T RH VEW

Ref 20 dBm
Offset21.8dB

Att 10 dB
20~

; T
) P

_s0. 4
50 af 100
RN
B 6%)
IEaE.
80+ T T T T T T R E

T
Center 6.535 GHz

T T
7.596 MHz/ Span 75.96 MHz

802.11be (EHT20) 52+26-tone MRU SP Client_2T2S /
Chain 0 : CH 117@70

RBW 300 kHz [T1] RM VEW
VBW 1 MHz
g Ref 20 dBm Att 10 dB SWT 800 ms.
Offset21.8 dB
10
-10 / 'l u"u"\-'”v Uﬂhf/ \ \
20 /‘ /JJ \ ‘\

T

7 MV T
50 ] of 100

@

T T T
Center 6.855 GHz 7.588 MHz/ Span 75.88 MHz

802.11be (EHT20) 52+26-tone MRU SP Client_2T2S /
Chain 0: CH181@72

RBW 300 kHz [T1]RM VIEW
VBW 1 MHz
g Ref20d8m Att 10dB SWT 800 ms
Offset 21.8 d8
10
[~
0 / ’ l papp b \
/‘ [# VWUUUUU[\] ‘\
20

| |

NVMV vWW\
i I“Hf\M.

o ”NM
80 SWP 100 of 100

[
Center 5.955 GHz

1 1
7.468 MHz/ Span 7488 MHz

802.11be (EHT20) 52+26-tone MRU SP Client_2T2S /
Chain1: CH 1@70

REW 300 kHz [T1] RH VEW
VBW 1 MHz
2. Rt 20d8m Att 1005 SWT 800 ms
Offset 21.8 dB
10
[
B

]
e

|
| .

|
| \

il S,

of 100

e

50 -|
T
B 6@)
-80- TEES
! ! U
Center 6.415 GHz T.47€ MHz/ Span 74 76 MHz

802.11be (EHT20) 52+26-tone MRU SP Client_2T2S /
Chain 1: CH 93@72

Report No.: RFBARR-WTW-P22060042A-8
Reference No.: BARR-WTW-P22100058

Page No. 134 / 969

Report Format Version: 7.1.0




VERITAS

Spectrum Plot

RBW 300 kHz
VBW 1 MHz
SWT 800 ms.

[T RH VEW

50—, Ref 20 dBm Att 10 dB

Offset21.8dB

) M i
0] 2100

i 6%3
-804 T T T T T —

T T T
Center 6.535 GHz 7.484 MHz/

T
Span 74.84 MHz

802.11be (EHT20) 52+26-tone MRU SP Client_2T2S /
Chain 1: CH 117@70

RBW 300 kHz [T1] RM VEW
VBW 1 MHz
20~ Ref 20 dBm Att 10 dB SWT 800 ms.
Offset21.8dB
10

SRR 'm‘"‘”wm\_w

60— of 100
ToTE,
) 6%>
i e
= ! ! ! ! ! ! ! ! !
Center 6.855 GHz 7 444 MHz/ Span 74.44 WHz

802.11be (EHT20) 52+26-tone MRU SP Client_2T2S /
Chain 1: CH181@72

802.11be (EHT20) 106+26-tone MRU SP Client_2T2S

Spectrum Plot

RBW 300 kHz [T1] RM VEW
VBW 1 MHz
20~ Ref 20 dBm Att 10dB SWT 300 ms.
Offset 21.8 dB
10

50 SWP1000f100

T
Span 111.08 MHz

802.11be (EHT20) 106+26-tone MRU SP Client_2T2S /
Chain 0 : CH 1@82

T T
Center 5955 GHz 11.108 MHz/

50~ 5 100 o 100

RBW 300 kHz
VBW 1 MHz
SWT 800 ms.

[T1]RM VEW

Ref 20 dBm Att 10dB
Offset 21.8 dB

20~

LN

T
Span 78.48 MHz

802.11be (EHT20) 106+26-tone MRU SP Client_2T2S /
Chain 0 : CH 93@83

T T T
Center 6.415 GHz 7.848 MHz/

RBW 300 kHz
VBW 1 MHz
SWT 800 ms.

[T RH VEW

50—, Ref 20 dBm Att 10 dB

Offset21.8dB

) I .
J J{ 1L
o "

" TN

T T T T
Center 6.535 GHz 8512 MHZ/

T
Span 85.12 MHz

802.11be (EHT20) 106+26-tone MRU SP Client_2T2S /
Chain 0 : CH 117@82

) i
p

_gp [ EWP 100 of 100

RBW 300 kHz [T1] RM VEW
VBW 1 MHz
20~ Ref 20 dBm Att 10 dB SWT 800 ms.
Offset21.8dB
10

I
\\‘\
W, o

™ AN
I M|

T T T T T
Center 6.855 GHz 8712 MHZ/ Span 87.12 MHz

802.11be (EHT20) 106+26-tone MRU SP Client_2T2S /
Chain 0 : CH 181@83

Report No.: RFBARR-WTW-P22060042A-8
Reference No.: BARR-WTW-P22100058

Page No. 135 / 969

Report Format Version: 7.1.0




VERITAS

Spectrum Plot

RBW 300 kHz
VBW 1 MHz
SWT 800 ms.

[T RH VEW

Ref 20 dBm Att 10 dB
Offset21.8dB

20~

-y e

0 WP 100 of 100

. | o @

T T T T
Center 5955 GHz 9.532 MHz/

T
Span 95.32 MHz

802.11be (EHT20) 106+26-tone MRU SP Client_2T2S /
Chain 1: CH 1@82

RBW 300 kHz [T11RM VEW
VBW 1 NHz
2o Ref20dBm Att 1008 SWT 800 ms
Offset 21.8 48
10
[ A

! M""‘N«W
g0 | EWB 100 0f 100

. | o @

T T T T
Center 6.415 GHz 7.804 MHz/

T
Span 78.04 MHz

802.11be (EHT20) 106+26-tone MRU SP Client 2T2S /
Chain 1 : CH 93@83

RBW 300 kHz [T1] RM VEW
VBW 1 MHz
20+, Ref20dBm Att 10 dB SWT 800 ms.
Offset 21.8dB
10
Fa Ful
TN

0. WP 100 0f 100

T T T T T
Center 8.535 GHz 8.012 MHz/ Span 80.12 MHz

802.11be (EHT20) 106+26-tone MRU SP Client_2T2S /
Chain 1: CH 117@82

. Ll ]

N | - @

RBW 300 kHz [T1] RM VEW
VBW 1 MHz
20+, Ref20dBm Att 10 dB SWT 800 ms.
Offset 21.8dB
10

| N

0. WP 100 0f 100

T T T T T
Center 8.855 GHz 8.172 MHz/ Span 81.72 MHz

802.11be (EHT20) 106+26-tone MRU SP Client_2T2S /
Chain 1: CH 181@83

Report No.: RFBARR-WTW-P22060042A-8
Reference No.: BARR-WTW-P22100058

Page No. 136 / 969

Report Format Version: 7.1.0
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802.11be (EHT160) 996+484+242-tone MRU SP Client_2T2S
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802.11be (EHT320) 2x996+484-tone MRU SP Client 2T2S
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802.11be (EHT320) 3x996-tone MRU SP Client 2T2S
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802.11be (EHT320) 3x996+484-tone MRU SP Client 2T2S
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Offset 235 dB

1o Att 10 dB

‘ N
. WY
N

/
i N,

|

70 SWP1000f100

BUREAU
VERITAS

802.11be (EHT320) 3x996+484-tone MRU SP Client 2T2S /
Chain 0 : CH 63@105_0_0

50|

T
Center 8.265 GHz 270.292 WHz/ Span 2.70282 GHz

RBW 8 MHz
VBW 50 MHz
SWT 100 ms.

[T RH VEW

Ref 10 dBm Att 10 dB

10

Offset23.5dB

e

0 SWP 100 of 100

BUREAU

802.11be (EHT320) 3x996+484-tone MRU SP Client 2T2S /
Chain 1: CH 31@106_1_1

50

T T
Center 6.105 GHz

T T
245552 MHz/ Span 2.45552 GHz.

RBW 8 MHz
VBW 50 MHz
SWT 100 ms.

[T RH VEW

Ref 10 dBm Att 10 dB

10

Offset23.5dB

0 SWP 100 of 100

50

T
Span 2.70178 GHz

802.11be (EHT320) 3x996+484-tone MRU SP Client 2T2S /
Chain 1: CH 63@105_0_0

T T
Center 6265 GHz 270176 MHz/
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7.5 Occupied Bandwidth
Input Power: 120 Vac, 60 Hz Environmental | /o0 g0 R Tested By: Eric Peng
Conditions:
802.11a SP Client 1TX
Channel Frequency (MHz) OCCUp'?&ﬁ;{'dW'dth Maximum Limit (MHz) Test Result
1 5955 26.18 320 Pass
45 6175 17.16 320 Pass
93 6415 16.8 320 Pass
117 6535 16.56 320 Pass
149 6695 16.56 320 Pass
181 6855 16.56 320 Pass
802.11ax (HE20) SP Client 1T1S
Channel Frequency (MHz) OCC“p'?&ﬁj)”dW'dth Maximum Limit (MHz) | Test Result
1 5955 23.4 320 Pass
93 6415 18.96 320 Pass
117 6535 18.96 320 Pass
181 6855 18.96 320 Pass
802.11ax (HE40) SP Client 1T1S
Channel Frequency (MHz) OCC“p"zﬁAE:)r‘dW'dth Maximum Limit (MHz) | Test Result
3 5965 38.4 320 Pass
91 6405 38.4 320 Pass
123 6565 38.16 320 Pass
179 6845 38.4 320 Pass
802.11ax (HE80) SP Client 1T1S
Channel Frequency (MHz) OCC“p"zﬁAE:)r‘dW'dth Maximum Limit (MHz) | Test Result
7 5985 77.28 320 Pass
87 6385 77.76 320 Pass
135 6625 77.28 320 Pass
167 6785 77.28 320 Pass
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802.11ax (HE160) SP Client 1T1S
Channel Frequency (MHz) OCCUpI?&E;;dW'dth Maximum Limit (MHz) Test Result
15 6025 158.4 320 Pass
79 6345 164.16 320 Pass
143 6665 159.36 320 Pass
802.11be (EHT20) SP Client 1T1S
Channel Frequency (MHz) OCCUpI?&E;;dW'dth Maximum Limit (MHz) Test Result
1 5955 24.26 320 Pass
45 6175 19.2 320 Pass
93 6415 18.96 320 Pass
117 6535 18.96 320 Pass
149 6695 18.96 320 Pass
181 6855 18.96 320 Pass
802.11be (EHT40) SP Client 1T1S
Channel Frequency (MHz) OCCUp'?&ﬁ;{'dW'dth Maximum Limit (MHz) Test Result
3 5965 38.16 320 Pass
43 6165 38.88 320 Pass
91 6405 38.16 320 Pass
123 6565 38.16 320 Pass
155 6725 38.16 320 Pass
179 6845 38.16 320 Pass
802.11be (EHT80) SP Client 1T1S
Channel Frequency (MHz) OCC“p"zﬁAE:)r‘dW'dth Maximum Limit (MHz) | Test Result
7 5985 77.28 320 Pass
39 6145 78.72 320 Pass
87 6385 77.76 320 Pass
135 6625 76.8 320 Pass
151 6705 77.28 320 Pass
167 6785 77.28 320 Pass
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802.11be (EHT160) SP Client 1T1S
Channel Frequency (MHz) OCCUpI?&E;;dW'dth Maximum Limit (MHz) Test Result
15 6025 158.4 320 Pass
47 6185 162.24 320 Pass
79 6345 160.32 320 Pass
143 6665 158.4 320 Pass
802.11be (EHT320) SP Client 1T1S
Channel Frequency (MHz) OCCUpI?&E;;dW'dth Maximum Limit (MHz) Test Result
31 6105 315.84 320 Pass
63 6265 318.72 320 Pass
802.11ax (HE) 26-tone RU SP Client_1T1S
Channel Frequency (MHz) OCCUpI?&E;;dW'dth Maximum Limit (MHz) Test Result
1 5955 18.08 320 Pass
93 6415 18.08 320 Pass
117 6535 18 320 Pass
181 6855 18.12 320 Pass
802.11ax (HE) 52-tone RU SP Client_1T1S
Channel Frequency (MHz) OCCUp'?&ﬁ;{'dW'dth Maximum Limit (MHz) Test Result
1 5955 18.17 320 Pass
93 6415 18.12 320 Pass
117 6535 18.12 320 Pass
181 6855 18.12 320 Pass
802.11ax (HE) 106-tone RU SP Client_1T1S
Channel Frequency (MHz) OCCUp'?&ﬁ;{'dW'dth Maximum Limit (MHz) Test Result
1 5955 20.52 320 Pass
93 6415 18.24 320 Pass
117 6535 18.12 320 Pass
181 6855 18.24 320 Pass

Report No.: RFBARR-WTW-P22060042A-8
Reference No.: BARR-WTW-P22100058

Page No. 145 / 969

Report Format Version: 7.1.0



UV
(3 E,&
-

%
L3
>
m

7828

SV

802.11ax (HE) 26-tone RU SP Client_2T2S
Occupied Bandwidth (MHZz)
Channel Frequency (MHz) Maximum Limit (MHz)| Test Result
Chain 0 Chain 1
1 5955 18.08 18.00 320 Pass
93 6415 18.12 18.12 320 Pass
117 6535 18.00 18.00 320 Pass
181 6855 18.24 18.12 320 Pass
802.11ax (HE) 52-tone RU SP Client_2T2S
Occupied Bandwidth (MHz) _ .
Channel Frequency (MHz) Maximum Limit (MHz)| Test Result
Chain 0 Chain 1
1 5955 18.09 17.92 320 Pass
93 6415 18.12 18.12 320 Pass
117 6535 18.12 18.00 320 Pass
181 6855 18.00 18.00 320 Pass
802.11ax (HE) 106-tone RU SP Client_2T2S
Occupied Bandwidth (MHZz)
Channel Frequency (MHz) Maximum Limit (MHz)| Test Result
Chain 0 Chain 1
1 5955 18.09 18.00 320 Pass
93 6415 18.12 18.00 320 Pass
117 6535 18.00 18.00 320 Pass
181 6855 18.00 18.12 320 Pass
802.11be (EHT20) 52+26-tone MRU SP Client_1T1S
Channel Frequency (MHz) OCC“p"zﬁAE;‘;‘dw'dth Maximum Limit (MHz) | Test Result
1 5955 17.48 320 Pass
93 6415 17.13 320 Pass
117 6535 17.16 320 Pass
181 6855 17.28 320 Pass
802.11be (EHT20) 106+26-tone MRU SP Client_1T1S
Channel Frequency (MHz) OCC“p"zﬁAE;‘;‘dw'dth Maximum Limit (MHz) | Test Result
1 5955 21.82 320 Pass
93 6415 18.36 320 Pass
117 6535 18.24 320 Pass
181 6855 18.36 320 Pass
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802.11be (EHT80) 484+242-tone MRU SP Client_1T1S
Channel Frequency (MHz) OCCUpI?&E':;dW'dth Maximum Limit (MHz) Test Result
7 5985 76.18 320 Pass
87 6385 72.48 320 Pass
135 6625 65.76 320 Pass
802.11be (EHT160) 996+484-tone MRU SP Client_1T1S
Channel Frequency (MHz) OCCUpI?&E':;dW'dth Maximum Limit (MHz) Test Result
15 6025 121.05 320 Pass
79 6345 162.24 320 Pass
143 6665 143.04 320 Pass
802.11be (EHT160) 996+484+242-tone MRU SP Client_1T1S
Channel Frequency (MHz) OCC“p'E(’&ﬁj)”dW'dth Maximum Limit (MHz) | Test Result
15 6025 158.61 320 Pass
79 6345 188.16 320 Pass
143 6665 165.12 320 Pass
802.11be (EHT320) 2x996+484-tone MRU SP Client 1T1S
Channel Frequency (MHz) OCC“p'E(’&ﬁj)”dW'dth Maximum Limit (MHz) | Test Result
31 6105 197.76 320 Pass
63 6265 199.68 320 Pass
802.11be (EHT320) 3x996-tone MRU SP Client 1T1S
Channel Frequency (MHz) OCC“p'E(’&ﬁj)”dW'dth Maximum Limit (MHz) | Test Result
31 6105 237.12 320 Pass
63 6265 239.04 320 Pass
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802.11be (EHT320) 3x996+484-tone MRU SP Client 1T1S
Channel Frequency (MHz) OCCUpI?&E;;dW'dth Maximum Limit (MHz) Test Result
31 6105 277.44 320 Pass
63 6265 284.16 320 Pass
802.11a SP Client 2Tx
Occupied Bandwidth (MHZz)
Channel Frequency (MHz) Maximum Limit (MHz)| Test Result
Chain 0 Chain 1
1 5955 16.34 16.34 320 Pass
45 6175 16.32 16.32 320 Pass
93 6415 16.32 16.32 320 Pass
117 6535 16.34 16.32 320 Pass
149 6695 16.32 16.32 320 Pass
181 6855 16.32 16.32 320 Pass
802.11ax (HE20) SP Client 2T2S
Occupied Bandwidth (MHZz)
Channel Frequency (MHz) Maximum Limit (MHz)| Test Result
Chain 0 Chain 1
1 5955 18.96 18.96 320 Pass
93 6415 18.84 18.84 320 Pass
117 6535 18.72 18.72 320 Pass
181 6855 18.84 18.84 320 Pass
802.11ax (HE40) SP Client 2T2S
Occupied Bandwidth (MHZz)
Channel Frequency (MHz) Maximum Limit (MHz)| Test Result
Chain 0 Chain 1
3 5965 37.92 37.92 320 Pass
91 6405 37.92 37.92 320 Pass
123 6565 37.92 37.92 320 Pass
179 6845 38.16 38.40 320 Pass
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b2
802.11ax (HE80) SP Client 2T2S
Occupied Bandwidth (MHZz)
Channel Frequency (MHz) Maximum Limit (MHz)| Test Result
Chain 0 Chain 1
7 5985 77.28 76.80 320 Pass
87 6385 77.28 76.80 320 Pass
135 6625 76.80 77.28 320 Pass
167 6785 77.28 76.80 320 Pass
802.11ax (HE160) SP Client 2T2S
Occupied Bandwidth (MHZz)
Channel Frequency (MHz) Maximum Limit (MHz)| Test Result
Chain 0 Chain 1
15 6025 156.48 156.48 320 Pass
79 6345 156.48 157.91 320 Pass
143 6665 156.48 156.48 320 Pass
802.11be (EHT20) SP Client 2T2S
Occupied Bandwidth (MHZz)
Channel Frequency (MHz) Maximum Limit (MHz)| Test Result
Chain 0 Chain 1
1 5955 18.96 18.96 320 Pass
45 6175 18.96 18.84 320 Pass
93 6415 18.72 18.84 320 Pass
117 6535 18.72 18.84 320 Pass
149 6695 18.84 18.84 320 Pass
181 6855 18.84 18.84 320 Pass
802.11be (EHT40) SP Client 2T2S
Occupied Bandwidth (MHz)
Channel Frequency (MHz) Maximum Limit (MHz)| Test Result
Chain 0 Chain 1
3 5965 38.16 37.92 320 Pass
43 6165 38.64 38.16 320 Pass
91 6405 38.16 38.16 320 Pass
123 6565 37.92 37.92 320 Pass
155 6725 37.92 38.40 320 Pass
179 6845 37.92 37.92 320 Pass
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802.11be (EHT80) SP Client 2T2S
Occupied Bandwidth (MHZz)
Channel Frequency (MHz) Maximum Limit (MHz)| Test Result
Chain 0 Chain 1
7 5985 77.28 76.80 320 Pass
39 6145 77.28 77.28 320 Pass
87 6385 76.80 76.80 320 Pass
135 6625 76.80 77.28 320 Pass
151 6705 76.80 76.80 320 Pass
167 6785 76.80 76.80 320 Pass
802.11be (EHT160) SP Client 2T2S
Occupied Bandwidth (MHZz)
Channel Frequency (MHz) Maximum Limit (MHz)| Test Result
Chain 0 Chain 1
15 6025 158.40 156.48 320 Pass
47 6185 171.84 166.08 320 Pass
79 6345 160.70 158.40 320 Pass
143 6665 159.36 159.36 320 Pass
802.11be (EHT320) SP Client 2T2S
Occupied Bandwidth (MHZz)
Channel Frequency (MHz) Maximum Limit (MHz)| Test Result
Chain 0 Chain 1
31 6105 316.80 315.84 320 Pass
63 6265 319.68 318.72 320 Pass
802.11be (EHT20) 52+26-tone MRU SP Client_2T2S
Occupied Bandwidth (MHZz)
Channel Frequency (MHz) Maximum Limit (MHz)| Test Result
Chain 0 Chain 1
1 5955 17.22 17.13 320 Pass
93 6415 17.16 17.16 320 Pass
117 6535 17.16 17.04 320 Pass
181 6855 17.04 17.04 320 Pass
802.11be (EHT20) 106+26-tone MRU SP Client_2T2S
Occupied Bandwidth (MHz)
Channel Frequency (MHz) Maximum Limit (MHz)| Test Result
Chain 0 Chain 1
1 5955 18.27 18.18 320 Pass
93 6415 18.12 18.12 320 Pass
117 6535 18.24 18.18 320 Pass
181 6855 18.12 18.12 320 Pass
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802.11be (EHT80) 484+242-tone MRU SP Client_2T2S
Occupied Bandwidth (MHZz)
Channel Frequency (MHz) Maximum Limit (MHz)| Test Result
Chain 0 Chain 1
7 5985 74.08 74.44 320 Pass
87 6385 67.20 67.20 320 Pass
135 6625 62.88 73.74 320 Pass
802.11be (EHT160) 996+484-tone MRU SP Client_2T2S
Occupied Bandwidth (MHz) _ .
Channel Frequency (MHz) Maximum Limit (MHz)| Test Result
Chain 0 Chain 1
15 6025 121.05 119.65 320 Pass
79 6345 121.92 121.92 320 Pass
143 6665 120.96 121.92 320 Pass
802.11be (EHT160) 996+484+242-tone MRU SP Client_2T2S
Occupied Bandwidth (MHZz)
Channel Frequency (MHz) Maximum Limit (MHz)| Test Result
Chain 0 Chain 1
15 6025 156.52 155.13 320 Pass
79 6345 157.44 156.48 320 Pass
143 6665 156.48 157.44 320 Pass
802.11be (EHT320) 2x996+484-tone MRU SP Client 2T2S
Occupied Bandwidth (MHZz)
Channel Frequency (MHz) Maximum Limit (MHz)| Test Result
Chain 0 Chain 1
31 6105 197.76 196.80 320 Pass
63 6265 197.76 198.72 320 Pass
802.11be (EHT320) 3x996-tone MRU SP Client 2T2S

Occupied Bandwidth (MHz)

Maximum Limit (MHz

)| Test Result

Channel Frequency (MHz)
Chain 0 Chain 1
31 6105 237.12 236.16 320 Pass
63 6265 239.04 239.04 320 Pass
802.11be (EHT320) 3x996+484-tone MRU SP Client 2T2S
Occupied Bandwidth (MHz)
Channel Frequency (MHz) Maximum Limit (MHz)| Test Result
Chain 0 Chain 1
31 6105 277.44 277.44 320 Pass
63 6265 317.92 291.84 320 Pass

Report No.: RFBARR-WTW-P22060042A-8
Reference No.: BARR-WTW-P22100058

Page No. 151 / 969

Report

Format Version: 7.1.0



BUREAU

Spectrum Plot of Maximum Value

RBW 300 kHz
VBW 1 MHz
Ref31.8 dBm Att 20 dB SWT 1 ms 5.95204 GHz
OffselZT.2dB oBwW 26.18 MHz
Temp 1 [T1 OBW]
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5.94204 GHz
Temp 2 [T1 0BW]
-2.88 dBm
5.96822 GHz

MISAVEW  parker 1 [T1)

15.67 dBm

31.8-

" @

REW 300 kHz
VEBW 1 MHz
Ref31.8 dBm Att 20 dB ST 1ms 5.95380 GHz
OTRelZTE a8 08w 23.40 MHz
Temp 1[T1 OBW]
1 —-4.54 dBm
594324 GHz
Temp 2 [T1 0BW]
-3.37 dBm
\ 5.98664 GHz
12

2
M;A

MISAVEW  parker 1 [T1)
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" @

! I ' ! ' ! ! I ' ! ' !
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802.11a SP Client 1T1S : CH 1 802.11ax (HE20) SP Client 1T1S : CH 1
REW 1 MHZ MISAVEN  poners REW 1 MHZ MISAVEN  poners
VBW 3 HiHz 15.92 dBm VBW 3 HiHz 15.24 dBm
41,5 Ref418d8m Att 30 dB SWT 1 ms 556380 GHz 31,5 Ref 318 d8m Att 20 dB SWT 1 ms 538116 GHz
' Offset 218 a5 osw 38.40 MHz ’ Offset 218 a5 0BW 77.76 MHz
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. 9.23 dBm - B} 10.14 dBm
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RBW 3 MHz [T1] SA VIEW Marker 1 [T1] RBW 300 kHz [T1] SA VIEW Marker 1 [T1]
VEBW 10 MHz 15.00 dBm VBW 1 MHz 16.44 dBm
41 5 Ref 318 dBm Att 20 6B SWT 1 ms £.33060 GHz 41 5 Ref 318 dBm Att 20 6B SWT 1 ms 595352 GHz
OTRetZTE a5 0BW 164.16 MHz OTReTEdE 0BW 2426 MHz
Temp 1 [T1 OBW] Temp 1 [T1 OBW]
- 1 9.53 dBm - 1 -3.00 dBm
6.26532 GHz 5.94317 GHz
T Temp 2 [T1 0BW] Temp 2 [T1 0BW]
10 -2.01 dBm 10 420 dBm
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0 : o I e
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T T
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Spectrum Plot of Maximum Value
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Temp 1 [T1 OBW] Temp 1 [T1 OBW]
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- 2.89 dBm - . 8.93 dBm
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Spectrum Plot of Maximum Value

RBW 1 MHz
VBW 3 MHz
SWT 1 ms

MISAVEW  parker 1 [T1)
18.84 dBm
585196 GHz
08w 38.40 MHz
Temp 1 [T1 0BW]
1063 dBm
6.82580 GHz
1 Temp 2 [T1 0BW]
10.66 dBm
588420 GHz

Ref41.8 dBm Att 30 dB

OffselZT.8dB

41.8-

T T T T T
Center 6.845 GHz 12 MHz!

802.11ax (HE40) SP Client 2T2S / Chain 1: CH 179

BUREAU
E s

! [EuREAU]
Span 120 MHz

RBW 1 MHz [T11 54 VEW
VBW 3 NHz

21 5 REF31.8 dBm Att 2048 ST 1ms

OTREZTE 05
1
1“ \W'J%
10 r \
20 L m}/J \J« .

T T T T T
Center 5985 GHz 24 MHz/

802.11ax (HE80) SP Client 2T2S / Chain 0

T
Span 240 MHz

Marker 1 [T1]
12.02 dBm
5.98164 GHz
0BW 77.28 MHz
Temp 1 [T1 OBW]
422 dBm
594612 GHz

Temp 2 [T1 0BW]
5.57 dBm
6.02340 GHz

:CH7

RBW 3 MHzZ MISAVEW  yoery RBW 300 kHz MISAVEW  yoery
VBW 10 MHz 2037 dBm VBW 1 MHz 13.98 dBm
31,5 T 318 dBm Att 20 dB SWT 1 ms £.34013 GHz 31,5 Ref 318 d8m Att 20 dB SWT 1 ms £ 85404 GHz
: OfEet 2T a0 oBW 157.91 MHz : OfEet 2T a0 oBW 18.96 MHz
1 Temp 1 [T1 OBW] Temp 1 [T1 OBW]
" 10.20 dBm " 5.92dBm
2 MM £28638 GHz 2 T 594552 GHz
T T2 Temp 2 [T1 OBW] Temp 2 [T1 OBW]
10 10.23 dBm 10 T1 ok MMWMJ T2 .53 dBm
{ \ 6.42430 GHz "”“‘7 5.96448 GHz
10 AM.MJ LMMA 10 ;# \ln
Mvw M MW vr|'%
20 m n 20 | 1
W" Ry M
a0 20 b
- - t
8.2 T T T T T T Cl = 88.2+ T T T T T T CE —
Center 6.345 GHz 48 MHz/ Span 480 MHz Center 5.955 GHz & MHz/ Span 60 WHz
RBW 1 MHz MISAVEN et [y RBW 1 MHz MISAVEN et [y
VBW 3 MHz 1874 dBm VBW 3 MHz 11.14 dBm
41 5 REf41.8.98m Att 30 dB SWT 1 ms .18404 GHz 41 5 Ref 318 dBm Att 20dB SWT 1 ms 598740 GHz
OTRelZT 8 a5 0BW 38,64 MHz OFRerTTEdE 0BW 77.28 MHz
Temp 1 [T1 OBW] Temp 1 [T1 OBW]
. 7.89 dBm - 3.43dBm
6.14556 GHz 5.94612 GHz
1 Temp 2 [T1 0BW] 1 Temp 2 [T1 0BW]
o 7.97 dBm 10 © 429 dBm
6.18420 GHz T B T 602340 GHz
T 2
) T \ ﬂ r \
o 10
o - e - M thm o
M w W ! %“\%
-20 o , a0 VM W
b
58.2+ T T T T T 882+, T T T T T T
Center 6.165 GHz 12 MHz/ Span 120 WHz Center 5.585 GHz 24 MHz/ Span 240 WHz

802.11be (EHT40) SP Client 2T2S / Chain 0 : CH 43

802.11be (EHT80) SP Client 2T2S / Chain 0 : CH 7

Report No.: RFBARR-WTW-P22060042A-8
Reference No.: BARR-WTW-P22100058

Page No. 154 / 969

Report Format Version: 7.1.0



BUREAU

Spectrum Plot of Maximum Value
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Spectrum Plot of Maximum Value
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Spectrum Plot of Maximum Value
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Spectrum Plot of Maximum Value
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7.6 AC Power Conducted Emissions
1TX
RF Mode 802.11a Channel CH 1 : 5955 MHz
Frequency Range 150kHz ~ 30MHz ggiﬁtﬁzﬂoiu;::gcv:ith /?3:;';6(%()?; z(/HZ
Input Power 120 Vac, 60 Hz Egﬁgﬁ?ﬂi“ta' 23°C, 68% RH
Tested By Tom Yang
Phase Of Power : Line (L)
Frequency |Correction| Reading Value Emission Level Limit Margin
No Factor (dBuV) (dBuV) (dBuV) (dB)
(MHz) (dB) Q.P. AV. Q.P. AV. Q.P. AV. Q.P. AV.
1 0.15391 9.96 42.69 24.76 52.65 34.72 65.79 55.79 -13.14 | -21.07
2 0.25938 9.96 32.16 11.83 42.12 21.79 61.45 51.45 -19.33 | -29.66
3 0.52500 9.98 16.85 2.95 26.83 12.93 56.00 46.00 -29.17 | -33.07
4 3.53906 10.13 21.93 15.16 32.06 25.29 56.00 46.00 -23.94 | -20.71
5 14.89453 10.79 16.68 4.68 27.47 15.47 60.00 50.00 -32.53 | -34.53
6 25.11062 11.18 28.33 20.86 39.51 32.04 60.00 50.00 -20.49 | -17.96
Remarks:
1. Q.P. and AV. are abbreviations of quasi-peak and average individually.
2. The emission levels of other frequencies were very low against the limit.
3. Margin value = Emission level — Limit value
4. Correction factor = Insertion loss + Cable loss
5. Emission Level = Correction Factor + Reading Value

x 1 2F  Walue

'
30,0
MHz
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RF Mode 802.11a Channel CH 1 : 5955 MHz
Frequency Range | 150tz ~ 30MHz Resolution Bandwidth | Average (V) & kz
Input Power 120 Vac, 60 Hz E"""‘.’f‘me“ta' 23°C, 68% RH
onditions
Tested By Tom Yang
Phase Of Power : Neutral (N)
Frequency |Correction| Reading Value Emission Level Limit Margin
No Factor (dBuV) (dBuV) (dBuV) (dB)
(MHz) (dB) Q.P. AV. Q.P. AV. Q.P. AV. Q.P. AV.
1 0.15000 9.93 40.78 20.93 50.71 30.86 66.00 56.00 -15.29 -25.14
2 0.24375 9.94 34.25 14.93 44 .19 24 .87 61.97 51.97 -17.78 -27.10
3 0.52891 9.95 17.17 3.56 27.12 13.51 56.00 46.00 -28.88 -32.49
4 3.48438 10.08 21.96 15.47 32.04 25.55 56.00 46.00 -23.96 -20.45
5 14.61719 10.59 17.57 7.77 28.16 18.36 60.00 50.00 -31.84 -31.64
6 23.59375 10.85 28.01 24.23 38.86 35.08 60.00 50.00 -21.14 -14.92
Remarks:
1. Q.P. and AV. are abbreviations of quasi-peak and average individually.
2. The emission levels of other frequencies were very low against the limit.
3. Margin value = Emission level — Limit value
4. Correction factor = Insertion loss + Cable loss
5. Emission Level = Correction Factor + Reading Value
10— QP Limit [~
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2T2S
RF Mode 802.11be (EHT40) Channel CH 43 : 6165 MHz
Detector Function & uasi-Peak (QP) /
Frequency Range 150 kHz ~ 30 MHz Resolution Bandwidth Sverage (AV()?9 LHZ
Input Power 120 Vac, 60 Hz Environmental 23°C, 68% RH
(System) Conditions
Tested By Tom Yang
Phase Of Power : Line (L)
Frequency |Correction| Reading Value Emission Level Limit Margin
No Factor (dBuV) (dBuV) (dBuV) (dB)
(MHz) (dB) Q.P. AV. Q.P. AV. Q.P. AV. Q.P. AV.
1 0.16172 9.96 44.88 27.63 54.84 37.59 65.38 55.38 -10.54 -17.79
2 0.28281 9.96 29.03 10.69 38.99 20.65 60.73 50.73 -21.74 -30.08
3 0.53672 9.98 17.85 4.99 27.83 14.97 56.00 46.00 -28.17 -31.03
4 3.54688 10.13 21.77 15.04 31.90 2517 56.00 46.00 -24.10 -20.83
5 14.78125 10.79 16.72 4.74 27.51 15.53 60.00 50.00 -32.49 -34.47
6 23.60156 11.16 30.17 26.63 41.33 37.79 60.00 50.00 -18.67 -12.21
Remarks:
1. Q.P. and AV. are abbreviations of quasi-peak and average individually.
2. The emission levels of other frequencies were very low against the limit.
3. Margin value = Emission level — Limit value
4. Correction factor = Insertion loss + Cable loss
5. Emission Level = Correction Factor + Reading Value
10— QP Limit [~

Report No.: RFBARR-WTW-P22060042A-8
Reference No.: BARR-WTW-P22100058

Page No. 161 / 969

Report Format Version: 7.1.0



UV
(3 5,9’
-

%
L3
>
m

7828

SV

RF Mode 802.11be (EHT40) Channel CH 43 : 6165 MHz
e e
Input Power 120 Vac, 60 Hz Environmental 23°C, 68% RH
(System) Conditions
Tested By Tom Yang
Phase Of Power : Neutral (N)
Frequency |Correction| Reading Value Emission Level Limit Margin
No Factor (dBuV) (dBuV) (dBuV) (dB)
(MHz) (dB) Q.P. AV. Q.P. AV. Q.P. AV. Q.P. AV.
1 0.16172 9.93 45.26 29.52 55.19 39.45 65.38 55.38 -10.19 -15.93
2 0.27109 9.94 30.21 8.10 40.15 18.04 61.08 51.08 -20.93 -33.04
3 0.54453 9.95 18.78 6.16 28.73 16.11 56.00 46.00 -27.27 -29.89
4 3.50391 10.08 23.09 16.30 33.17 26.38 56.00 46.00 -22.83 -19.62
5 14.69531 10.59 17.71 7.97 28.30 18.56 60.00 50.00 -31.70 -31.44
6 25.12500 10.86 32.01 30.83 42.87 41.69 60.00 50.00 -17.13 -8.31
Remarks:
1. Q.P. and AV. are abbreviations of quasi-peak and average individually.
2. The emission levels of other frequencies were very low against the limit.
3. Margin value = Emission level — Limit value
4. Correction factor = Insertion loss + Cable loss
5. Emission Level = Correction Factor + Reading Value
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7.7 Unwanted Emissions below 1 GHz
Radiated versus Conducted Measurement
For Radiated measurement:
The level of unwanted emissions was measured when radiated by the cabinet or structure of
the equipment with the antenna connector(s) terminated by a specified load (cabinet radiation)
For Conducted measurement:
The level of unwanted emissions was measured as their power in a specified load (conducted
spurious emissions).
Conducted Emission Convert Formula
a. Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.
b. EIRP Level (dBm) = Raw Value(dBm) + Correction Factor(dB)
c. Correction Factor is directional gain, and the composite gain will be used when signal
support the correlated signal
For the out of band spurious the gain for the specific band may have been used rather
than the highest gain across all bands.
For the band edge the gain for the specific band may have been used.
Notes:
1. In restricted bands below 1000 MHz, add upper bound on ground plane reflection:
For f = 30 — 1000 MHz, add 4.7 dB.
2. The conducted emission test was considered some factor to compute test result.
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Mode A
802.11a - Channel 1
Emission I . Correction EIRP
No. Fr?'?n‘:_lir;cy Level ( d;m'/tm) M(ng)m Ra(v;BVrz:]I)ue Factor Level
(dBuV/m) (dB) (dBm)
1 32.06 24.34 40 -15.66 -75.68 4.76 -70.92
2 178.53 22.86 43.5 -20.64 -77.16 4.76 -72.40
3 311.66 23.06 46 -22.94 -76.96 4.76 -72.20
4 484.2 23.69 46 -22.31 -76.33 4.76 -71.57
5 654.8 24.21 46 -21.79 -75.81 4.76 -71.05
6 933.19 24.99 46 -21.01 -75.03 4.76 -70.27
Remarks:
1. Margin value = Emission Level — Limit value
2. The other emission levels were very low against the limit.
Chain 0
sg\itﬂzrﬂ‘:Hz [T1] MP VIEW Warker 1 [T1]
8- Ref z'zf:::r:&z - Att 0dB SWT 133.333 ms. - _: j: :‘:r:
Marker 3 [T1] :: Zz ::;
arksr 4 1) 933.19 MHz
. []
s
-m Bi}slarlBU MIHZ : : : 97‘[-”‘12' ‘ ‘ ‘ ‘Slnp1 GHz
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Mode B
RF Mode 802.11a Channel CH 1 : 5955 MHz
Detector Function & _
Frequency Range |30 MHz ~ 1 GHz Bandwidth (QP) RB = 120kHz
Environmental o o
Input Power 120 Vac, 60 Hz Conditions 25°C, 67% RH
Tested By Tom Yang
Antenna Polarity & Test Distance : Horizontal at 3 m
Frequenc Emission Limit Marain Antenna Table Raw Correction
No (I?IIHz) y Level (dBuV/m) (dg) Height Angle Value Factor
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 174.01 38.3 QP 43.5 -5.2 1.50 H 178 51.1 -12.8
2 199.59 40.1 QP 43.5 -3.4 1.50 H 174 55.1 -15.0
3 299.29 42.6 QP 46.0 -3.4 1.00 H 355 53.4 -10.8
4 398.09 32.9 QP 46.0 -13.1 1.50 H 160 40.8 -7.9
5 697.46 39.7 QP 46.0 -6.3 1.00H 123 40.4 -0.7
6 898.02 41.8 QP 46.0 -4.2 1.50 H 82 38.6 3.2
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value
4. The other emission levels were very low against the limit of frequency range 30 MHz ~ 1 GHz.
5. The emission levels were very low against the limit of frequency range 9 kHz ~ 30 MHz: the amplitude of spurious

emissions attenuated more than 20 dB below the permissible value to be report.
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RF Mode 802.11a Channel CH 1 : 5955 MHz
Detector Function & _
Frequency Range |30 MHz ~1 GHz Bandwidth (QP) RB = 120kHz
Environmental o o
Input Power 120 Vac, 60 Hz Conditions 25°C, 67% RH
Tested By Tom Yang
Antenna Polarity & Test Distance : Vertical at 3 m
Frequenc Emission Limit Marain Antenna Table Raw Correction
No (I?IIHz) y Level (dBuV/m) (ng) Height Angle Value Factor
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 38.66 22.2 QP 40.0 -17.8 150V 7 35.2 -13.0
2 178.15 32.0QP 43.5 -11.5 2.00V 47 45.3 -13.3
3 199.39 34.6 QP 43.5 -8.9 1.00V 134 49.6 -15.0
4 299.10 39.4 QP 46.0 -6.6 1.00V 106 50.2 -10.8
5 398.64 30.3 QP 46.0 -15.7 2.00V 92 38.2 -7.9
6 698.11 34.4 QP 46.0 -11.6 150V 49 35.1 -0.7
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)

3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit of frequency range 30 MHz ~ 1 GHz.
5. The emission levels were very low against the limit of frequency range 9 kHz ~ 30 MHz: the amplitude of spurious
emissions attenuated more than 20 dB below the permissible value to be report.
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Mode A
802.11be (EHT40) - Channel 43
N Frequency Emission Limit | Margin Raw Value (dBm) Correction EIRP
o. (MHz2) Level (dBuV/m) | (dB) Factor Level
(dBuV/m) Chain0 Chain1 (dB) (dBm)
1 30.36 26.06 40 -13.94 -77.68 -76.36 4.76 -69.20
2 123.24 24 .46 43.5 -19.04 -78.15 -79.04 4.76 -70.80
3 339.18 25.1 46 -20.9 -80.04 -76.51 4.76 -70.16
4 559.74 25.6 46 -20.4 -75.63 -80.58 4.76 -69.66
5 746.7 26.79 46 -19.21 -74.63 -78.83 4.76 -68.47
6 905.91 26.49 46 -19.51 -76 -77.15 4.76 -68.77
Remarks:
1. Margin value = Emission Level — Limit value
2. The other emission levels were very low against the limit.
Chain 0 Chain 1
52\‘,‘3 erU‘:HZ [T1] MP VIEW Warker 1 [T1] 52\:; lZIU‘:HZ [T1] MP VIEW Warker 1 [T1]
as- Ref z'zf:::r:&z - Att 0dB SWT 133.333 ms. S _: 19: :‘:r: 82— Ref zi:::szua Att 0dB SWT 133.333ms S _:::‘:r:
Marker 3 [T1] ::):Z ::; ' Marker 3 [T1] 1::: ::;
e i
. | |
s s
o Start 30 MHz : : 9?‘ MHz/ “Slnp1 GHz -MB’} Start 30 r.|IHz I ‘ 97‘ MHz! ‘ ‘ ‘ ‘Slnp‘i GHz
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Mode B
RF Mode 802.11be (EHT40) Channel CH 43 : 6165 MHz
Detector Function & _
Frequency Range |30 MHz ~ 1 GHz Bandwidth (QP) RB = 120kHz
Environmental o o
Input Power 120 Vac, 60 Hz Conditions 25°C, 67% RH
Tested By Tom Yang
Antenna Polarity & Test Distance : Horizontal at 3 m
Frequenc Emission Limit Marain Antenna Table Raw Correction
No (I?IIHz) y Level (dBuV/m) (dg) Height Angle Value Factor
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 177.19 38.2 QP 43.5 -5.3 1.50 H 12 51.4 -13.2
2 199.80 40.1 QP 43.5 -3.4 2.00H 0 55.1 -15.0
3 299.15 41.9 QP 46.0 -4.1 1.50 H 345 52.7 -10.8
4 398.10 33.4 QP 46.0 -12.6 1.00H 169 41.3 -7.9
5 698.14 40.2 QP 46.0 -5.8 1.50 H 314 40.9 -0.7
6 896.45 42.6 QP 46.0 -3.4 150 H 145 39.4 3.2
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. Margin value = Emission Level — Limit value
4. The other emission levels were very low against the limit of frequency range 30 MHz ~ 1 GHz.
5. The emission levels were very low against the limit of frequency range 9 kHz ~ 30 MHz: the amplitude of spurious

emissions attenuated more than 20 dB below the permissible value to be report.
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RF Mode 802.11be (EHT40) Channel CH 43 : 6165 MHz
Detector Function & _
Frequency Range |30 MHz ~1 GHz Bandwidth (QP) RB = 120kHz
Environmental o o
Input Power 120 Vac, 60 Hz Conditions 25°C, 67% RH
Tested By Tom Yang
Antenna Polarity & Test Distance : Vertical at 3 m
Frequenc Emission Limit Marain Antenna Table Raw Correction
No (I?IIHz) y Level (dBuV/m) (ng) Height Angle Value Factor
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 38.54 22.3 QP 40.0 -17.7 150V 355 35.4 -13.1
2 199.78 35.2QP 43.5 -8.3 1.00V 54 50.2 -15.0
3 299.07 40.2 QP 46.0 -5.8 1.00V 111 51.0 -10.8
4 397.79 30.7 QP 46.0 -15.3 2.00V 128 38.7 -8.0
5 554.26 28.5 QP 46.0 -17.5 1.00V 181 32.5 -4.0
6 895.93 39.4 QP 46.0 -6.6 1.00V 59 36.2 3.2
Remarks:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)

3. Margin value = Emission Level — Limit value

4. The other emission levels were very low against the limit of frequency range 30 MHz ~ 1 GHz.

5. The emission levels were very low against the limit of frequency range 9 kHz ~ 30 MHz: the amplitude of spurious
emissions attenuated more than 20 dB below the permissible value to be report.
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7.8 Unwanted Emissions above 1 GHz
Radiated versus Conducted Measurement
For Radiated measurement:
The level of unwanted emissions was measured when radiated by the cabinet or structure of
the equipment with the antenna connector(s) terminated by a specified load (cabinet radiation)
For Conducted measurement:
The level of unwanted emissions was measured as their power in a specified load (conducted
spurious emissions).
Conducted Emission Convert Formula
a. Emission Level (dBuV/m) = EIRP Level (dBm) — 20log(d) + 104.8
d = measurement distance in 3 meters.
b. EIRP Level (dBm) = Raw Value(dBm) + Correction Factor(dB)
c. Correction Factor is directional gain, and the composite gain will be used when signal
support the correlated signal
For the out of band spurious the gain for the specific band may have been used rather
than the highest gain across all bands.
For the band edge the gain for the specific band may have been used.
Notes:
1. In restricted bands below 1000 MHz, add upper bound on ground plane reflection:
For f = 30 — 1000 MHz, add 4.7 dB.
2. The conducted emission test was considered some factor to compute test result.
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Mode A
1T1S
802.11a - Channel 1
Conducted spurious emission table
Frequenc Emission Limit Marain Correction EIRP
No. (IC\IIIHz) y Level (dBuV/m) ( dg) Raw Value (dBm) Factor Level
(dBuV/m) (dB) (dBm)
1 11906.25 63.36 PK 74 -10.64 -36.66 4.76 -31.90
2 11903.12 42.59 AV 54 -11.41 -57.43 4.76 -52.67
3 17870 54.36 PK 74 -19.64 -45.66 4.76 -40.90
4 17855.62 43.29 AV 54 -10.71 -56.73 4.76 -51.97
Remarks:
1. Margin value = Emission Level — Limit value
2. The other emission levels were very low against the limit.
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VBIW 3 MHz 4818 dBm VBW 1 kHz 9.41 dBm
1o Ret-108m At 045 ST 25.6 ms 38.88250 GHz 5. Ref235 dBm Alt 1048 SWT 12.996267 $ 595312 GHz
Offset 23.5 dB 0 Offset 21548 Warker 2 [T1)
-55.39 4Bm
E 3 381718 GHz
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9.41 dBm
-30 5.95312 GHiz
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—
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1
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Bandedge table
Frequenc Emission Limit Marain Correction EIRP
No. (I(\]IIHz) y Level (dBuV/m) ( dg) Raw Value (dBm) Factor Level
(dBuV/m) (dB) (dBm)
1 #5924.6 80.04 PK 88.2 -8.16 -19.98 4.76 -15.22
2 #5924 .87 66.45 AV 68.2 -1.75 -33.57 4.76 -28.81
Remarks:
1. Margin value = Emission Level — Limit value
2. The other emission levels were very low against the limit.
3."#": The frequency is out of the restricted band.
Chain 0
Vil k‘\m /f l\
| J N
w / N
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802.11a - Channel 45
Conducted spurious emission table
Frequenc Emission Limit Marain Correction EIRP
No. (l?IIHz) y Level (dBuVim) ( dg) Raw Value (dBm) Factor Level
(dBuV/m) (dB) (dBm)
1 12357.81 62.87 PK 74 -11.13 -37.15 4.76 -32.39
2 12356.25 42.68 AV 54 -11.32 -57.34 4.76 -52.58
3 18526.93 54.67 PK 74 -19.33 -45.35 4.76 -40.59
4 18516.87 44 .38 AV 54 -9.62 -55.64 4.76 -50.88
Remarks:
1. Margin value = Emission Level — Limit value
2. The other emission levels were very low against the limit.
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VB 3 MHz 1714 dBm VBW 3 Mz 4124 d8m
255 Rer235 dBm Alt 2048 SWT 21.333333 ms 617656 GHz Ref 0 dBm Att 1068 SWT 19.733333 ms 24,4585 GHz
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3.82031 GHz E
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1o Ret-10aem Att 04B ST 25.6 ms 39.17687 GHz 5. Ref235 dBm Alt 1048 SWT 12.996267 $ 617500 GHz
Offset 23.5 dB 0 Offset 21548 Warker 2[T1]
-55.35 4Bm
E 3 3.79375 GHiz
Warker 3[T1]
866 dBm
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VBW 1 kHz 53,05 dBm VBW 1 kHz 5975 dBm
g Ref0dBm Alt 10dB. ST 11.956267 s 2380112 GHz 4p REf-10dBm Aft 0dB SWT 155952 5 38.81875 GHz
Offset 23.5 4B Offset 23.5 dB
1
1 . n
M W S——————
oo T T ! ! ! e T T T T [eurEAu |
Start 13.5 GHz 1.15 GHz/ Stop 25 GHz Start 25 GHz 1.5 GHzi Stop 40 GHz
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802.11a - Channel 93
Conducted spurious emission table
Frequenc Emission Limit Marain Correction EIRP
No. (l?IIHz) y Level (dBuVim) ( dg) Raw Value (dBm) Factor Level
(dBuV/m) (dB) (dBm)
1 #12821.87 62 PK 88.2 -26.2 -38.02 4.76 -33.26
2 #12837.5 41.73 AV 68.2 -26.47 -58.29 4.76 -53.53
3 19237.06 55.62 PK 74 -18.38 -44 4 4.76 -39.64
4 19250 4518 AV 54 -8.82 -54.84 4.76 -50.08
Remarks:
1. Margin value = Emission Level — Limit value
2. The other emission levels were very low against the limit.
3."#": The frequency is out of the restricted band.
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VB 3 MHz 17.38 dBm VBW 3 Mz _41.08 dBm
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Qffset 235 4B Warker 2 [T1] Offset 23.5 dB
-3335 dBm
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17.38 dBm
6.41406 GHz -20
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Offset 23.5 dB

-100

T
Start 13.5 GHz

T
1.15 GHz/

T
Stop 25 GHz

Offset 23.5 dB

110

T
Start 25 GHz

T
1.5 GHzi

T
Stop 40 GHz

[BUREAU ]
VERITAS

Report No.: RFBARR-WTW-P22060042A-8

Reference No.: BARR-WTW-P22100058

Page No. 177 / 969

Report Format Version: 7.1.0



UV
(3 E,&
-

%
L3
>
m

1828

SV

802.11a - Channel 117
Conducted spurious emission table
Frequenc Emission Limit Marain Correction EIRP
No. (l?IIHz) y Level (dBuVim) ( dg) Raw Value (dBm) Factor Level
(dBuV/m) (dB) (dBm)
1 #13075 61.63 PK 88.2 -26.57 -38.39 4.76 -33.63
2 #13071.87 41.39 AV 68.2 -26.81 -58.63 4.76 -53.87
3 19612.25 55.05 PK 74 -18.95 -44.97 4.76 -40.21
4 19606.5 44 .48 AV 54 -9.52 -55.54 4.76 -50.78
Remarks:
1. Margin value = Emission Level — Limit value
2. The other emission levels were very low against the limit.
3."#": The frequency is out of the restricted band.
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802.11a - Channel 149
Conducted spurious emission table
Frequenc Emission Limit Marain Correction EIRP
No. (l?IIHz) y Level (dBuVim) ( dg) Raw Value (dBm) Factor Level
(dBuV/m) (dB) (dBm)
1 13392.18 62.92 PK 74 -11.08 -371 4.76 -32.34
2 13395.31 41.63 AV 54 -12.37 -58.39 4.76 -53.63
3 20076.56 55.11 PK 74 -18.89 -44.91 4.76 -40.15
4 20079.43 44.8 AV 54 -9.2 -55.22 4.76 -50.46
Remarks:
1. Margin value = Emission Level — Limit value
2. The other emission levels were very low against the limit.
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802.11a - Channel 181
Conducted spurious emission table
Frequenc Emission Limit Marain Correction EIRP
No. (l?IIHz) y Level (dBuVim) ( dg) Raw Value (dBm) Factor Level
(dBuV/m) (dB) (dBm)
1 #13712.75 54.7 PK 88.2 -33.5 -45.32 4.76 -40.56
2 #13709.87 43.29 AV 68.2 -24.91 -56.73 4.76 -51.97
3 20571.06 55.58 PK 74 -18.42 -44.44 4.76 -39.68
4 20556.68 44 .83 AV 54 -9.17 -55.19 4.76 -50.43
Remarks:
1. Margin value = Emission Level — Limit value
2. The other emission levels were very low against the limit.
3."#": The frequency is out of the restricted band.
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RBW 1 MHz MUMPVEW oot RBW 1 MHz TIMPVEW e s
VBW 3 WHz 1672 4Bm VBW 3 MHz 4125 g8m
255 Rer235 dBm Att 2048 SWT 21.333333 ms 585625 Gz Ref 0 dBm Att 1068 SWT 18733333 ms. 2238375 GHz
Qffset 235 4B Warker 2 [T1] Offset 23.5 4B
-33.85 dBm
3.89375 GHz E
0 3 Marker 3[T1]
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|
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e 1 1 T T i fobmenu] -0 T T i T 1 o meny]
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RBW 1 MHZ MIMPVEW o RBW 1 MHZ TOMPVEW  yer s ey
VBW 3 IHz 45,35 48m VBW 1 kHz 821 dBm
1o Ret-10 g8m Att 008 ST 256 ms 36.10187 Gz 5. Ref235 dBm Alt 1048 SWT 12.996267 5 535488 GHz
Offset 235 dB. 0| Offsetz154n Warker 2 [T1)
-55.26 0B
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821 dBm
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"
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RBW 1 MHz MMPVEW e RBW 1 MHz TIMPVEW ey
VBW 1 kHz 5319 dBm VBW 1 kHz -59.91 dBm
g Ref0dBm Alt 10dB. ST 11.956267 s 2767462 GHz 4p REf-10dBm Aft 0dB SWT 155952 5 38.88062 GHz
Offset 23508 Offset 23.5 dB
1
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VI N

Bandedge table
Frequenc Emission Limit Marain Correction EIRP
No. (I(\]IIHz) y Level (dBuV/m) ( dg) Raw Value (dBm) Factor Level
(dBuV/m) (dB) (dBm)
1 #7209.15 65.16 PK 88.2 -23.04 -34.71 4.61 -30.10
2 #7205.1 52.42 AV 68.2 -15.78 -47 .45 4.61 -42.84
Remarks:
1. Margin value = Emission Level — Limit value
2. The other emission levels were very low against the limit.
3."#": The frequency is out of the restricted band.
Chain 0
a A
N \ B
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802.11ax (HE20) - Channel 1
Conducted spurious emission table
Frequenc Emission Limit Marain Correction EIRP
No. (l?IIHz) y Level (dBuVim) ( dg) Raw Value (dBm) Factor Level
(dBuV/m) (dB) (dBm)
1 11912.5 62.81 PK 74 -11.19 -37.21 4.76 -32.45
2 11909.37 42.61 AV 54 -11.39 -57.41 4.76 -52.65
3 17858.5 53.03 PK 74 -20.97 -46.99 4.76 -42.23
4 17870 43.01 AV 54 -10.99 -57.01 4.76 -52.25
Remarks:
1. Margin value = Emission Level — Limit value
2. The other emission levels were very low against the limit.
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RBW 1 WHz IWPVEW et ) RBW 1 Wz WIMPVEW et
VB 3 MHz 18.51 dBm VBW 3 Mz _41.04 Bm
255 Rer235 dBm Alt 2048 SWT 21.333333 ms 585468 GHz Ref 0 dBm Att 1068 SWT 19.733333 ms 2218108 GHz
Qffset 235 4B Warker 2 [T1] Offset 23.5 dB
-38.44 dBm
3 3.87031 GHz E
0 Marker 3 [T1]
1851 dBm
5.85468 Giiz -20
1
_s0-]
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e 1 1 T T i fobmenu] -0 T T i i T 1 o meny]
Start 1 GHz 1.25 GHz/ Stop 13.5 GHz Start 13.5 GHz 1.15 GHz/ Stop 25 GHz
RBW 1 HHz MIMPVEW ey REW 1 Wz TOMPVEN ey
VBW 3 MHz -45.46 dBm VBW 1 kHz 9.12dBm
1o Ret-108m Att 0dB ST 25.6 ms 35.48500 GHz 5. Ref235 dBm Alt 1048 SWT 12.996267 $ 595312 GHz
Offset 23.5 dB 0 Offset 21548 Warker 2[T1]
-55.50 4Bm
E 3 3.78593 GHiz
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9.12 dBm
-30 5.95312 GHiz
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g Ref0dBm Alt 10dB. ST 11.956267 s 2367897 GHz 4p REf-10dBm Aft 0dB SWT 155952 5 38.81500 GHz
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Bandedge table
Frequenc Emission Limit Marain Correction EIRP
No. (I(\]IIHz) y Level (dBuV/m) ( dg) Raw Value (dBm) Factor Level
(dBuV/m) (dB) (dBm)
1 #5924.45 79.71 PK 88.2 -8.49 -20.31 4.76 -15.55
2 #5925 66.52 AV 68.2 -1.68 -33.5 4.76 -28.74
Remarks:
1. Margin value = Emission Level — Limit value
2. The other emission levels were very low against the limit.
3."#": The frequency is out of the restricted band.
Chain 0
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802.11ax (HE20) - Channel 93
Conducted spurious emission table
Frequenc Emission Limit Marain Correction EIRP
No. (l?IIHz) y Level (dBuVim) ( dg) Raw Value (dBm) Factor Level
(dBuV/m) (dB) (dBm)
1 #12820.31 61.98 PK 88.2 -26.22 -38.04 4.76 -33.28
2 #12821.87 41.9 AV 68.2 -26.3 -58.12 4.76 -53.36
3 19242.81 54.66 PK 74 -19.34 -45.36 4.76 -40.60
4 19244.25 45 AV 54 -9 -55.02 4.76 -50.26
Remarks:
1. Margin value = Emission Level — Limit value
2. The other emission levels were very low against the limit.
3."#": The frequency is out of the restricted band.
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Chain 0

RBW 1 MHz MUMPVEW oot RBW 1 MHz TIMPVEW e s
VBW 3 WHz 17.31 dBm VBW 3 MHz 4122 08m
255 Rer235 dBm Att 2048 SWT 21.333333 ms 541718 GHz Ref 0 dBm Att 1068 SWT 18733333 ms. 2261375 GHz
Qffset 235 4B Warker 2 [T1] Offset 23.5 4B
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802.11ax (HE20) - Channel 117
Conducted spurious emission table
Frequenc Emission Limit Marain Correction EIRP
No. (l?IIHz) y Level (dBuVim) ( dg) Raw Value (dBm) Factor Level
(dBuV/m) (dB) (dBm)
1 #13067.18 62.55 PK 88.2 -25.65 -37.47 4.76 -32.71
2 #13062.5 41.43 AV 68.2 -26.77 -58.59 4.76 -53.83
3 19600.75 56.03 PK 74 -17.97 -43.99 4.76 -39.23
4 19597.87 44.56 AV 54 -9.44 -55.46 4.76 -50.70
Remarks:
1. Margin value = Emission Level — Limit value
2. The other emission levels were very low against the limit.
3."#": The frequency is out of the restricted band.
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Chain 0

RBW 1 WHz IWPVEW et ) RBW 1 Wz WIMPVEW et
VB 3 MHz 17.58 dBm VBW 3 Mz 4058 dBm
255 Rer235 dBm Att 2048 SWT 21.333333 ms 653593 GHz Ref 0 dBm Att 1068 SWT 19.733333 ms 21.95085 GHz
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E 3 3.80468 GHiz
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802.11ax (HE20) - Channel 181
Conducted spurious emission table
Frequenc Emission Limit Marain Correction EIRP
No. (l?IIHz) y Level (dBuVim) ( dg) Raw Value (dBm) Factor Level
(dBuV/m) (dB) (dBm)
1 #13701.25 54.29 PK 88.2 -33.91 -45.73 4.76 -40.97
2 #13692.62 43.65 AV 68.2 -24.55 -56.37 4.76 -51.61
3 20575.37 54.84 PK 74 -19.16 -45.18 4.76 -40.42
4 20559.56 44.92 AV 54 -9.08 -55.1 4.76 -50.34
Remarks:
1. Margin value = Emission Level — Limit value
2. The other emission levels were very low against the limit.
3."#": The frequency is out of the restricted band.
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RBW 1 WHz IWPVEW et ) RBW 1 Wz WIMPVEW et
VB 3 MHz 1812 dBm VBW 3 Mz _40.35 dBm
255 Rer235 dBm SWT 21.333333 ms 6.85625 GHz Ref 0 dBm Att 1068 SWT 19.733333 ms 23,9261 GHz
Offset 225 4B Marker 2 [T1] Offset 23.5 dB
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VBW 3 MHz -47.50 dBm VBW 1 kHz 8.39 dBm
1o Ret-108m ST 25.6 ms 35.65187 GHz 5. Ref235 dBm Alt 1048 SWT 12.996267 $ 535312 GHz
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VI N

Bandedge table
Frequenc Emission Limit Marain Correction EIRP
No. (I(\]IIHz) y Level (dBuV/m) ( dg) Raw Value (dBm) Factor Level
(dBuV/m) (dB) (dBm)
1 #7139.85 63.95 PK 88.2 -24.25 -35.92 4.61 -31.31
2 #7213.35 52.24 AV 68.2 -15.96 -47.63 4.61 -43.02
Remarks:
1. Margin value = Emission Level — Limit value
2. The other emission levels were very low against the limit.
3."#": The frequency is out of the restricted band.
Chain 0
A
AR 3 / \\
N o o :
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802.11ax (HE40) - Channel 3
Conducted spurious emission table
Frequenc Emission Limit Marain Correction EIRP
No. (l?IIHz) y Level (dBuVim) ( dg) Raw Value (dBm) Factor Level
(dBuV/m) (dB) (dBm)
1 11935.93 63.8 PK 74 -10.2 -36.22 4.76 -31.46
2 11920.31 42.38 AV 54 -11.62 -57.64 4.76 -52.88
3 17898.75 55.16 PK 74 -18.84 -44.86 4.76 -40.10
4 17904.5 43.11 AV 54 -10.89 -56.91 4.76 -52.15
Remarks:
1. Margin value = Emission Level — Limit value
2. The other emission levels were very low against the limit.
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RBW 1 WHz IWPVEW et ) RBW 1 Wz WIMPVEW et
VB 3 MHz 15.91 dBm VBW 3 Mz 4178 dBm
255 Rer235 dBm Att 2048 SWT 21.333333 ms 596406 GHz Ref 0 dBm Att 1068 SWT 19.733333 ms 2236443 GHz
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